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FOREWORD

1. This parts list is applied to the “STARKE” FD/Y40T forklift truck . It is intended for
users to identify the name , number and quantity of the parts replaced or repaired and to order
them from the suppliers works .

2. When order parts , it is necessary to state the model of the forklift truck , its date of
manufacture and according to this Part List , to state the whole number , the whole name and

quantity .
3. Among the models of the forklifts truck :

=0 L Q Lifting height : Code : 200, 300+ 350

Height : 2m. 3m. 3.5m

Mast type : Normal mast(I)(K). Normal mast(I1)(M)
2-stage full free mast (Z). 3-stage full free mast (S)

Transmission type : Manual transmission(MT)
Hydraulic transmission (AT)

Engine model: X10. X14. X27. X28. X21. X49,
W2, DI1. Y2. YN2. R4, D3. R6. KL1. DS2.
S5. KB4. KBI

Serial number: T

Weight Series : Code : 40
Ton : 4t

FD: Balance weight of diesel forklift
FY: Balance weight of LPG/gasoline forklift

4. If there is any change, we will not notify.
5. Model application: Engine model and maximum capacity.
6. The following trucks are provided with corresponding engine.

FD40T-X R FIBLHTSE, 25 engine FD40T-D3/CA498-06T3R engine
FD40T-W2/4JG2PE-01 engine FY40T-R6/K25 engine
FD40T-D1/CA498-06T2/01-010 engine FD40T-KL1/KDI1903TCR engine
FD40T-Y2/3/4/5/4TNE98/94 engine FD40T-DS2/D24 engine
FD40T-YN2-AT/YN4A055-34CR engine FD40T-S5/S4S-474 engine
FY40T-R4/K25EPA engine FY40T-KB4/KB1/WG2503-L/GL-E3-

GDS/KEA-1LPG/1 engine

Note: EX-A: Special parts made for the forklift trucks exported to US and Canada .

EX-B: Parts made for common forklift trucks markets .
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FD40T-X10/X14/X27/X28/X21/X49/YN2/D3

RN 2 e

Engine mount




RN 2 e

Engine mount

FD40T-X10/X14/X27/X28/X21/X49/YN2/D3

Fr 5 5 T A4 FR & #HE
Item Part No Description Q’ty Remark
1 GB/T5782 B2 F M10X 110X 35 Bolt 2
2 A30A5-10005 5  Washer 2
3 A30A5-10002 2% Bushing 2
4 A30A5-10003 B H Rubber 2
5 A30A5-10004 s Rubber 2
6 A30A5-10006 K Plate 2
7 GB/T889.1 BB RE M10 Nut 2
8 A30H5-10001 K# P  Washer 2
9 A40A5-10300 Hr4E A498BT1-34 Engine 1 FD40T-X10
- A40A5-10200 Hrie A498BPG-520 Engine 1 FD40T-X 14
- A30A5-11800 4248 4C4-50V31 Engine 1 FD40T-X27
- A30A5-11700 Hr4E 4D32G31-007 Engine 1 FD40T-X28
- A40A5-10400 s 4D35G-027 Engine 1 FD40T-X21
- A30A5-13100 Fr%e 4D30XG30 Engine 1 FD40T-X49
- A30PP5-10400 7 YN4A055-34CR Engine 1 FD40T-YN2
- A40M5-10100 KYECA498-06T3R Engine 1 FD40T-D3




FD40T-W2/D1

R AN %5
Engine mount




RN 2 e

Engine mount FD40T-W2/D1

Fr 5 5 T A4 FR & #HE

Item Part No Description Q’ty Remark
1 GB/T5782 B2 M10X 110X 35 Bolt 2
2 A30A5-10005 P Washer 2
3 A30A5-10002 £% Bushing 2
4 A30A5-10003 B H Rubber 2
5 A30H5-10001 K#E  Washer 2
6 A30A5-10004 B HE#  Rubber 2
7 A30A5-10001 A Plate 2
8 GB/T889.1 BiZIEEE M10 Nut 2
9 A30G5-10200 F.1+4#4IG2PE-01 Engine 1 FD40T-W2
- A30K5-12000 KEECA498-06T2/01-010 Engine 1 FD40T-D1
10 A30G5-10001 X & Fan block 1 FD40T-W2
- A30K5-10001 XU ) Fan block 1 FD40T-D1
11 GB/T5783 1242 M8X 50 Bolt 4

12 GB/T93 #E 8 Washer,lock 4




FD40T-Y2/Y3/Y4/Y5/S5

FY40T-R4/R6

R AN %5
Engine mount




KN 22 5 FD40T-Y2/Y3/Y4/Y5/S5
Engine mount FY40T-R4/R6
Fr 5 5 T A4 FR & #HE
Item Part No Description Q’ty Remark
1 GB/T5782 24 M10X 110X 35 Bolt 2
2 A30A5-10005 &  Washer 2
3 A30A5-10002 2% Bushing 2
4 A30A5-10003 B Rubber 2
5 A30H5-10001 K# P  Washer 2
6 A30A5-10004 BIZES  Rubber 2
7 A30A5-10001 K Plate 2
8 GB/T889.1 B IREE M10 Nut 2
9 A30H5-10200 7 4TNE98 Engine 1 FD40T-Y2
- A30H5-10500 £ 4TNVIL-BXPHZ Engine 1 FD40T-Y3
- A30H5-10700 7 4TNE98-BQFLCC Engine 1 FD40T-Y4
- A30H5-10800 E 7= 594 Engine 1 FD40T-Y5
- A30H5-10900 [E 7= 54TNE92-HRJIC Engine 1 FD40T-Y6
- A30AE5-10100 JE35K25 EPA Engine 1 FY40T-R4
- A30E5-10300 JE3&K25 Engine 1 FY40T-R6
- A30BA5-10200 —=3%S4S-474 Engine 1 FD40T-S5
10 A30H5-10600L RANHLAHLE Engine mount L.H. 1
- A30E5-10400 KAWL Engine mount L.H. 1 FY40T-R4/R6
- A30BA5-10400 KANHLANLE Engine mount L.H. 1 FD40T-S5
11 A30H5-10600R REMWA N Engine mount R.H. 1
- A30E5-10500 KEANHLA ML Engine mount R.H. 1 FY40T-R4/R6
- A30BA5-10500 KEANHLANLE Engine mount R.H. 1 FD40T-S5
12 GB/T5783 24 M10X30 Bolt 8
13 GB/T93 A 10 Washer,lock 8
14 GB/T97.1 P44 10 Washer 8
15 A30AE5-10001 JA 5 B Fan block 1 FY40T-R4/R6
- A30AE5-10001 JA 5 B Fan block 1 FD40T-S5
16 GB/T93 Bk 6 Washer,lock 4 FY40T-R4/R6
- GB/T93 3 8 Washer,lock 4 FD40T-S5
17 GB/T5783 12 M6 X 70 Bolt 4 FY40T-R4/R6
- GB/T5783 B2k M8 X 50 Bolt 4 FD40T-S5

7




RN 2 e

Engine mount

FD40T-KL1




RN 2 e

Engine mount FDA0T-KLI

Fr 5 5 T AT 24 FR o #HE

Item Part No Description Q’ty Remark
1 JB/T8870 %4t 80X 60 Clip 3
2 A30BN5-10200 FRPETERE  Air cleaner 1
3 JB/T8870 Ik 64X 44 Clip 2
4 A30BN5-10002 WS4 Hose, intake air 1
5 A40R5-10001 HSE  Hose, intake air 1
6 A30BN5-11000 FH#KDI1903TCR Engine 1
7 A40R5-10100L RN Engine mount L.H. 1
8 GB/T5783 B2k M12X25 Bolt 6
9 GB/T93 FFI 12 Washer,lock 6
10 GB/T97.1 P44 12 Washer 6
11 A30C5-10100 KL S % Damping pad 2
12 GB/T276 IRV BR % 7K 6202-2Z Bearing 1
13 A40R5-10100R REWA N Engine mount R.H. 1
14 A30A5-11001 A& A  Hose, intake air 1
15 GB/T5783 12k M8 X 20 Bolt 2
16 GB/T93 # 44 8 Washer,lock 6
17 GB/T97.1 P2 8 Washer 6
18 A30BN5-10003 KU 4 Fan block 1
19 A30BN5-10004 $ 420X 5 Fan 1
20 GB/T5783 B2k M6X20 Bolt 4
21 GB/T93 JE 6 Washer,lock 4
22 GB/T97.1 P 6 Washer 4
23 GB/T5783 12k M8 X 30 Bolt 4




RN 2 e

Engine mount

FD40T-DS2
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RN 2 e

Engine mount FDA0T-D52

Fr 5 5 T A4 FR & #HE
Item Part No Description Q’ty Remark

1 A40S5-10100 A PETE A Air cleaner 1

2 JB/T8870 14 100X80 Clip 3

3 JB/T8870 IEfiE 64X 44 Clip 2

4 JB/T8870 %4 80X 60 Clip 1

5 A40S5-10001 HSEA  Hose, intake air 1

6 A30DL5-11000 D24 &% Z Kl Engine 1 RiVHE TR
7 A30DL5-12000 2} 11ID24&R Z Kl Engine 1 EIVHEK
8 A30DL5-10002 KA EEL Fan block 1

9 A30DL5-10003 $ 420X Fan 1

10 GB/T5783 I 4 M6X20 Bolt 4

11 GB/T93 #E 6 Washer,lock 4

12 GB/T97.1 P34 6 Washer 4

13 A30DL5-10200L | RBIHLAMLEE Engine mount L.H. 1

14 GB/T5783 B4 M12X25 Bolt 6

15 GB/T93 FAF 12 Washer,lock 6

16 GB/T97.1 P34 12 Washer 6

17 A30C5-10100 KNP L B Damping pad 2

18 A30DL5-10200R | KA Engine mount R.H. 1

19 A40S5-10002 #S B Hose, intake air 1

11




FY40T-KB4/KB1

RN 2 e

Engine mount
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RN 2 e

Engine mount FY40T-KB4/KB1

Fr 5 5 T AT 24 FR o #HE
Item Part No Description Q’ty Remark

1 GB/T5785 B2 M12X1.25X35 Bolt 6

2 GB/T93 #iE 12 Washer,lock 8

3 A30DS5-10200 RANHAHLE Engine mount R.H. 1

4 A30DES5-10500 AR WG2503-L-E3-GDS-1 Engine 1 KUK % FH
5 JB/T8870 I3 80X 60 Clip 4

6 A40U5-10002 HESEB Hose, intake air 1

7 JB/T8870 IEFiE 16X 10 Clip 2

8 TG001-13020 RJERE ¢ 13X200 Hose L.P 1

9 A30A5-11200 TARPETE AR Air cleaner 1

10 A40U5-10001 HSEA  Hose, intake air 1

11 A30EG5-10400 RN 2 R % Damping pad 2

12 A30EGS5-10001 BN {R 475 Steel protective shell 2

13 GB/T5783 B2 M10X40 Bolt 8

14 GB/T6170 PR M10 Nut 4

15 GB/T97.1 “F-# 12 Washer 8

16 GB/T5783 B4 M12X40 Bolt 2

17 A30DS5-10100 REHWLENE Engine mount L.H. 1

18 A30DE5-10400 AARHIWG2503-GL-E3-GDS-1 Engine 1 LPG ]R3 F

13
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HTRG

Air intake system

FFe 5 FHRAE AR K T
Item Part No Description Q’ty Remark
1 A30P5-10101 HESHE A Hose, intake air 1 FD40T-X %
- | A30A5-11001 HEAAFA  Hose, intake air T s
- A40K5-10101 HSEA Hose, intake air 1 FD40T-YN2
A15C5-10002 S A Hose, intake air 1 FD40T-D3
2 JB/T8870 IS 80X 60 Clip 4
3 A30A5-11200 TR JEIERE  Air cleaner 1
4 A30A5-11002 BB Hose, intake air 1 FD40T-X &%
A30G5-10101 #HSEB Hose, intake air 1 FD40T-W2
- A30H5-10101 #HSEB Hose, intake air 1 |FD40T-Y2/Y3/Y4/Y5
- A35A5-11001 #HS 4B Hose, intake air 1 FD40T-D1
- A30PP5-10101 HSE  Hose, intake air 1 FD40T-YN2
- A30ES5-10101 S  Hose, intake air 1 FY40T-R4
- A30KAS5-10101 <% Hose, intake air 1 FD40T-D3
- A40T5-10001 BB Hose, intake air 1 FD40T-S5
5 GB/T5783 12 M8X20 Bolt 2
6 GB/T93 P 8 Washer,lock 2
7 GB/T97.1 44 8 Washer 2

15




Cooling system

wHARG
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R RG

Cooling system

Fr 5 5 T A4 FR & T
Item Part No Description Q’ty Remark
1 A30A5-40001 /K% Hose rubber 1 |FD40T-X &% /YN2
- A30G5-40002 F/K%&  Hose rubber 1 FD40T-W2
- A35A5-40001 FJK%  Hose rubber 1 FD40T-D1/D3
- A30H5-40001 /K% Hose rubber 1 FD40T-Y2/Y3/Y4/Y5
- A30E5-40002 /K%  Hose rubber 1 FY40T-R4/R6
- A30BA5-40001 /K%  Hose rubber 1 FD40T-S5
- A20PN5-40001 /K% Hose rubber 1 FY40T-KB4/KB1
2 JB/T8870 x4 50X 32 Clip 4
3 A30A5-40002 F/K&  Hose rubber 1 |FD40T-X &% /YN2
- A30G5-40001 /K%  Hose rubber 1 FD40T-W?2
- A35A5-40002 FJKE  Hose rubber 1 FD40T-D1
- A30H5-40002 ~7/K%  Hose rubber 1 FD40T-Y2/Y3/Y4/Y5
- A30E5-40001 N/K%  Hose rubber 1 FY40T-R4/R6
- A30KA5-40001 ~/K%  Hose rubber 1 FD40T-D3
- A30BA5-40002 FJK&  Hose rubber 1 FD40T-S5
- A20PN5-40002 FJKE  Hose rubber 1 | FY40T-KB4/KB1
4 A35C5-40200 KFE A Radiator 1 FD40T-X &4
- A30G5-40300 KA E K Radiator 1 FD40AT-W2
- A30G5-40400 KA B Radiator 1 FD40MT-W2
- A35B5-40200 KA EURX Radiator 1 FD40T-D1
- A30H5-40100 KFE K Radiator 1 FD40AT-Y2/Y4
- A30H5-40200 KFE LK Radiator 1 FD40AT-Y3/Y5
- A30H5-40600 KA B Radiator 1 FD4OMT-Y3/Y5
- A30PC5-40100 KFE MR Radiator 1 FD40T-YN2
- A30AE5-40100 KA E K Radiator 1 FY40T-R4
- A30E5-40400 TKAH J= (BB -5 XU ) Radiator 1 FY40AT-R6
- A30E5-40200 KA S (-1 XUB) Radiator 1 FY40AT-R6
- A30E5-41000 JK AR B (DY = -K 251K JXU5) Radiator 1 FY40AT-R6
- A30E5-40900 K FE B (PY 25 -K 257 AU5) Radiator 1 FY40AT-R6
- A30E5-40100 JKF8 S (5= KUsd) Radiator 1 FY40AT-R6

17




Cooling system

wHARG
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R ARG

Cooling system

Fr 5 5 T A4 FR & #HE

Item Part No Description Q’ty Remark
- A30E5-40300 JKF8 S (5~ =5 XUsd) Radiator 1 FY40AT-R6
- A30KA5-40300 KA Radiator 1 FD40AT-D3
- A30KA5-40100 KM Radiator 1 FD40MT-D3
- A30BA5-40200 KAH S BW(Fa ) Radiator 1 FD40T-S5
- A30BA5-40100 KA S (A H)  Radiator 1 FD40T-S5

A30BAS5-40400 KA LB =) Radiator 1 FD40T-S5

- A20PN5-40100 KFE R Radiator 1 | FY40T-KB4/KB1
5 A30A5-40003 BIEE T Rubber 2
6 A30A5-40004 BT Rubber 2
7 A30A5-40005 24 Bolt 2
8 A30A5-20003 A Plate 2
9 GB/T889.1 BZ IS RE M8 Nut 2
10 GB/T97.1 - 8 Washer 2
11 A3015-40100 B /K4 Auxiliary radiator 1 %k H
- | A45L5-40200 FI7K A Auxiliary radiator IR et A A E AR
12 A3015-40101 BI/KFEZEE  Auxiliary radiator bracket 1 % F
- A30D5-40900 HI/KFE B8 Auxiliary radiator bracket 1 P?g%éDlg{%}%Q?/
13 GB/T5783 124 M6X 15 Bolt 2 1% H
14 GB/T93 #i#h 6 Washer,lock 2 1% H
15 GB/T97.1 P44 6 Washer 2 16 FH
16 GB/T5783 12 M8X 15 Bolt 2 1% H
17 GB/T93 FAF 8 Washer,lock 2 % H
19 A30BC5-40210 K547 ™ Fan retainer 1 KK b 77 3%
20 GB/T5783 12k M8X 16 Bolt 2 Kb 25 1% H
21 GB/T93 i 8 Washe, lock 2 KK b 2 3%

19




R RG

Cooling system FDA0T-KLI

L
= 18,19,20
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R RG

Cooling system FDA0T-KLI

Fr 5 5 T AT 24 FR s T
Item Part No Description Q’ty Remark
1 GB/T889.1 B IR EE M8 Nut 2

2 GB/T97.1 P34 8 Washer 4

3 A30A5-40004 F4 4411 Rubber 2

4 A30A5-20003 7 Plate 2

5 A30A5-40005 2 Bolt 2

6 TG000-08025 LR & 8X250 Hose 1

7 A30BN5-40100 7K 4 A% Radiator 1

8 JB/T8870 %4 16X 10 Clip 4

9 TG000-08120 RERE &8X 1200 Hose 1

10 A30BN5-40110 K 47/ Fan retainer 1

11 JB/T8870 4 50X 32 Clip 4

12 JB/T8870 THY M4 77 33 65X 57 Clip 3

13 A30BN5-40004 /K% Hose rubber 1

14 A30BN5-40002 A A% Hose rubber 1

15 GB/T5783 W24 M8X 16 Bolt 2 i b 22 3% H
16 GB/T93 F#i#k 8 Washer,lock 2 KK b 2 3% A
17 JB/T8870 THY M7 33 75X 67 Clip 1

18 A30HG5-40001 BHEIEHE Bolt 2

19 GJT-492-00 B %) Articulated joint 2

20 JB/T 982 21 & # 14 Combination pad 4

21 JB/T8870 x4 25X 16 Clip 4

22 JB/T8870 TR MRS A 34 # 46X 38 Clip 1

23 A30BN5-40001 4<% Hose rubber 1

24 TG000-12180 LR 12X 1800 Hose 1

25 A30BN5-40003 F/K%E Hose rubber 1

26 TG000-12200 B $12X2000 Hose 1

27 A30A5-40003 I HI Rubber 2

28 A30BN5-40005 Ik K #6455 Auxiliary radiator plate 1

29 JB/T8870 IS 40X 25 Clip 2 K FE Bt 7
30 A45L5-40200 BI/K# Auxiliary radiator 1

21




R RG

Cooling system FDA0T-KLI

L
= 18,19,20
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R RG

: FD40T-KL1
Cooling system
Fr 5 5 T AT 24 FR HE #HE
Item Part No Description Q’ty Remark
31 A4515-40211 BI/KFECHE  Auxiliary radiator bracket 1
32 A30BN5-40006

il KR SR

Auxiliary radiator bracket

23




FD40T-DS2

wHARG

Cooling system

13,14,15

b
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R ARG

Cooling system FDA0T-D52
Fr 5 5 T A4 FR & #HE
Item Part No Description Q’ty Remark
1 GB/T889.1 BUREREE M8 Nut 2
2 GB/T97.1 P 8 Washer 5
3 A30A5-40004 BRI Rubber 2
4 A30A5-20003 # A Plate 2
5 A30A5-40005 2 Bolt 2
6 A40S5-40100 7K 46 S Radiator 1
7 A30BN5-40110 K37 Fan retainer 1
8 JB/T8870 IS 50X 32 Clip 4
9 GB/T5783 12 M8X16 Bolt 3
10 GB/T93 FE 8 Washer,lock 3
11 A40S5-40001 /K% Hose rubber 1
12 TG000-12240 AR & 12X 2400 Hose 1
13 TQ000-08025 HHFLAF 8X 250 Strapping tape 2
14 GJT-272-00 BBk Nipple 2
15 JB/982 214 #414 Combination pad 2
16 JB/T8870 WdiE 16X 10 Clip 4
17 A45015-40211 H/KF S22 Auxiliary radiator bracket 1
18 A451.5-40200 B /K8 Auxiliary radiator 1
19 A30DL5-40008 A H AN Steel pipe 1
20 A30DL5-40007 H A SETT Hose 1
21 A40S5-40002 N7/K% Hose rubber 1
22 JB/T8870 TR MES A 345 52X 45 Clip 1
23 A40S5-40003 H A ST Hose 1
24 A30DL5-40005 WA SN Steel pipe 1
25 A40S5-40004 A HESETT Hose 1
26 A30A5-40003 14 it B4 Rubber 2
27 JB/T8870 TR MES 345 65X 57 Clip 7
28 A40S5-40005 H A HSUET Hose 1
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1 QUIERN FD40T-X10/X14/X27/X28/X21/X49/W?2
Fuel system
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1 QUIERN

Fuel system

FD40T-X10/X14/X27/X28/X21/X49/W2

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark

1 A30A5-30100 hnym @ Cap 1

2 A30A4-50002 IR ZE  Plug,drain 1

3 A30A4-50004 ED% &f 126 Washer 1

4 TG000-10110 PRIME & 10X 1100 Tube 1 FD40-X # %]
- TG000-10050 PR & 10X 500 Tube 1 FD40-W2
5 TK000-13019 IE4E & 10-d 16 Clip 6

6 TG000-10148 PRI & 10X 1480 Tube 1 FD40-X # %|
- TG000-10080 BRI 10X 800 Tube 1 FD40-W2
7 GB/T818 +FASkig s M5X 12 Bolt 5

8 GB/T93 245 Washer,lock 5

9 A30A5-30002 #  Packing 1

10 A30A5-30200 AR Plate 1

11 A30A5-30006 PRIMAH ZE AR EL  Packing 1

12 GB/T5787 7N iR AT SRR M8 X 25 Bolt 2

13 GB/T5787 N Z R M8 X 16 Bolt 6

14 GB/T93 #1348 Washer, lock 2

15 GB/T97.1 P 8 Washer 4

16 A30A5-30400 S JETE #% Diesel Filter 1

17 A30A5-30004 KT 28 4L Bracket 1

18 A30A5-30300 MK B4 Sedimenter 1 FD40-X & 4|
- A30D5-30100 MK B4 Sedimenter 1 FD40-W2
19 TG000-10072 BRI 10X 720 Tube 1 FD40-X £ 4
- TG000-10060 BRI $ 10X 600 Tube 1 FD40-W2
20 GB/T5783 1244 M8 X 30 Bolt 2

21 A30A4-50003 Wik  Magnet 1

22 GB/T6170 2 FEM8 2
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FD40T-Y2/Y3/Y4/Y5

1 QUIERN

Fuel system
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1 QUIERN

FD40T-Y2/Y3/Y4/Y5
Fuel system

JF5 F5 F A4 FR o &

Item Part No Description Q’ty Remark
1 A30A5-30100 hnym @ Cap 1
2 A30A4-50002 IR ZE  Plug,drain 1
3 A30A4-50004 ED% #1826 Washer 1
4 TG000-10020 BRI & 10X200 Tube 1
5 TK000-13019 IEdiE & 10-d 16 Clip 6
6 TG000-10050 PR ¢ 10X 500 Tube 1
7 GB/T818 TSk iZ e M5X 12 Bolt 5
8 GB/T93 345 Washer,lock 5
9 A30A5-30002 #  Packing 1
10 A30A5-30200 FRAE  Plate 1
11 A30A5-30006 PRIMAFE SR Packing 1
12 GB/T5787 N AL AT IR AE M8 X 25 Bolt 2
13 GB/T5787 N AT EAE M8 X 16 Bolt 6
14 GB/T93 448 Washer,lock 1
15 A30A5-30400 S UEIG %8 Diesel Filter 1
16 A30H5-30100 PRI JETE 45 Fuel Filter 1
17 A30H5-30001 B3 Clip 1
18 GB/T5783 12 M8X 15 Bolt 1
19 TG000-10025 PRIME & 10X250 Tube 1
20 A30A4-50003 Wik  Magnet 1

29




FD40T-YN2

1 QUIERN

Fuel system
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1 QUIERN

FD40T-YN2
Fuel system
JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark
1 A30A5-30100 Bih & Cap 1
2 GB/T16674.1 N Z R M8X 16 Bolt 8
3 D30A1-11008 &S5 Clip 2
4 A30A5-30400 YL JETE %% Diesel Filter 1
5 TG000-08148 PRIME & 8X 1480 Tube 1
6 TG000-10120 BRI & 10X 1200 Tube 1
7 JB/T8870 4G 10X 16 Clip 4
8 A30A4-50002 IR ZE  Plug,drain 1
9 A30A4-50004 ED% #f 126 Washer 1
10 A30A4-50003 Wik  Magnet 1
11 GB/T818 +7ALigFE M5X 12 Bolt 5
12 GB/T93 31445 Washer,lock 5
13 A30A5-30002 #  Packing 1 THT A% S 2 B
14 A30A5-30006 PRIMAE TR E Packing 1
15 A30A5-30200 iR Plate 1
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PRI 2 5t FY40T-R6

Fuel system
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1 QUIERN

FY40T-R6
Fuel system
JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark
1 A30A5-30100 Bih & Cap 1
2 JB/T8870 W4 25X 16 Clip 2
3 TG000-13032 % & 13 X320 Tube 1
4 A30A4-50002 A2 € Plug,drain 1
5 A30A4-50004 ED% &} €126 Washer 1
6 TG000-08034 BRI & 8X340 Tube 1
7 JB/T8870 W4 16X 10 Clip 4
8 A30A5-30400 SE I ETE %% Diesel Filter 1
9 GB/T818 7B M5 X 12 Bolt 5
10 GB/T93 51345 Washer,lock 5
11 A30A5-30002 # Packing 1
12 A30E5-30100 A E K Plate 1
13 A30A5-30003 AR Packing 1
14 GB/T5787 JNFIE AR AR M8 X 16 Bolt 8
15 A30E5-30200 BRI JEI5 %5 Diesel Filter 1
16 GB/T5783 B2 M6X 12 Bolt 2
17 GB/T93 #fi# 6 Washer, lock 2
18 GB/T97.1 “F# 6 Washer 2
19 TG000-08024 PRI & 8X240 Tube 1
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S IEEAN FD40T-KL1/DS2
Fuel system
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1 QUIERN

FD40T-KL1/DS2
Fuel system
JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark
1 A30BN5-30100 MK ES %% Sedimenter 1 | FD4OT-KL1KEIHLHE
A30DL5-30100 MK E4s  Sedimenter 1 | FD4OT-DS2 KWL HE
2 GB/T5783 24 M8 X 30 Bolt 2
3 GB/T97.1 P44 8 Washer 2
4 GB/T93 #4 8 Washer,Lock 2
5 GB/T6170 B2 RE M8 Nut 2
6 A30A5-30400 SEPETE %% Diesel Filter 1
7 A30A4-50002 B2 JE Plug,drain 1
8 A30A4-50004 ED% &f 126 Washer 1
9 A30A4-50003 Fi%k Magnet 1
10 A30A5-30100 hnE5 Cap 1
11 GB/T5787 JNFIVE TR AR M8 X 16 Bolt 8
12 A30A5-30006 AR Packing 1
13 A30A5-30200 B S K Plate 1
14 GB/T818 A IBE] M5 X 12 Screw 5
15 GB/T93 #1445 Washer,lock 5
16 A30A5-30002 # Packing 1 T A% SR 2 B
17 JB/T8870 %4 16X 10 Clip 6
18 TG000-10072 PRI & 10X 720 Tube 1 FD40T-KL1
- A40S5-30002 PR E B Tube 1 FD40T-DS2
19 TG000-10110 PRI & 10X 1100 Tube 1 FD40T-KL1
- A40S5-30001 BRI % A Tube 1 FD40T-DS2
20 TG000-10148 BRI & 10X 1480 Tube 1 FD40T-KL1
- A40S5-30003 BRI % C Tube 1 FD40T-DS2
21 D30A1-11008 & J25 Clip 2
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Fuel system
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1 QUIERN

FD40T-S5
Fuel system
JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark
1 A30A5-30100 Bih & Cap 1
2 GB/T16674.1 N Z R M8X 16 Bolt 8
3 GB/T5783 B2 44 M8 X 20 Bolt 2
4 GB/T97.1 P44 8 Washer 2
5 GB/T93 JE 8 Washer,Lock 2
6 A50A5-30200 SEPETE %% Diesel Filter 1
7 TG001-08100 BRI & 8 X 1000 Tube 2
8 TG001-08110 BRI & 8X 1100 Tube 2
9 A30A5-30400 YL JEIG %8 Diesel Filter 1
10 A30A4-50002 A2 JE Plug,drain 1
11 A30A4-50004 ED% #1826 Washer 1 JHCIHT R FE P
12 JB/T8870 %4 16X 10 Clip 6
13 A30A5-30006 AR Packing 1
14 A30A5-30200 A E K Plate 1
15 A30A5-30002 # Packing 1 T A% SR 2 B
16 GB/T93 31445 Washer,lock 5
17 GB/T818 +FAE R IBE] M5 X 12 Screw 5
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Fuel system
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1 QUIERN

FY40T-KB4/KB1
Fuel system
JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark

1 A30A5-30100 Bih & Cap 1

2 A30A5-30400 SEImJEIE %% Diesel Filter 1

3 GB/T97.1 “F-# 8 Washer 6

4 GB/T93 34 8 Washer,Lock 6

5 GB/T5783 #2448 M8 X 20 Bolt 6

6 D40U5-30100 MY Plate 1

7 A30DE5-30200 HL T4 %% Electronic fuel pump 1 KRB T
8 TG001-08037 R TIT & 8 X 370 Tube 1 CREBIAIEE
9 A30DE5-30010 PRI ALUE Primary fuel filter 1

10 D30A1-11002 [ B & k% Clip 2

11 TG001-08030 BRI T & 8 X300 Tube 1 CREBIAIUEE
12 TG001-08060 BRIV & 8 X 600 Tube 1 CREBIAES
13 TG001-08103 PRI TV & 8 X 1100 Tube 1 CREBIAIEE
14 A30DE5-30100 FPM 1 KRB T
15 GB/T97.1 P4 6 Washer 2

16 GB/T93 #F 6 Washer,Lock 2

17 GB/T5783 #2442 M6 X 50 Bolt 2

18 TG001-08037 PRV 111 & 8 X370 Tube 1 CREBIAUEE
19 A30A4-50002 B2 %€ Plug,drain 1
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LPGH #2358 R4

FY40T-R4
LPG conversion system

Fr5 5 F A4 FR o HE

Item Part No Description Q’ty Remark
1 GB/T97.1 P44 10 Washer 4
2 GB/T93 i 10 Washer,Lock 4
3 GB/T5783 B2 M10X 50 Bolt 4
4 A30E5-50300 RS 28 B & 320 Cylinder support 1
- A30E5-50500 ikl AN SZ 8 B Cylinder support 1 1% H
- A30E5-50700 ISR & 300 Cylinder support 1 ¥
5 A30E5-50200 35LANJ Steel cylinder 1
6 A30AE5-50001 )% JE & Pressure relief valve 1 KENHLMS
7 A30AE5-50100 LPGHAEE (FRR) LPG conversion device| 1 RN Ay
8 A30E5-50002 BN 7 28341 Backing plate 1 |l S ek F
9 A30E5-50003 BRI S 283 AT Backing plate 1 | eREARm S 28 %
10 A30BJ5-50001 i 72 3k Fixed joint 1
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F ARG FDA0T-X10/X14/X27/X28/X21/X49/W2/D1/Y2/Y 3/Y4/Y 5/D3/S5
Exhaust system
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ARG

Exhaust system

FD40T-X10/X14/X27/X28/X21/X49/W2/D1/Y2/Y3/Y4/Y5/D3/S5

JF5 F5 F A4 FR o HE
Item Part No Description Q’ty Remark

1 GB/T6171 12 M8X 1.25 Nut 4

- GB/T5783 12 4M8 X 35 Bolt 4 FD40T-D3

- GB/T6171 B2 M10X 1.25 Nut 4 FD40T-S5

2 GB/T97.1 P4 8 Washer 4

3 GB/T93 #i# 8 Washer,Lock 4

- GB/T93 #3% 10 Washer,Lock 4 FD40T-S5

4 A40A5-20100 HEA BR Pipe 1 FD40T-X % %]

- A40B5-20100 HEAE B Pipe 1 FD40T-W2

- A40C5-20100 HEAE S Pipe 1 FD40T-D1

- A40D5-20100 HEAE M Pipe 1 |FD40T-Y2/Y3/Y4/Y5
- A40M5-20200 HEA BO% Pipe 1 FD40T-D3

- A40T5-20100 HEAE B Pipe 1 FD40T-S5

5 A30A5-20001 B # Rubber 4

6 A30A5-20002 124 Bolt 2

7 GB/T889.1 B IE R M8 Nut 2

8 A30A5-20003 HH Plate 2

9 GB/T97.1 P 8 Washer 4

- GB/T96.1 K& 8 Washer 2 FD40T-D3

10 A40A5-20200 VH 2% Muffler 1 [FD40T-X R %1I/W2/S5
~ | A40C5-20200 W8 Muffler 1 ;FDDI“H(;E'YZ/Y IS
11 GB/T6170 IZEF M8 Nut 2

12 GB/T93 #4 8 Washer,Lock 2

13 A30A5-20201 UZYEZF:  U-Bolt 1

14 A30A5-20202 UMK U-Stopper 1

15 A30P5-20103 HEAINKE  Pipe 1
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FY40T-R4/R6

Exhaust system

PR 4
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ARG

FY40T-R4/R6
Exhaust system

Fr 5 5 T 44 R & T
Item Part No Description Q’ty Remark

1 A30AES5-20002 AR E AT Plate 3 KB 7
2 GB/T93 I 8 Washer,lock 7

3 GB/T6170 #2EF M8 Nut 8

4 A40L5-20100 HESE S Pipe 1

5 A30A5-20200 &K Pipe clamp 2

6 A40L5-20200 HEAE #4 Pipe 2 FY40T-R4
7 GB/T5786 BZAEM10X 1.25X30 Bolt 2 FY40T-R4
8 GB/T93 #4410 Washer,lock 2 FY40T-R4
9 GB/T97.1 F-3410 Washer 1 FY40T-R4
10 A30AE5-20003 HESEHH Plate 4 FY40T-R4
11 A30AE5-20400 =JCi#1k 7 Three-way catalyst 5 K ENHLE
12 A30AE5-20001 AfEIES Oxygen sensor 5 RENHL I
13 A40L5-20300 7 3% L Muffler 1 FY40T-R4
- A40C5-20200 T A B S Muffler 1 FY40T-R6
14 A30A5-20002 1242 Bolt 1

15 A30A5-20003 K Plate 1

16 A30A5-20001 R H# Rubber 1

17 GB/T97.1 V448 Washer 1

18 GB/T889.1 B KB EE M8 Nut 1

19 A30P5-20103 HEA K Pipe 1
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Exhaust system
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ARG

FD40T-KL1
Exhaust system

Fr 5 5 T AT 24 FR s T
Item Part No Description Q’ty Remark

1 A30A5-20002 1242 Bolt 2

2 A30A5-20003 #H Plate 2

3 A30A5-20001 B # Rubber 4

4 GB/T96.1 K PE8 Washer 2

5 GB/T889.1 BRI, M8 Nut 2

6 A40R5-20100 7H 7 8% A B Muffler 1

7 A30BC5-20300 & Pipe clamp 1

8 A30BN5-20100 HESET Pipe 1

9 GB/T6170 2L M8 Nut 6

10 GB/T97.1 *F-£48 Washer 8

11 GB/T93 8 Washer,lock 8

12 GB/T5783 IEFMS8 X 35 Bolt 6

13 A30BN5-20001 HAEH Plate 2

14 A40R5-20500 fHEALFISZ AL Bracket 1

15 GB/T5783 IZAEMS8 X 20 Bolt 2

16 A30BN5-20500 DOC/#4L 7] Catalyst 1 RANHLH
17 T20G5-20002 $ 5085 ‘k £ % Bushing 1

18 JB/T8870 %4150 X 130 Larynx hoop 2

19 A40R5-20200 A S Pipe 1
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Exhaust system
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)=
ARG FD40T-DS2
Exhaust system

Fr 5 5 T A4 FR & T
Item Part No Description Q’ty Remark
1 A4085-20100 HAE S Pipe 1

2 GB/T6170 #2EF M8 Nut 8

3 GB/T93 P 8 Washer,lock 8

4 GB/T5783 B2 M8 X 35 Bolt 3

5 GB/T97.1 F-#48 Washer 13

6 A30DL5-20400 DPF &, 1 RANHLI
7 GB/T5783 B2 A4M10 X 30 Bolt 4

8 GB/T93 F#EL10 Washer,lock 4

9 GB/T97.1 “F#410 Washer 4

10 A40S5-20001R DPF4 34342 (17) Bracket 1

11 A40S5-20200 HESJRE Pipe 1

12 A30BC5-20300 & Pipe clamp 2

13 A4085-20002 HESE 242 Bracket 1

14 GB/T5783 2 FEM8 X 20 Bolt 4

15 A40S5-20001L DPF# 4% 348 (/£) Bracket 1

16 A30A5-20002 1242 Bolt 4

17 A30A5-20003 #F Plate 4

18 A30A5-20001 ¥ i # Rubber 8

19 GB/T889.1 B ISR M8 Nut 8
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ARG

FY40T-KB4/KB1
Exhaust system

Fr 5 5 T AT 24 FR o #HE
Item Part No Description Q’ty Remark

1 A40U5-20100 HES A M Pipe 1

2 GB/T5783 I M8 X 35 Bolt 4

3 GB/T6170 IHEE M8 Nut 4

4 GB/T5783 #2442 M8 X 20 Bolt 4

5 GB/T97.1 P48 Washer 8

6 GB/T93 # 44 8 Washer,lock 8

7 A30DE5-20001 DOCH: 32l Bracket 1

8 A30DE5-20300 435 2% B % Muffler ass’y 1 RANHLI
9 A30DE5-20002 DOCZ S Bracket 1

10 GB/T5783 B2 FEM 10 X 40 Bolt 2

11 GB/T6170 2R M10 Nut 2

12 GB/T93 #1310 Washer,lock 2

13 GB/T97.1 #4410 Washer 2

14 A40U5-20200 AR Pipe 1

15 GB/T889.1 BiK IR R M8 Nut 4

16 A30A5-20001 B Rubber 8

17 A30A5-20003 # Fr Plate 4

18 A30A5-20002 124 Bolt 4

19 GB/T16674. 1 7N AR Z R FEM6 X 12 Bolt 2

20 A30DE5-20003 DOC#41k Baffle 1
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s ARG FD40T-X10/X 14/X27/X28/X21/X49/W2/D1/YN2/S5
High level exhaust system
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AL HF ARG

High level exhaust system

FD40T-X10/X14/X27/X28/X21/X49/W2/D1/YN2/S5

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark

1 GB/T6171 12 M8X 1.25 Nut 4

2 GB/T97.1 P4 8 Washer 4

3 GB/T93 J#E 8 Washer,Lock 4

4 HAE B Pipe 1 AR & Bk
5 A30A5-20001 i Rubber 4

6 A30A5-20002 124 Bolt 2

7 GB/T889.1 B IR EE M8 Nut 2

8 A30A5-20003 A Plate 2

9 GB/T97.1 P 8 Washer 4

10 A40A5-20300 M 2% Muffler 1 FEAMHES
- A40D5-20300 HF A Muffler 1 FANHES
11 GB/T6170 IERE M8 Nut 4

12 GB/T93 J# 8 Washer,Lock 4

13 A30A5-20201 UZYEZEF:  U-Bolt 2

14 A30A5-20202 UM KA U-Stopper 2

15 A30A5-20500 AL HERE B Pipe 1

16 GB/T5783 B2 F:M10 X 25 Bolt 3

17 GB/T93 10 Washer,lock 3

18 GB/T97.1 SF-#410 Washer 3

19 A30A5-20508 B #E Rubber 1
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High level exhaust system
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AL HF ARG

FD40T-DS2
High level exhaust system
Fr 5 5 T A4 FR & T
Item Part No Description Q’ty Remark
1 A40S5-20100 HAE S Pipe 1
2 A30A5-20500 mE AL HEAE S Pipe 1
3 GB/T5783 B2 A4£M10 X 30 Bolt 7
4 GB/T93 #4410 Washer,lock 7
5 GB/T97.1 “F-#410 Washer 7
6 GB/T6170 #2EF M8 Nut 8
7 GB/T93 FEL 8 Washer,lock 8
8 GB/T5783 I2 M8 X 35 Bolt 3
9 GB/T97.1 P48 Washer 13
10 A30A5-20200 % Pipe clamp 1
11 A30DL5-20400 DPF & % 1 R ENHLI
12 A40S5-20001R DPF %43 %2 (45) Bracket 1
13 A40S5-20300 A #EE Pipe 1
14 A40S5-20001L DPF%%¢ % 42 (/r) Bracket 1
15 A30A5-20002 124 Bolt 4
16 A30A5-20003 #H Plate 4
17 A30A5-20001 1% i 2 Rubber 8
18 GB/T889.1 BURIREE M8 Nut 8
19 A30BC5-20300 & Pipe clamp 1
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Differential
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72 TR 4 I K

Differential
Fr5 5 F A4 FR o &
Item Part No Description Q’ty Remark
1 A30A5-02701 fEZEH s 7oK  Case, cross L. H 1
2 GB/T5786 BEFEM10X 1.25X 25 Bolt 8
3 GB/T93 FFI10  Washer,lock 8
4 A30A5-02702 MK Cover, bearing 2
5 A30A5-02703 A% Gear, side 2
6 A30A5-02704 #1%  Spacer 1
7 A30A5-02705 P  Washer 2
- A30A5-02706 8  Washer 2
- A30A5-02707 #[E  Washer 2
8 A30A5-02708 /NAFEHH  Shaft, pinion 1
- A30A5-02709 /NiEEHl Shaft, pinion 1
9 A30A5-02710 1T 15%  Gear, Pinion 4
10 A30A5-02711 FEHS AR Case, cross R.H 1
11 A30A5-02712 Wikl Gear, ring 1
12 A30A5-02713 ¥ Bolt 12
13 A30A5-02714 i F Washer, lock 8
14 A30A5-02715 2 Bolt 16
15 A30A5-02716 B Plate, lock 8
16 GB/T119 [F A4 d6X30 Pin parallel 2
17 GB/T6171 BERE M10X1.25 Nut 28
18 GB/T1235 OJ.FE75X3.1 O-ring 2
19 A30A5-02717 P Shim 2
20 A30A5-02718 P Shim 4
21 A30A5-02719 P Shim 2
22 GB272-93 H#H7K213 Bearing 2
23 A30A5-02720 iflh  Shaft, final pinion gear 1
24 A30A5-02721 W2 e 5% Gear, spiral vevel 1
25 GB297-94 [ 4% 747K 7507  Bearing 2
26 A30A5-02722 1E4fE#4 & Washer, thrust 4
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Drive unit mount
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e Bl 3 2 3

Drive unit mount

Fr5 5 F AT 24 FR & HE
Item Part No Description Q’ty Remark
1 A40A5-04000 L3 ) ) A2 TR AR . Drive unit 1 | FD4OTX #51/YN2/D3
- A40A35-03000 T [ A FE S 8 Drive unit 1 | FD4OTX #51/YN2/D3
- A40B5-00100 WL T4 )V 77 A8 SR A B Drive unit I A AR
- A40B5-00200 FE AW I AT K Drive unit IR A AR
- A40L5-00100 L6 ()Y ) A2 T AR S 8 Drive unit 1 FY40T-R4/R6
- A40L5-00200 FHN e W 1A AE M. Drive unit 1 FY40T-R4/R6
2 GB/T5785 B2 M12X1.25X40 Bolt 12
3 GB/T93 P 12 Washer, lock 12
4 A30A5-02001 %4 Packing 1
5 GB/T119 %4 B10X20 Pin, parallel 1
6 GB/T5783 2 M8X20 Bolt 6
7 GB/T93 #4 8  Washer, lock 6
8 GB/T5783 28 M10X35 Bolt 9
9 GB/T93 i 10 Washer, lock 9
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Drive unit
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)R E

Drive unit
Fr5 5 F A4 FR o &
Item Part No Description Q’ty Remark
1 A40A5-04001 AREER AR Case, tor-con 1 | FD4OT-X &51/YNY/D3
- A40A5-03001 BRI Case, tor-con 1 | FD4OTX £51/YN2/D3
- A40B5-00101 S ARFEE  Case, tor-con I iAot
- A40B5-00201 AFEER ek Case, tor-con (I NSRS
- A40L5-00101 TR FER  Case, tor-con 1 FY40T-R4/R6
- A40L5-00201 BHIA TR Case, tor-con 1 FY40T-R4/R6
2 A30B5-02002 I E &  Cap 1
3 Q/Z285-4 B29E1/2 " Plug 4
4 A40A5-04010 AR Tor-xon ass’y 1 | FD4OTX £51)/YN2/D3
A40A5-03010 AAHiAR S Tor-xon ass’y 1 | FD4OT-X £41/YN2D3
- A40B5-00110 AXfEas i Tor-xon ass’y T A EAAS Al
- A40B5-00210 AR ER Tor-xon ass’y T e A A
- A40L5-00110 AR Tor-xon ass’y 1 FY40T-R4/R6
- A40L5-00210 AHEE L Tor-xon ass’y 1 FY40T-R4/R6
5 A30B5-02200 I 2 Charging pump ass’y 1
6 A30B5-02003 o4 Gasket 1
7 GB894 48 35 Snap ring 1
8 A30B5-02004 JEH#S  Strainer 1
9 GB/T1235 OJ¥E35X3. 1 O-ring 1
10 Q/7285-2 WNAIZZEL/4 " Plug 2
11 GB/T1235 OFFFE28X3. 5 O-ring 1
12 A30B5-02005 WA Gasket 1
13 GB/T5785 BZFEM10X1.25X 75 Bolt 1
14 GB/T5785 BZFEM10X 1.25X 55 Bolt 3
15 GB/T5785 B2 FEM10X 1.25X50 Bolt 1
16 GB/T5785 IZFEM10X 1.25X30 Bolt 4
17 GB/T93 10 Washer, lock 9
18 GB/T119 £ B12X20 Pin 2
19 GB/T1235-76 OJZKE15X2. 4 O-ring 1
20 A30B5-02006 ek Case, mission 1
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Drive unit
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)R E

Drive unit

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark
21 A30B5-02007 Hh7K & Cap, bearing 2

22 A30B5-02008 12k Bolt 4

23 A30B5-02009 # - Plate,lock 4

24 A30B5-02300 &2 MR Clutch, hydraulic 1

25 A30B5-02010 Y% Shaft, idler 1

26 GB276-64 7206 Bearing 1

27 A30B5-02011 5% Gear, idler 1

28 GB893-86 $4[%24 Snap ring 2

29 GB276-64 #7207 Bearing 2

30 A30B5-02012 A% Gear, output 1

31 A30B5-02013 X7k F  Plate, bearing support 1

32 A30B5-02014 # ' Shim %

- A30B5-02015 #F Shim Y

- A30B5-02016 P Shim %

33 A30B5-02017 %l Shaft, output 1

34 Z-7508 #7508 Bearing 2

35 Z-7208 77208 Bearing 1

36 A30B5-02018 THEMR RS Retainer, oil seal 1

37 GB/T1235 OJF[E80X3. 1 O-ring 1

38 A30B5-02019 ME Seal, oil 1 1% H
39 A30B5-02020 BREE Nut 1 1%
40 A30B5-02021 #  Shim 1 1% H
- A30B5-02022 #  Shim 1 1%
- A30B5-02023 # Shim 1 1% H
41 GB5782-86 PZHEM8 X 20 Bolt 4

42 GB93-87 B8 Washer 15

43 A30B5-02024 ¥R Collar 1

44 A30B5-02025 % Pipe, oil fill 1

45 A30B5-02026 3 Gasket 1

46 A30B5-02050 #  Shim 1
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Drive unit (cover

65



et B (5 M Eh 1)

Drive unit (cover & inching valve)

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark

1 A30B5-02027 ek EGE  Cover, case 1

2 A30B5-02028 AHE  Arm, shift 1

3 GB879-76 B 6X32 Pin, lock 1

4 A30B5-02029 A HUE  Shaft, shift arm 1

5 GB/T1235-76 OJZ[E20X2. 4 O-ring 1

6 GB1099-79 - (5] 45 X 19key, woodruff 1

7 A30B5-02030 1242 Bolt 1

8 A30B5-02031 ff#  Shim 7

9 A30B5-02032 JEF Plug 1

10 DZ05G-J208 B 24T F X Switch 1

11 DZ05G-J209 TRIFF R Switch 1

12 A30B5-02034 #H Washer 2

13 A30B5-02035 B3k Nipple 1

14 A30B5-02036 JEMAS  Filter, oil 1

15 GB879-76 FVERFEAY 4X25 Pin, lock 1

16 A30B5-02037 % Piston 1

17 A30B5-02038 %  Spring 1

18 A30B5-02039 A Cup 1

19 A30B5-02040 et #  Packing, copper 1

20 Q/ZB285-1 IZ%E 1/8 " Plug 6

21 Q/ZB285-2 BZJE 1/4 " Plug 4

22 A30B5-02400 24 1" & 5 Control valve ass’y 1 % H
- A30B5-02041 FHL Y 4% ] IR Electric-controller hydraulic valve| 1 %
23 A30B5-02042 HH Gasket 1

24 GB/T5782-2000 IZFMS X 35 Bolt 2

25 GB/T5782-2000 IEFMB X 55 Bolt 2

26 GB/T5782-2000 IZHEMS X 50 Bolt 2

27 GB/T93-1987 #4448  Washer,lock 6

28 A30B5-02043 HH Gasket 1

29 GB/T1235-76 OJZIE9X1.91 O-ring 2
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et B (5 M Eh 1)

Drive unit (cover & inching valve)

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark
30 GB/T93-1987 10 Washer,lock 8

31 GB/T5782-2000 BZEFEM10X 1.25X 55 Bolt 2

32 GB/T93-1987 FEE  Washer,lock 3

33 A30B5-02500 BN Inching valve ass’y 1

34 A30B5-02044 ¥ Shim 1

35 GB/T5783-2000 2 M8 X 25 Bolt 4

36 GB/T5783-2000 I2FMS8 X 50 Bolt 2

37 GB/93-1987 FEE  Washer,lock 5

38 GB/T5783-2000 IZFMS X 12 Bolt 2

39 A30B5-02045 EFZIERE Bolt, joint 1

40 A30B5-02046 ARSEgE 5 Cover, tor-con 1

41 A30B5-02047 I2%E 1/8 " Plug 1

42 A30B5-02048 Hi#  Packing, copper 4

43 A30B5-02049 HEAEIEFE Bolt, joint 1

44 GB/T5785-2000 BZAEM10X 1.25X 40 Bolt 6
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(R
Charging pump

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark
A30B5-02200 HEyMZE % Charging Pump ass’y 1
1 A30B5-02201 AR Case, Pump 1
2 A30B5-02202 %1%  Bushing 1
3 A30B5-02203 2% 7G1/8 " Plug 1
4 A30B5-02204 M Seal, oil 1
5 A30B5-02205 O ZE & #  O-ring 1
6 A30B5-02206 £ Support, starter 1
7 GB/T119-2000 [FFEH 6X16 Pin 2
8 A30B5-02207 F % Gear, drive 1
9 A30B5-02208 #1% Bushing 1
10 A30B5-02209 Wi stk Gear, driven 1
11 GB/T5782-2000 124 M8 X 45 Bolt 4
12 GB/T5783-2000 B2 M8 X 25 Bolt 1
- GB/T5783-2000 P2 fEM8X 35 Bolt 3
13 A30B5-02210 fof# Washer 2
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W A
Hydraulic clutch

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark
A30B5-02300 A Clutch, hydraulic 1
1 A30B5-02301 i NG Shift, input 1
2 A30B5-02302 B =R 4% Gear, reverse 1
3 A30B5-02303 I3RS 5% Gear, forward 1
4 A30B5-02304 iR Plate, end 2
5 A30B5-02305 [ FE 5% spring, return 2
6 A30B5-02306 JE A Seat, spring 2
7 A30B5-02307 1IE#EFR A Ring, thrust 2
8 A30B5-02308 1E4E3A B Ring, thrust 2
9 A30B5-02309 iG %  Piston 1
10 A30B5-02310 €& Plug 1
11 GB307-77 BER 1/8 " Ball, steel 1
12 A30B5-02311 EE¥E F Plate, friction 8
13 A30B5-02312 K% F Plate, separator 8
14 A30B5-02313 #H R A Ring , seal 4
15 A30B5-02314 #HH B Ring , seal 2
16 GB/T1235-76 O [33.7X3.5 O-ring 2
17 A30B5-02315 K¥F  Snap, ring 2
18 GB276-82 #HK206 Bearing 2
19 A30B5-02316 REHHh & Bearing, needle 2
20 GB/T894-2000 1440 Snap, ring 2
21 GB78-85 B24TM8X 8 Bolt 2
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Control valve
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Control valve
JF5 F5 TR 24 PR s e
Item Part No Description Q’ty Remark

O© 0 9 & »n B W N =

e e e T e T S
wm A~ W NN = O

A30B5-02400
A30B5-02401
A30B5-02402
A30B5-02403
A30B5-02404
GB308-77

A30B5-02405
A30B5-02406
A30B5-02407
A30B5-02408
GB879-76

A30B5-02409
A30B5-02410
A30B5-02411
A30B5-02412
GB879-76

| B Control valve ass’y
&  Body, valve

W Slide valve

/HZ£  Plate,end

3% Spring

HEK 13/32" Ball

75 %  Piston

% Spring

#%  Spring

% Plug

3P [ =444 X 35 Pin, lock

i
PR
PR
5

B [ A 454 X 40 Pin, lock

Spool
Spring
Spring

Plug
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Inching valve
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Inching valve

Fr5 5 F AT 24 FR o &
Item Part No Description Q’ty Remark
A30B5-02500 MBI Inching valve ass’y 1
1 GB/T893.1-2000 | #4 Snap ring 1
2 A30B5-02501 1A  Body, valve 1
3 A30B5-02502 EH Spool 1
4 A30B5-02503 W1 Slide valve 1
5 GB/T3452. 1-2000 | OJE[E23.6X2. 65 O-ring 1
6 A30B5-02504 % Seal, oil 1
7 GB/T893. 1-2000 | #4F&28 Snap ring 1
8 A30B5-02505 Eh# % $1.2XD9.2X30 Spring 1
9 A30B5-02506 sh#E $3XD22.9X87.4 Spring 1
10 A30B5-02507 B Spacer 1
11 A30B5-02509 M $30X16X7 Seal,oil 1
12 A30B5-02508 MM ZE  Plug,choke 1
13 Q/ZB285-77 W2ZE  Z1/8 " Plug 2
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Hydraulic system
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Hydraulic system

55 E5 EHAF 4 R = &
Item Part No Description Q’ty Remark
e . FD40T-X £ %1/W2/D1/D3/

1 8JA08-01606 WidiE 16X10 Clip 4 |yN2/ss FY40T-R4/R6

_ gt - FD40T-Y2/Y3/Y4/Y5
8JA08-02008 k4 20X 12 Clip 4 |EVAOTKBA/KBI

2 TG002-10110 WA EHKE 610X 1110 Hose 1 FD40T-X & %]

B bt A T s A FD40T-W2/D3/Y2/Y3/
TG002-10190 % HEE 10X 1900 Hose U | VavS Y40 EKBAKBI
TG002-10211 WA ¢10X2110 Hose 1 FD40T-YN2

- TG002-10150 A HIE A 610X 1500 Hose 1 |FD4OT-SS/FY40T-R4/R6

3 TG002-10120 A & 10X 1200 Hose 1 FD40T-X %41

NN s £ FD40T-W2/D3/Y2/Y3/
TG002-10220 V% HIEE ¢ 10X2200 Hose I | Vans FY40T-KBAKBI

- TG002-10240 A HIIRE & 10X2400 Hose 1 FD40T-YN2

- TG002-10160 WA & 10X 1600 Hose 1  |FD40T-S5/FY40T-R4/R6

4 TQ000-08025 HHFL 178X 250 Band 2

R RN . FD40T-X & 51)/W2/YN2/S5
5 GJT-16-00 Hif#k union 2 FY40T—R4/R/6/KB4/KB1
GJT-16-00 HiEF L  union 4 [FD40T-Y2/Y3/Y4/Y5
A 3R . FD40T-X £ 51)/W2/YN2/S5

6 GB982-77 A H B 814 X2.7 Packing 2 |ev40TRARGKBAKBI
- GB982-77 A B 14X2.7 Packing 4 |FD40T-Y2/Y3/Y4/Y5
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Drive axle
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Drive axle

JF5 F5 F A4 FR o &

Item Part No Description Q’ty Remark
1 A30A5-02109 BEUEEE  Nut 12 | 23913-02041BHfif3
- A30A5-03002 XGERIZEEE - Nut 12 |24463-00060G2BXLfI
2 A30A5-03001 FEBERE Nut 12 [24463-00050G2B X4
3 A30A5-02108 HEIEME Bolt 12 25303-02102B
4 GB/T297 %#H7K33012 Bearing 2
5 A30A5-02102 #%t  Hub, front 2 25555-00003
6 GB/T297 4h7%30214 Bearing 2
7 A30A5-02120 % H#125X 119X 7.5 Washer 2 22493-00020G
8 A30A5-02119 4B 111X 72.5X 1 Retainer 2 22493-00030G
9 A30A5-02111 B4 18100 X 72X 16 Retainer, oil seal | 2 22453-02121G
10 GB/T9877.1 JHE Sd100X 125X 12 Seal, oil 2 76351-01004
11 A30A5-02101 #lzh#  Drum, brake 2 24453-02131
12 GB/T6171 IZREM20X 1. 5 Nut 12 B4223-00020B
13 A30A5-02800L fEHBhEs B % Left brake 1 24433-70411
14 A40A5-02110 M¥5%  Housing, axle 1 C0Q86-40201
15 A30A5-02114 % Plug 3 22193-03001
16 A30A5-02117 JHAFEL AL Breather, air 1 22253-02063C
17 A30A5-02800R FilBh s S Right brake 1 24433-70401
18 A30A5-02116 ) 2248 Bolt 4 25953-72001
19 A30A5-02115 Hzh#ei2 k2 Bolt 12 A22A3-02051
20 GB/T9877.1 MHEE 75X100X 10 Seal, oil 2 25555-00009
21 GB/T3452.1 OM4E 59.6X2.4 O-ring 2 25555-00008
22 A30A5-02113 #1%  bushing 2 25555-00007
23 GB/T810 M2 EEMS8 X 2 Nut 4 25555-00004
24 GB/T858 1E5h #1858 Washer 2 25555-00006
25 A30A5-02105 #  Packing 2 A22A3-02031
26 A40A5-02101 44 Shaft, drive 2 C0Q86-02011
27 A30A5-02104 FHEFE  Bolt 24 24453-02061B
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Driving wheel assembly
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Driving wheel assembly

¥ TS TR 24 PR s S ES
Item Part No Description Q’ty Remark
1 A40A5-01000 FHIM B Whell Rim ass'y 2
2 GB/T2982 3 Jf250-15-16PR Tyre 2 7o Ee AR
- GB/T10823 ¥ Hh250-15 Tyre 2 S A
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Double driving wheel assembly

e R B (BIK 2 B )
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Double driving wheel assembly

¥ TS TR 24 PR s HVE
Item Part No Description Q’ty Remark
1 GB/T2982 % HH250-15-16PR Tyre 4 A Ra 1
- GB/T10823 ¥ 115250-15 Tyre 4 S ik
2 A40A5-01000 I Whell Rim ass'y 2
3 A40A5-01100 HMIEECHY B B Twins outer rim 2
4 A50A5-00700 AAIEE Pipe 2 PRk ity epridas
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Wheel brake

JF5 F5 T 44 R & HE
Item Part No Description Q’ty Remark
A A30A5-02800L HilZh#% S (7£)  Wheel brake 1
- A30A5-02800R filzh a8 S (f5)  Wheel brake 1
B A30A5-02900 HIEN7r % S Wheel cylinder ass’y 1
1 A30A5-02901 #sh % HEL Cylinder 1
2 A30A5-02902 ARG % Piston 2
3 A30A5-02903 YR Cup, piston 2
4 A30A5-02904 I FRE Spring 1
5 A30A5-02905 TEPE Cover, dust 2
6 A30A5-02906 Iy ZETNM Rod, piston 2
7 A30A5-02907 Hil3h 77 5 %E  Plug 1
8 A30A5-02908 BRZB5 47 5 Shroud 1
9 A30A5-02909 DEBURMRE] Screw, breather 1
10 A30A5-02910 SIS MEETIE  Cap, screw 1
11| A30A5-02911 i @ejm)jl; ., (H) I
0 | worsesiz | HEEREETEE |
13 A30A5-02913 il Bl &5 ISR &L Back plate 1
14 A30A5-02914 [ Bl i %  Earance adjuster 1
15 A30A5-02915 PR 28 E  Spring & Fitting ass’y | 1
16 A30A5-02916 JE#HiFF  Pin, shoe hold down 2
17 A30A5-02917 JE# B Cup, shoe hold down 4
18 A30A5-02918 J£#  Spring, shoe hold down 2
19 A30A5-02919 i Cover, adjudsting hole 1
20 A30A5-02920 [nlf/ 3% % Spring shoe 1
21 A30A5-02921 S Guide, plate 1
22 A30A5-02922 il ) 1 [ A7 3 % Return spring, brake shoe| 2
23 A30A5-02923 SmE  Guide, cable 1
24 A30A5-02924 3% Spring 1
25 A30A5-02925 T Level 1
26 A30A5-02926 H5%T  Pin 1
27 A30A5-02927 FHIZHHEAT  Strut L. H. 1
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Wheel brake
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Wheel brake

JF5 F5 F A4 FR o HE
Item Part No Description Q’ty Remark
28 A30A5-02928 % Spring 1

29 A30A5-02929 FHilzhHitt Rod 1

30 A30A5-02930 %] Pin 1

31 A30A5-02931 FPEER A Washer, spring 1

32 A30A5-02932 444 Snap, ring, pin axle 1

33 A30A5-02933 il Zh ek (75) Cable L. H 1

34 GB/T93-1987 k8 Washer 2

35 GB/T5785-2000 | #ZEFEM8X1.25X20 Bolt 2
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Transmission control linkage
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Transmission control linkage

JF5 F5 F A4 FR o HE
Item Part No Description Q’ty Remark
1 A30B5-01100 F#§ Handle 1
2 GB/T6170-2000 #2HF M10 Nut 1
3 A30B5-01200 BT R Lever 1
4 A30B5-01800 48 (f£)  Bracket (left) 1
5 GB/T5783-2000 2 F:M8 X 30 Bolt 4
6 GB/T93-1987 P 8 Washer,lock 9
7 GB/T97. 1-1985 P44 8 Washer 11
8 GB/T5783-2000 I2FEMS X 25 Bolt 2
9 A30B5-01300 By R Shaft 2
10 A30B5-01400 AT Link 1
11 GB/T882-1986 4%l 8X 18 Pin 2
12 GB/T91-1987 FF 4 2.5X20 Pins 2
13 A30B5-01700 %4 (F)  Bracket (lower) 1
14 A30B5-01500 PR B Rocker ass’y 1
15 A40A5-05001 AT Link 1
16 GB/T6170-2000 IREIMS (7£) Nut (left) 1
17 A30B5-01005 BB kAT L i fl7K  Bearing 1
18 GB/6170-2000 IZRIMS  Nut 4
19 A30B5-01600 #F Link 1
20 GB/T5783-2000 2K M8 X 40 Bolt 1
21 A30B5-01004 TR ECkT IR ST 47K Bearing 1
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STEERING SYSTEM
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Steering control
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Steering control

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark
1 A30C6-00100 R B Steering column 1
2 GB/T97.1-1985 P44 6 Washer 4
3 GB/T65-2000 B2%] M6X 12 Screw 4
4 A30C6-00200 i Joint 1
5 GB1152-82 JHAM10x1  Cup,grease 1
6 A30C6-00003 &  Boot 1
7 HHFLHZD4 X 150 Band 1
8 A30C6-00301 HEHH Link 1
9 A30C6-00302 BERELY Flange 1
10 GB/T893.1-1986 FVEF4E 37 Snap ring 1
11 GB/T276-1994 HH7K61904-2Z Bearing 1
12 GB/T894.1-1986 FPERSRE 20 Snap ring 2
13 GB/T5782-2000 IZAEM10X 45 Bolt 4
14 GB/T93-1987 ## 10 Washer,lock 4
15 GB/T5786-2000 B2FEM12 X 1.25X20 Bolt 2
16 GB/T93-1987 F# 12 Washer,lock 2
17 A40A4-40000 FE 28 4 % 1) 2% 160m1/Redirector 1
18 A30A6-00006 HE Shim 1
19 GB/T5782-2000 IZHM6 X 35 Bolt 4
20 A30A6-00007 F Washer 4
21 A30A6-00008 £%  Spacer 4
22 A30A6-00009 B IK%E  Rubber 4
23 A30B6-00001 12k Bolt 1
24 A30C6-00002 %% 1 Spacer 1
25 A30B6-00002 12 EF Nut 1
26 A30B6-00100 FHEA  Lever 1
27 A30A6-00004 P Washer 4
28 A30A6-00005 1ZF Bolt 2
29 GB/T93-1987 ## 8 Washer,lock 1
30 GB/T5782-2000 P2 M8 X 35 Bolt 1
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Steering control
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Steering control

JF5 F5 F A4 FR s e
Item Part No Description Q’ty Remark
31 A30A6-00300 JrRELE R Wheel,Steering ass’y 1
32 GB/T6173-2000 BZEEM 16X 1.5 Nut 1
33 GB/T97.2-1985 P12 Washer 1
34 A30B6-00004 124 Bolt 1
35 A30B6-00003 #H Washer 1
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Steering axle
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Steering axle

JF5 F5 F A4 FR o HE
Item Part No Description Q’ty Remark
A A40A6-10100 MM AR Axle ass’y 1
1 A30A6-10500(L) FEHEFT A Knuckle L. H. ass’y 1 H24C4-32171
2 A40A6-10108 HMMFAR R Steering axle body 1 JXX-30301
3 GB/T6172 B2RFMI2  Nut 2
4 GB/T5783 IZFEM12X 40  Bolt 2
5 GB/T93 FE414 Washer, lock 4
6 GB/T97.1 “F-4414 Washer 4
7 GB/T5783 IZFEM14 X 45 Bolt 4
8 A40A6-10102 i £ Pin, king 2 A21B4-32222
9 GB/T119-86 #§10X20 Pin 2
10 A30A6-10213 #/%  Bushing 2 A21B4-12001
11 GB/T301 B JE) HE /)% 7K 198908K. Bearing 2
12 A30A6-10500(R) FEER TS Knuckle R. H. ass’y 1 H24C4-32181
13 GB/T78-1985 L FEH2E4T12X30  Screw 2
14 GB/T91-86 #46.3X50 Pin 2
15 76301-08524 M B85X 110X 12D Seal, oil 2
16 A40A6-10109 HEIERE Hub 16 | 23654-32041B
17 A40A6-10105 % Hub bolt 2
18 A40A6-10111 HEUZERE Nut 16 | 23654-34051B
19 A40A6-10104 i Cap 2 1218-10200
20 A40A6-10103 BERFM30X 2 Nut 2 A21B4-32311
21 GB/T97. 1-1985 #8130 Washer 2
22 GB/T297 [ 4 7% 741 7% 30207 Bearing 2
23 GB/T297 [ 4 VR 747530211 Bearing 2
24 Q701B90 90° M IEMEZ1/8 Cup,grease 4
25 A30A6-10212 MiE  Seal, oil 4 23654-32081
26 GB/T290-88 TR % 4h 7K 943/32 Bearing 4
27 A30A6-10211 OR![E  O-ring 2 23654-32161
28 A30A6-10204 B %EE Shim 2 22214-30321
29 A40A6-10107 EAFE  Pin 4 | A21B4-32261AB
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Steering axle
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Steering axle

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark

30 A40A6-10101 AT Link 2 A21B4-32081B
31 A40A6-10106 494 Baffle 2 A21B4-32300B
32 GB/T93 48 Washer, lock 4

33 GB/T5781-2000 IZ#M8 X 16 Bolt 4

34 A30A6-10218 ESH ALK Tifli 2k Bearing 4

35 Q700B06 BB AEMEM6 Cup,grease 4

36 A40A6-10112 #t%& Bushing 4 H24C4-12003
37 A40A6-10200 e alyWLE % Power cylinder ass’y 1 JXXO05

38 A30A6-10001 I FEE Rubber 2 H24N4-32451
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Steering wheel
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Steering wheel

JF5 F5 F A4 FR o HE
Item Part No Description Q’ty Remark
1 A30A6-10300 SMNEEHE Rim outside 2
2 GB/T2982 ¥ HR6. 50X 10-10PR Tire 2 A NBEA
- GB/T10823 ¥ HR6. 50X 10 Tire 2 S iRk
3 A30A6-10005 HHZEE Bolt 16
4 GB/T93 12 Washer,lock 16
GB/T6170 B2EEM12 Nut 16
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Steering cylinder

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark

A A40A6-10200 FER MBI Power cylinder ass’y 1

1 A40A6-10300 TG IEFTER Piston rod ass’y 1

2 A40A6-10201 fild# Cap 2

3 A40A6-10202 Bii ‘BBl Seal, dust 2

4 A40A6-10206 YxM % B [ Yx-ring 2

5 GB3452. 1-92 OM % £ fE O-ring 2

6 GB3452. 1-92 OZY#% 8 O-ring 1

7 A40A6-10203 Y KIN  Seal, slipper 1

8 A40A6-10204 HLf& A B Body, power steering 1

9 A40A6-10205 B 4K Bearing 2
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ACCELERATOR PEDAL
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Accelerator pedal
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LINEEZS ! FD40T-X £ ¥
Accelerator pedal

Fr5 F5 F A4 FR o HE

Item Part No Description Q’ty Remark
1 A30A7-30100 BEAR A Accelerator pedal ass’y 1
2 A30A7-30001 &5 Sheave 1
3 GB/T97. 1-1985 446 Washer 2
4 GB/T91-2000 FF442X15 Pin 2
5 A30A7-30002 24 Bolt 1
6 GB/T6170-2000 #2EEM12  Nut 1
7 GB/T5783-2000 B2 FEM6 X 20 Bolt 2
8 GB/T6170-2000 B2 EEM6 Nut 5
9 GB/T93-1987 #446 Washer,lock 2
10 A30A7-30200 RS Link, ass’y 1
11 A30C7-30201 #1%  Bushing 1
12 A30A7-30003 #E  Spring 1
13 GB/T97. 1-1985 F4410 Washer 4
14 GB/T91-2000 FF 442X 28 Pin 2
15 A30C7-30300 %% Bracket 1
16 A30A7-30004 fitt  Link 1
17 GB/T5783-2000 B2#EM8 X 20 Bolt 2
18 GB/T93-1987 #1410 Washer,lock 2
19 GB/T97.1-1985 “F-5%10 Washer 2
20 A30C7-30001 FIFFHF  Clevis 1
21 A30C7-30100 KK H RIS Pedal 1
22 A30A7-30005 ez 25 [E 4L Bracket 1
23 A30A7-30006 ez 2 [ FEM Bracket 1
24 GB/T29.2-1988 T FREM 7N A SLERETM6 X 30 Bolt 2
25 GB/T93-1987 #1446 Washer,lock 2
26 GB/T6170-2000 IEREM6 Nut 2
27 A30A7-30008 H-F Clevis 1
28 GB/T29.2-1988 +F AN A KR FEMS X 10 Bolt 1
29 GB/T91-2000 FFE451.6X 16 Pin 1
30 GB/T97.2-1985 4410 Washer 1
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HENETES FD40T-W2/D1/Y2/Y3/Y4/Y5
Accelerator pedal
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HENETES FD40T-W2/D1/Y2/Y3/Y4/Y5
Accelerator pedal

JF5 F5 F A4 FR o HE
Item Part No Description Q’ty Remark

1 A30A7-30100 BEAR ALK Accelerator pedal ass’y 1

2 A30A7-30001 5 Sheave 1

3 GB/T97. 1-1985 V446 Washer 2

4 GB/T91-2000 FFI442X20 Pin 2

5 A30A7-30002 12k Bolt 1

6 GB/T6170-2000 BEEEM12 Nut 1

7 GB/T5783-2000 B2 FEM6 X 20 Bolt 2

8 GB/T6170-2000 B2 EEM6 Nut 2

9 GB/T93-1987 #446 Washer,lock 2

10 A30A7-30200 RS Link, ass’y 1

11 A30C7-30201 #}% Bushing 1

12 A30A7-30003 ## Spring 1

13 GB/T97. 1-1985 “F4410 Washer 4

14 GB/T91-2000 FF 442X 28 Pin 2

15 A30C7-30300 48 Bracket 1

16 A30D7-30101 [ 7€ 42 Bracket 1

17 GB/T5783-2000 B2#EM8 X 20 Bolt 2

18 GB/T93-1987 #E8 Washer,lock 2

19 GB/T97.1-1985 “F-5#8 Washer 2

20 A30D7-30200 TR R S Soft shaft 1 |[FD4OTDI/Y2Y3/Y4Y5
- A30G7-30100 W TR R MR Soft shaft 1 FD40T-W2
21 GB/T882-1986 #B6X 16 Pin 2
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HENETES FD40T-S5
Accelerator pedal

19

109



GANEZ 37N

FD40T-S5
Accelerator pedal
Fr5 5 F A4 FR o #F
Item Part No Description Q’ty Remark
1 A30A7-30100 BEAR A Accelerator pedal ass’y 1
2 A30C7-30204 45  Sheave 1
3 GB/T97. 1 “F#6 Washer 2
4 GB/T91 FFI452X 16 Pin 2
5 A30A7-30002 1242 Bolt 1
6 GB/T6170 BEEEM12 Nut 1
7 GB/T5783 12FEM6X 20 Bolt 2
8 GB/T6170 B2EEM6 Nut 2
9 GB/T93 6 Washer,lock 2
10 A30C7-30310 BEREZE A Connection frame ass’y 1
11 A30C7-30307 NS Hh%&1015 Bushing 1
12 A30C7-30306 #E  Spring 1
13 GB/T97. 1 “F-#10 Washer 2
14 GB/T91 FF 442X 24 Pin 2
15 A30D7-30410 YA AL Bracket 1
16 GB/T5783 B2 M8 X 20 Bolt 2
17 GB/T93 FAFY  Washer,lock 2
18 GB/T97.1 “F-588  Washer 2
19 A30BA7-30100 TR R S8 Soft shaft 1
20 GB/T882 #HB6X 16 Pin 2
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BRAKE SYSTEM
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Brake & inching control

34

31 30
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17 21 5 5 s E

Brake & inching control

JF5 F5 F A4 FR o HE
Item Part No Description Q’ty Remark
1 A30A7-10002 fEH#E  Tank, reserve 1
2 GB/T5783-2000 IEFEMS X 20 Bolt 1
3 GB/T93-1987 k8 Washer, lock 4
4 GB/T97. 1-1985 P48 Washer 1
5 A30A7-10001 it iEJe  Clip 1
6 TG000-10150 HZHE  10L=1500 Hose 1
7 TK000-13019 XU 224 & 13~ d 19 Clip 2
8 A40A7-10100 HilzhheE (4) Hose 1
9 A30A7-10003 B Clip 1
10 A40A7-10200 flzhimE (/£) Hose 1
11 A30A7-10004 I Clip 1
12 A30B7-11001 Bk Clip 1
13 A30B7-11002 B3I Clip 1
14 A30B7-10300 Wi Clutch pedal 1
15 A30B7-10400 HI B Clutch pedal 1
16 GB/T5783-2000 BEAEM10X 25 Bolt 2
17 GB/T93-1987 #4410 Washer, lock 4
18 GB882-86 B8 X 30 Pin, clevis 3
19 GB/T91-2000 FFH443X 15 Pin 5
20 A30A7-11005 T Rubber 1
21 A30B7-10500 HEREFF Link 1
22 GB/T97. 1-1985 4416 Washer 1
23 GB/T91-2000 FF 1454 X 25 Pin 1
24 GB/T5783-2000 B2AEM10X 20 Bolt 2
25 A30B7-10600 728 Bracket 1
26 GB/T5782-2000 BEA4£M10X 35 Bolt 2
27 GB/T6170-2000 B2 EFM10 Nut 4
28 A30A7-10100 #I5h % Master cylinder 1
29 A30B7-10700 P2 Link 1
30 A30B7-11003 X HMI0 (£ )€) Clevis 1
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17 21 5 5 s E

Brake & inching control

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark
- A30B7-11004 X HMI0 (4iE) Clevis 1

31 GB/T6170-2000 BZRFIM10 (/) Nut 1

32 A30B7-11005 IZHF  Rod 1

33 GB/T5783-2000 BEFEM10X 30 Bolt 1

34 A30A7-11006 % Spring 2

35 GB1153-74 HIAR90° M10X1  Fitting 1

36 A30B7-10800 54%H  Pin, clevis 1

37 GB/T5783-2000 IZHM10X 40 Bolt 1

38 A30A7-10012 ¥ Head cover 2

39 72135-02525 HX 1Y 1 7%2525 Bushing 6

40 72135-01625 75 47K 1625 Bushing 1
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fifll 5 S 2R
Master cylinder
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fifll 5 S 2R
Master cylinder

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark

A A30A7-10100 H5h S4% Master cylinder 1

1 A30A7-10101 A& Body 1

2 A30A7-10102 1334 Ring, stopper 1

3 A30A7-10103 5 ZE Piston 1

4 A30A7-10104 HI 2 Wi Cup, secondary 1

5 A30A7-10105 W& Wi Spacer, cup 1

6 A30A7-10106 E Wi Cup, primary 1

7 A30A7-10107 JEEJE Sear, spring 1

8 A30A7-10108 #3 Spring 1

9 A30A7-10109 YIWT I valve, check 1

10 A30A7-10110 & Seat, valve 1

11 A30A7-10111 A3 58 Boots 1

12 A30A7-10112 H#EFT Rod, push 1

13 A30A7-10113 Y H Clevis 1

14 GB/T6170-2000 IZFFMS Nut 1

15 A30A7-10114 Jii Bz 44 % Bushing, rubber 1

16 A30A7-10115 $3k Union 1
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{5 4 1) =)

Brake lever

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark
A A30A7-20000 1E 4502 E  Brake lever 1
1 A30A7-21002 WHAF  Over head 1
2 A30A7-21003 FHisk  Grip 1
3 GB/T80-1985 P 7N A [ 5 8 MR AEMA4 X 3. 7 Screw 1
4 A30A7-21004 BEFF Screw rod 1
5 GB/T39-2000 T2 EEMS Nut 1
6 GB/T96-2000 K#JE8 Washer 1
7 A30A7-21005 JFEE]1X5.5X10. 8 Spring 1
8 GB308-64 HER & 6 Ball 1
9 A30A7-21006 FAAEE  Seat 1
10 A30A7-21007 e Lever 1
11 A30A7-21008 A& Rod 1
12 A30A7-21009 F-2L4Hd8 X 35 Pin 1
13 A30A7-21010 FRAZERE  Stopper 1
14 A30A7-21011 Y HEE L Bracket 1
15 GB/T802-2000 HE A FILIELREMI0 Nut 1
16 A30A7-21012 H:2842  Bracket 1
17 A30A7-21013 P2k 4Hd8 X 45 Pin 2
18 A30A7-21014 #R[EIT Washer 1
19 A30A7-21015 TN K Plate 2
20 GB/T5782-2000 IZHM10X 45 Bolt 1
21 GB/T93-1987 #i#10 Washer, lock 3
22 A30A7-20016 PR Link 1
23 GB/T896-2000 488 Washer 3
24 GB/T97. 1-1985 F448 Washer 6
25 GB/T5782-2000 IZFEM10X 30 Bolt 2
26 GB/T97. 1-1985 P10 Washer 2
B A30A7-21001 FZ M%) Pothook 1
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ZE 0 B Sp Al B FD40T-X Z41/W2/D1/Y2/Y3/Y4/Y5/YN2/D3/DS2/S5
Frame & Counter weight FY40T-R6
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A

FD40T-X 2 51/W2/D1/Y2/Y3/Y4/Y5/YN2/D3/DS2/S5

Frame & counter weight FY40T-R6
JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark
1 D40A1-10001L HMIBEPSYEMR (/) Fender 1 UG 3% FH
2 GB/T889.1 BUEIEREMI0 Nut 6 Mgk H
3 GB/T96.1 K# 10 Washer 6 MUz
4 GB/T5783 IZAEM10X 35 Bolt 6 Mgk H
5 M30A3-00001 X GG Cap 2
6 GB/T5785 BZAEM16X 1.5 X 75 Bolt 4
7 GB/T93 #3416 Washer,Lock 10
8 GB/T97.1 “F-3#16 Washer 8
9 D40A1-10700 X FHE Instrument 1 PRtk 4
- D40A1-10900 {248 Instrument 1 KR AR 2
10 GB/T5783 IZFEM10X 20 Bolt 1
11 GB/T93 FE10 Washer,Lock 9
12 GB/T97.1 4410 Washer 3
13 D30C1-11100 Hm 248 Bracket 1
14 GB/T5786 BZFEM 14X 1.5X 40 Bolt 4
15 D40A1-10600 HIBCE Y. Plate 1
16 D40A1-10001R ShRaEE TR (A) Fender 1 XU % FH
17 GB/T5783 IZHEM16X25 Bolt 2 FD40T-X 2 %
- GB/T5783 IZAEM10X 40 Bolt 4 FEFD40T-X R 41|
18 GB/T96.1 K#F16 Washer 2 FD40T-X &4
- GB/T6170 IZREM10 Nut 4 FAFD40T-X %)
19 D30A1-11008 BJe5  Pipe clamp 7
20 D30A1-11002 [FJM A& & Pipe clamp 1
21 GB/T5783 IZFEM10X 16 Bolt 8
22 D40A1-10100 A Frame 1 FD40T-X % 4|
- D40B1-10100 B8 Frame 1 FD40T-W2
- D40C1-10100 %A Frame 1 FD40T-D1
- D40D1-10100 %A Frame 1 |FDAOT-Y2Y3/Y4Y5
- D40K1-10100 %35 Frame 1 FD40T-YN2
- D40M1-10100 ZEB0 Frame 1 FD40T-D3
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ZE 0 B Sp Al B FD40T-X Z41/W2/D1/Y2/Y3/Y4/Y5/YN2/D3/DS2/S5
Frame & Counter weight FY40T-R6
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A

FD40T-X 2 51/W2/D1/Y2/Y3/Y4/Y5/YN2/D3/DS2/S5

Frame & counter weight FY40T-R6
JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark
- D40P1-10100 ZEB0 Frame 1 FY40T-R6
- D40S1-10100 %5 Frame 1 FD40T-DS2
- D40T1-10100 %48 Frame 1 FD40T-S5
23 GB/T5783 IZHEM6 X 20 Bolt 2 FD40T-X & 4|
- GB/T5783 IZAM6 X 12 Bolt 2 FD40T-YN2/D3
24 GB/T93 ##6 Washer,Lock 2 FD40T-X %4
25 GB/T97.1 P46 Washer 2 FD40T-X % 5]
26 D30C1-10005 ECU[# % Plate 1 FD40T-X £ %
27 D30PP1-10003 TN 22 Rain cover 1 FD40T-YN2/D3
28 GB/T5782 BEFEM36 X 200 Bolt 1
29 GB/T93 #1336 Washer,Lock 1
30 GB/T97.1 “F-#436 Washer 1
31 D30C1-50004 T JE#4 /| Washer 1
32 D30A1-50002 BMiTE  Weight cover 2
33 D30A1-50100 #5144 Pin 1
34 D40A1-50001 “P#7E  Balance 1
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A

Frame & counter weight

FY40T-R4
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A

Frame & counter weight FY40T-R4

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark

1 D40A1-10001L ShaHEJEAR (/) Fender 1 MG %
2 GB/T889.1 BUEIEREMI0 Nut 6 Mgz
3 GB/T96.1 K# 10 Washer 10 MUz
4 GB/T5783 IZAEM10X 35 Bolt 6 Mgk H
5 M30A3-00001 Y Cap 2

6 GB/T5785 BZFEM16X 1.5X 75 Bolt 4

7 GB/T93 P16 Washer,Lock 8

8 GB/T97.1 “F-3#16 Washer 8

9 D40A1-10700 X FHE Instrument 1 PRtk 4
- D40A1-10900 {248 Instrument 1 KR AR 2
10 GB/T5783 IZFEM10X 20 Bolt 3

11 GB/T93 3310 Washer,Lock 15

12 GB/T97.1 P10 Washer 9

13 D30C1-11100 Hm 248 Bracket 1

14 GB/T5786 BZFEM 14X 1.5X 40 Bolt 4

15 D40A1-10600 HIBCE Y. Plate 1

16 D40A1-10001R ShRaEE TR (A) Fender 1 XU % FH
17 GB/T6170 IZEEM10 Nut 4

18 GB/T5783 IZAEM10X 40 Bolt 4

19 D30A1-11008 EJ5  Pipe clamp 7

20 D30A1-11002 [V & % Pipe clamp 1

21 GB/T5783 IEFEM10X 16 Bolt 8

22 D40L1-10100 %A Frame 1

23 GB/T5783 IZ M8 X 20 Bolt 1

24 GB/T93 538 Washer,Lock 5

25 D40L1-10001 P &4 Bracket 1

26 D30AE1-10300 JEB S B Plate 1

27 D30AE1-10101 ECU% %44 Plate 1

28 D22A1-10004 ZZ i #% Cushion 4

29 D30AE1-10102 R AR UIEIR Plate 1
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A

Frame & counter weight

FY40T-R4
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A

Frame & counter weight FY40T-R4

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark
30 GB/T5783 BEHEM6 X 12 Bolt 1

31 GB/T93 #3116 Washer,Lock 2

32 GB/T6170 IZEEM6 Nut 3

33 GB/T5783 IZ#M8 X 16 Bolt 4

34 GB/T5782 BZHM36 X200 Bolt 1

35 GB/T93 #1#36 Washer,Lock 1

36 GB/T97.1 *F-#36 Washer 1

37 D30C1-50004 JnJEHE Washer 1

38 D30A1-50002 BMdE Weight cover 2

39 D30A1-50100 55  Pin 1

40 D40A1-50001 “Pf#7 8 Balance 1
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A

Frame & counter weight

FD40T-KL1
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A

Frame & counter weight FDAOT-KLI

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark

1 D40A1-10001L ShaHEJEAR (/) Fender 1 Mgk H
2 GB/T889.1 BUEIEREMI0 Nut 6 Mgz
3 GB/T96.1 K# 10 Washer 10 MUz
4 GB/T5783 IZAEM10X 35 Bolt 6 Mgk H
5 M30A3-00001 X GG Cap 2

6 D30BN1-10001 ECU“% %44 Plate 4

7 GB/T5785 BZHEM16X 1.5 X 75 Bolt 8

8 GB/T93 #1316 Washer,Lock 8

9 GB/T97.1 4416 Washer 1

10 D40A1-10700 X FZE Instrument 1 PRtk 2
- D40A1-10900 IXFZE Instrument 3 Wi 25
11 GB/T5783 B2FEM10X 20 Bolt 15

12 GB/T93 #E10 Washer,Lock 9

13 GB/T97.1 P10 Washer 1

14 D30C1-11100 e sZ 48 Bracket 4

15 GB/T5786 IZFEM14 X 1.5X40 Bolt 1

16 D40A1-10600 RIS Plate 1

17 D40A1-10001R ShaSJERR (F) Fender 4 XU I%E
18 GB/T5783 IZ2FM10X 40 Bolt 4

19 GB/T6170 IEREM10 Nut 7

20 D22A1-10004 2 Cushion 1

21 GB/T5783 IEFEMS X 20 Bolt 8

22 GB/T93 F1#8 Washer,Lock 1

23 GB/T97.1 “F-#48 Washer 1

24 D30A1-11002 [V & % Pipe clamp 5

25 D40R1-10100 %A Frame 1

26 D30A1-11008 %325 Pipe clamp 1

27 GB/T5783 IZFEM10X 16 Bolt 1

28 GB/T5782 BZH4M36 X200 Bolt 1

29 GB/T93 #1336 Washer,Lock 1
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A

Frame & counter weight

FD40T-KL1
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A

. FD40T-KL1
Frame & counter weight
¥ TS TR 24 PR s HVE
Item Part No Description Q’ty Remark
30 GB/T97.1 P36 Washer 1
31 D30C1-50004 hnJE 44k Washer 1
32 D30A1-50002 BTG Weight cover 2
33 D30A1-50100 #5144 Pin 1
34 D40A1-50001 “F-#7#  Balance 1

132




pals) = S22
FREPE FY40T-KB4/KB1

Frame & counter weight
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A

Frame & counter weight FY40T-KB4/KBI

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark

1 D40A1-10001L ShaHEJEAR (/) Fender 1 MG %
2 GB/T889.1 BUEIEREMI0 Nut 6 Mgz
3 GB/T5783 IZFEM10X 35 Bolt 4 MUz
4 GB/T96.1 K#F 10 Washer 8 Mgk H
5 M30A3-00001 Y Cap 2

6 GB/T5785 BZFEM16X 1.5X 75 Bolt 2

7 GB/T93 16 Washer,Lock 6

8 GB/T97.1 “F-3#16 Washer 6

9 D40A1-10700 1Y FHE Instrument 1 PRtk 4
- D40A1-10900 XKL Instrument 1 g7
10 GB/T5783 B2AEM10X20 Bolt 1

11 GB/T93 F#E10 Washer,Lock 14

12 GB/T97.1 “F#410 Washer 3

13 D30C1-11100 Hm 3248 Bracket 1

14 GB/T5786 IZAEM14 X 1.5X 40 Bolt 4

15 D40A1-10600 HIBCE Y. Plate 1

16 D40A1-10001R ShRaEE TR (A) Fender 1 XU % FH
17 GB/T5783 IZHM10X30 Bolt 4

18 D30A1-11002 [ Pipe clamp 1

19 D30A1-11008 EJ5  Pipe clamp 7

20 GB/T5783 IEFEM10X 16 Bolt 8

21 D40U1-10100 5% Frame 1

22 D40U1-10001 RS S 2E Bracket 1

23 GB/T97.1 SF-4412 Washer 8

24 GB/T93 312 Washer,Lock 8

25 GB/T5783 IZHM12X30 Bolt 8

26 D40U1-10010L 2B HLHUERE Left bracket 1

27 D40U1-10010R ZEBUA HLUEE K Right bracket 1

28 GB/T5782 BZH4M36 X200 Bolt 1

29 GB/T93 #1336 Washer,Lock 1
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pals) = S22
FREPE FY40T-KB4/KB1

Frame & counter weight
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A

. FY40T-KB4/KB1
Frame & counter weight
¥ TS TR 24 PR s HVE
Item Part No Description Q’ty Remark
30 GB/T97.1 P36 Washer 1
31 D30C1-50004 hnJE 44k Washer 1
32 D30A1-50002 BTG Weight cover 2
33 D30A1-50100 #5144 Pin 1
34 D40A1-50001 “F-#7#  Balance 1
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Hood. FloorBoard & Seat

AL AR SRR 2R % e ey

31,48

41,42,43
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AL AR SRR 2R % e ey

Hood. FloorBoard & Seat

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark

1 D30A1-20016 BiSZZ2  Locks Support 1

2 D30A1-20710 HLEE N HE4  Lower hook 1

3 D30A1-20720 MLEE FHE#) Hook up 1

4 D30A1-20701 & Hook box 1

5 GB/T97.1 “F-#8 Washer 6

6 GB/T93 J#i#8 Washer,lock 9

7 GB/T5783 2 FEMS X 20 Bolt 8

8 GB/T5783 B2 M8 X 25 Bolt 1

9 GB/T6170 2 HEFMS Nut 5

10 GB/T96 KBS Washer 8

11 D30C1-20008 S #FE  Shock,absorber 1

12 D30C1-20001 Ei%E  Hinge 2

13 D30A1-20009 B2E] Screw 2

14 D30P1-20003L % #4(/F) Filling pad 1

15 D30P1-20003R 7 (H) Filling pad 1

16 D40A1-20001 KRG Radiator cover 1

17 D40A1-20100 BE ST BRI ) Bracket 1 FRFY40T-R4
- D40L1-20200 BUEE ST BRI ) Bracket 1 FY40T-R4
18 GB/T6170 HZHRFM10 Nut 4

19 GB/T93 FAI10  Washer,lock 4

20 GB/T96 KHJE 10 Washer 8

21 GB/T5783 BZHM10X 40 Bolt 4

22 GB/T889.1 BEIZEREIMS  Nut 2

23 D30A1-20005 #f%# Bushing 2

24 D30A1-20004 22 Bolt 2

25 D30A1-20007 251 Gasket 1

26 D40A1-20200 M BAHLE S % Bonnet ass’y 1

27 GB/T16674. 1 INFIE L THNEREMS X 8 Bolt 8

28 D30C1-20500 IR AL AL Box 1 | FD40T-X & %1l/R4
- D30PP1-20300 I & B Box 1 FD40T-YN2/D3
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Hood. FloorBoard & Seat

AL AR SRR 2R % e ey

31,48
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AL AR SRR 2R % e ey

Hood. FloorBoard & Seat

JF5 F5 F A4 FR & HE
Item Part No Description Q’ty Remark

- D30BN1-20100 Hf &K Box 1 FD40T-KL1
- D30DE1-20110 H A AR Box 1 | FY40T-KB4/KBI
29 GB/T5783 I2FM8 X 40 Bolt 2

30 D30A1-20011 ZZ TR Rubber cushion 2

31 D30C1-20004 HIESH Pedal(R.H) 1

32 D40A1-20402 JEARE Mat-floor 1

33 D40F1-20100 Je AR % Backboard 1 bt/ SR, 25t
- D40A 1-20400 JE MR E i Backboard 1 FrifE/ I T
34 D30C1-20003 FEEEH Pedal(L.H) 1

35 D40F1-20200 HUJKAR S Former floor ass’y 1 FRAEHLIL

- D40A1-20500 T JEAME R Former floor ass’y 1| bR, B =
- D40K 1-20300 HUJAR S Former floor ass’y 1 LI

- D40K 1-20200 AR AL Former floor ass’y 1 Eas N

- D40K 1-20200 HIJERAR S Former floor ass’y 1 FY40T-R4
- D40M1-20100 HIJERAR S Former floor ass’y 1 FD40T-D3H L
- D40M1-20200 HIJERAR S Former floor ass’y 1 FD40T-D3¥% /1
- D40R1-20100 HIJEHR M A Former floor ass’y TR iy
36 D30C1-20009 B2E£TM6X 16  Screw 2

37 GB/T93-1987 #1346 Washer,lock 2

38 GB/T97.1-1985 “F-#6 Washer 2

39 D30C1-10001 T. H.£& Tool boxes 1

40 D30A1-20003 I24TM8X 16 Screw 2

41 D30C1-20015 ARNHELR 2 E A dust cover 2 iEH

42 JB/T8870 Wi 11090 Clip 2 iEH

43 JB/T8870 45 51X 35 Clip 2 i H

44 D40A1-20002L HINE MR Pedal(L.H) 1 2 0ih 25 1%
45 GB/T5783 IZFEM8 X 16 Bolt 4 2 I = 3%k
46 GB/T97.1 P48 Washer 4 2 I = 3%
47 GB/T93 #1348 Washer,lock 4 7 2 1 F
48 D40A1-20002R B PEIR A Pedal(R.H) 1 72 Igh 2% 3% F
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AL AR SRR 2R % e ey

31,48
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Hood. FloorBoard & Seat

Fr5 5 F AT 24 FR o &
Item Part No Description Q’ty Remark
49 D30DD1-20001 A4 Backing plate 1 | FY40T-KB4/KB1
50 A30A1-00100 W30 = O R AT Seat 1
- A30A1-00500 A RIF E LR Seat 1 1% H]
- A30A1-00200 @ JHE fe - Seat 1 1%
- A30A1-00400 T & FEfe Seat 1 i
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ANDTE S

Head guard

12,13
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ANDTE S

Head guard

JF5 F5 F A4 FR o HE

Item Part No Description Q’ty Remark
1 D30C1-30003 ¥ Capping 2
2 D30A1-30005 HH 2k fiz BT 3
3 D30A1-30004 H 42 B e T 2
4 D30C1-30001 HIELRE M6 Nut 6
5 GB/T97.2 “F-#6 Washer 6
6 GB/T93 #E6 Washer, Lock 6
7 GB/T5783 BEFEM6 X 20 Bolt 6
8 D30A1-30002 BIZEEE 5 Guard 2
9 D30A1-30800 {#]%4-%% Back-mirror 2
10 D30C1-30002 BH Y2 Rain cover 5
11 D40A1-30100 HEZE KB Overhead guard 1
12 D30P1-30004L Ja#i(Zr) Rear cover (left) 1
13 D30P1-30004R J&i 7% (47) Rear cover (right) 1
14 D30A1-30700R AT 22 B (F) Guard,lamp F(Right) 1
15 D40A1-30200 i J5 3% Rear pipe R.H. 1
16 D30C1-30005 BT ESE Alarm lamp holder 1 1%
17 D30C1-30004 B HG 20 Weight cover 1
18 D30C1-30006 J& RAT 4% Bracket 1
19 D40A1-30300 JoJG >C¥# Rear pipe L.H. 1
20 GB/T5783 B2 HEM 12 X 45 Bolt 8
21 GB/T93 3112 Washer,lock 12
22 GB/T96 K#HJE12 Washer 8
23 D30A1-30700L AT 22508 (/) Guard,lamp F (Left) 1
24 D30P1-30001 7] 3k 7 i Bolt 4
25 GB/T41-2000 BEEEM12 Nut 4
26 GB/T97.1 P12 Washer 4
27 D30PI1-30001 B % Air intake window 1
28 D30P1-30005 & XA TEE SRR B Cover 2
29 GB/T818 - FAE RS IBETMS X 12 Screw 2
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HYDRAULIC SYSTEM
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TR I FE
Oi1l tank

A 14

\
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VB i A

Oil tank
JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark

1 A30A4-50100 fn 5 2 8% Oiling cap ass’y 1
2 A30C4-50200 AR Coverplate ass’y 1
3 A30A5-30003 MM Cover, gasket 1
4 GB/T5783 PEFEMS X 25 Bolt 8
5 GB/T93 FAIRY Washer, lock 8
6 GB/T97.1 “F-448 Washer 8
7 A30A4-50300 (A 2%  Strainer 1
8 A30A4-50400 Wy ETH 2% Strainer 1
9 JB982-77 ZH 430 Washer 1
10 A30A4-50002 HBOMIZZE  Plug, drain 1
11 A30A4-50500 e 2% Breather 1
12 TG000-10010 My @ 10X 100 Hose 1
13 TK000-16025 Rffid16~D25 Clip 2
14 A30A4-50003 Wik  Magnet 1
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Valve control (two-throw)

BN S (2 )

15

16

14
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BN S (2 )

Valve control (two-throw)

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark
1 A30A7-40004 FHi Knob, lift 2
2 A30C7-40210 THBERIAT Level, lift 1
3 A30C7-40220 WRHEIAT Level, tilt 1
4 A30C7-40004 #t%# Bushing 2
5 A30C7-40005 KA Washer 2
6 A30C7-40001 f4%] Pin 4
7 GB/T97.1-1985 *F-#6 Washer 4
8 GB/T91-2000 FF 44 ¢2X 10 Pin, cotter 4
9 A30C7-40002 HEFT Joint 2
10 GB/T5786-2000 BZFEM10 X 1.25X 35 Bolt 3
11 GB/T96-1985 KB 10 Washer 3
12 A30A7-40001 B Coller 3
13 A30A7-40002 I EH Rubber 6
14 A30C7-40110 ZEHH Shaft, valve 1
15 GB/T5783-2000 B2FEM6 X 10 Bolt 1
16 GB/T93-1987 6 Washer ,lock 1
17 A30C7-40026 AT 222 Bracket,valve lever 1
18 GB/T5783-2000 B2 kM8 X 30 Bolt 4
19 GB/T93-1987 #1248 Washer ,lock 4
20 GB/T97.1-1985 V448 Washer 4
21 GB/T6170-2000 BZEFMS Nut 4
22 A40A4-30000 Z % Control ass’y 1 i
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=)

Valve control (three-throw)

[ 15 Sk (

16

o~
—
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B (2 )

Valve control (three-throw)

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark
1 A30A7-40004 FHi  Knob, lift 3
2 A30C7-40210 FHREEEHAT  Level, lift 1
3 A30C7-40220 WRHEMAT  Lever, tilt 1
4 A30C7-40230 FE=RIEERIF Lever, third 1
5 A30C7-40004 #%  Bushing 3
6 A30C7-40005 #H Washer 4
7 A30C7-40001 B44T  Pin 6
8 GB/T97.1-1985 V446 Washer 6
9 GB/T91-2000 FFIE ¢ 2X 10 Pin, cotter 6
10 A30C7-40002 EHAT Joint 3
11 GB/T5786-2000 BZFEM10X1.25 X35 Bolt 3
12 GB/T96-1985 KHE 10 Washer 3
13 A30A7-40001 E%  Coller 3
14 A30A7-40002 I Rubber 6
15 A30C7-40120 A Shaft, valve 1
16 GB/T5783-2000 BEAEM6 X 10 Bolt 1
17 GB/T93-1987 #i#6 Washer ,lock 1
18 A30C7-40036 AT 242 Bracket,valve lever 1
19 GB/T5783-2000 IZFMS8 X 30 Bolt 4
20 GB/T93-1987 #iE8 Washer ,lock 4
21 GB/T97.1-1985 V448 Washer 4
22 GB/T6170-2000 #2RIMS  Nut 4
23 A30C7-40003 WTE  Coller 1
24 A40A4-30000 Z#&I®  Control ass’y 1 =Bk
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3 R (DO )

Valve control (four-throw)
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3 R (DO )

Valve control (four-throw)

JF5 F5 F A4 FR o HE
Item Part No Description Q’ty Remark
1 A30A7-40004 FHi  Knob, lift 4
2 A30C7-40210 THREIRIAT  Level, lift 1
3 A30C7-40220 WRHEMAT  Lever, tilt 1
4 A30C7-40230 FE=RIEERIF Lever, third 1
5 A30C7-40240 FVU R EEEDFT Lever, fourth 1
6 A30C7-40004 #/%  Bushing 4
7 A30C7-40005 P Washer 6
8 A30C7-40001 %] Pin 8
9 GB/T97.1-1985 “F-#6 Washer 8
10 GB/T91-2000 FFEI%4 $2X10 Pin, cotter 8
11 A30C7-40002 HERAT Joint 4
12 GB/T5786-2000 BZHM10X 1.25 X35 Bolt 3
13 GB/T96-1985 K#EPFE10 Washer 3
14 A30A7-40001 E®  Coller 3
15 A30A7-40002 EH  Rubber 6
16 A30C7-40120 HRE Shaft, valve 1
17 GB/T5783-2000 BZFEM6X 10 Bolt 1
18 GB/T93-1987 #1346 Washer ,lock 1
19 A30C7-40036 WIATSZ 4% Bracket,valve lever 1
20 GB/T5783-2000 2K M8 X 30 Bolt 4
21 GB/T93-1987 i #48 Washer ,lock 4
22 GB/T97.1-1985 P48 Washer 4
23 GB/T6170-2000 $ZEEMS  Nut 4
24 A40A4-30000 Z % Control ass’y 1 ILIpi5S
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W% E B (EX-B)
Hydraulic pipeline

FD40T-X & %1/W2/Y2/YN2/R4

154



W% E B (EX-B)
Hydraulic pipeline

FD40T-X & %1/W2/Y2/YN2/R4

JF5 F5 F A4 FR o HE
Item Part No Description Q’ty Remark

1 TGLBII-08041-H55*) | 75 k& 811X 410 (3 1%) Hose H. P 2

2 TGIBII-08044*] 15 R8I X 440 (3 %) Hose H. P 2

3 GB/T93 F#E10 Washer,lock 1

4 | GB/T97.1 P10 Washer 1

5 GB/T5783 IZHM10X 25 Bolt 1

6 | A30C4-00100 URHETL AR L BR Steel pipe ass’y 1

7 GJT-05-00 B Ak Elbow 4

8 GIT-18-00 LBk Nipple 2

9 | GIT-19-00 H Ak Elbow 1 PRtk 4

GJT-70-00 Hi@#zk Nipple 1 KK b 2

10 A40A4-00001 Z P& I [F9H % Hose 1 —=/=/0 51
- | A40A4-00002 % % 18 81l Hose 1 1

11 | TGIBII-16117*G B R 161X 1170 Hose H. P 1

12 | IB/T8870 IEfiE 44X 32 Clip 4 FD40T-X &%
- JB/T8870 IS 50X 32 Clip 4

13 | A30P4-00001 W% Hose L. P. 1 | FDAOLX 551 /YN2
- | A40B4-00001 W% Hose L. P. 1 FD40T-W2
- A30D4-00001 W& Hose L. P. 1 |FD4OT-Y2/Y3/Y4/YS
- A40L4-00001 W% Hose L. P. 1 FY40T-R4
14 | GIT-08-00 Hi##k Nipple 1

15 | GIT-205-00 135° ffi#k Elbow 1

16 | A40A4-20000 W % Gear pump 1 FD40T-X & 5]
~ | A40B4-20000 Ui % Gear pump 1 0T
- A40D4-20000 WH A Gear pump 1 }:YDN43T'Y2/Y3/Y4/Y 5
17 | GIT-76-00 45° fa#z3k Elbow 2

18 | TGIBI-08200*G R 81X 2000 Hose H. P 1

19 | TGIBI-08210*G SRR 81X 2100 Hose H. P 1

20 | TG000-13150 RIERE &13X1500 Hose L.P. 1

21 | GJT-350-00 H ¥k Elbow 1

22 | GJT-173-00 Hi#E¥#k Nipple 1
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W% E B (EX-B)
Hydraulic pipeline

FD40T-X & %1/W2/Y2/YN2/R4
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W% E B (EX-B)

S FD40T-X £ %1/W2/Y2/YN2/R4
Hydraulic pipeline

JF5 F5 F A4 FR o HE
Item Part No Description Q’ty Remark
23 | TGUBI-06017-H30h45*G| 15 5 B4 61X 170 Hose H.P. 1
24 | GIT-174-00 Bk Elbow 1
25 | TGUBI-08030-H35h45*G| 15 [ 58 81X 300 Hose H.P. 1
26 | GIT-11-00 B A#H:L Elbow 1 PR 1
- | GIT-11-00 H AL Elbow 2 =R A
- GIT-11-00 H Ak Elbow 3 VY v 1 FH
- GJT-11-00 HM#E Elbow 4 i A
27 | GIT-12-00 H Ak Elbow 2 PR 1
- GJT-12-00 HMHEk Elbow 3 =R
- GIT-12-00 HM#E Elbow 4 VY v 1 H
- | GIT-12-00 HA#ESL Elbow 5 T i
28 | TK000-16025 R4 & 16- d25 Clip 2
29 | GIT-13-00 B Ak Elbow 1
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W% B B (EX-A)
Hydraulic pipeline

FD40T-X £ %1//W2/R4/DS2
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W% B B (EX-A)
Hydraulic pipeline

FD40T-X £ %1//W2/R4/DS2

JF5 F5 F A4 FR o HE
Item Part No Description Q’ty Remark

1 TGLCIH-08041-H55*) | 75 L& 811X 410 (3 1%) Hose H. P 2

2 TGICII-08044*] 15 R8I X 440 (3 %) Hose H. P 2

3 GB/T93 F#E10 Washer,lock 1

4 | GB/T97.1 P10 Washer 1

5 GB/T5783 IZHM10X 25 Bolt 1

6 | A30BD4-00100 URHETL AR L BR Steel pipe ass’y 1 |FD40T-X R %I/W2
- A30AD4-00100 AHELANE S Steel pipe ass’y 1 FD40T-DS2
7 GJT-229-00 Bk Elbow 4 | FD40T-X & %1/W2
- GJT-709-00 B Ak Elbow 4 FD40T-DS2
8 GJT-18-00 FLiE#k Nipple 2

9 GJT-232-00 B AL Elbow 1 FrifEL

- GJT-429-00 HELi##k Nipple 1 KK b 25

10 | A40A4-00001 Z P4 R [F1JH A Hose 1 —/=/V i
- | A40A4-00002 % % 18 B Hose 1 i I

11 | TGICII-16117*G R 161X 1170 Hose H. P 1

12 | JB/T8870 I3 44X 32 Clip 4  |FD40T-X £%1//DS2
- | IB/T8870 W4 5032 Clip 4 FD40T-W2
13 | A30P4-00001 W% Hose L. P. 1 FD40T-X %4
- A40B4-00001 W% Hose L. P. 1 FD40T-W2
- A40L4-00001 W% Hose L. P. 1 FY40T-R4
- A4084-00001 Wi Hose L. P. 1 FD40T-DS2
14 | GIT-08-00 Hi##k Nipple 1

15 | GIT-410-00 135° ffi#k Elbow 1

16 | A40A4-20000 W % Gear pump 1 FD40T-X & 5
~ | A40B4-20000 Ui % Gear pump 1 0T
- A40D4-20000 WA ZE Gear pump 1 FD40T-DS2
17 | GIT-409-00 45° fa#z3k Elbow 2

- GJT-29-00 MH %Sk Elbow 2 FD40T-DS2
18 | TGICI-08200*G R 81X 2000 Hose H. P 1

19 | TGICI-08210*G B E R 81X 2100 Hose H. P 1
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W% B B (EX-A)
Hydraulic pipeline

FD40T-X £ %1//W2/R4/DS2
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W% B B (EX-A)
Hydraulic pipeline

FD40T-X £ %1//W2/R4/DS2

JF5 F5 F A4 FR o HE
Item Part No Description Q’ty Remark

20 | TG000-13150 SR 13X 1500 Hose L.P. 1

21 | GIT-408-00 B Ak Elbow 1

22 | GIT-406-00 LBk Nipple 1

23 | GIT-407-00 HMA#k Elbow 1

24 | TGUCI-06017-H30h45*G| = & 8B 61X 170 Hose H.P. 1

25 | TGUBCI08030-H35M5*G| = Hs Ji2 & 81X 300 Hose H.P. 1

26 | GIT-233-00 HA#k Elbow 1 PR A 1

- | GIT-233-00 H A3k Elbow 2 =R

- | GJT-233-00 B Mk Elbow 3 VY v 1

- | GJT-233-00 HM#ESk  Elbow 4 T i

- | GIT-706-00 H Ak Elbow 1 DS2 5 J i
- GJT-706-00 HA#k Elbow 2 DS2= i H
- | GIT-706-00 HA#3k Elbow 3 DS20Y fv 1
- GJT-706-00 Bk Elbow 4 DS2H v 1| H
27 | GIT-234-00 Bk Elbow 2 PR 1

- GJT-234-00 HAHL Elbow 3 =i H

- GJT-234-00 Bk Elbow 4 VY A v

- GJT-234-00 HM#F) Elbow 5 Eiwa s

- | GIT-707-00 H Ak Elbow 2 DS2 % F & H
- GJT-707-00 HMAPL Elbow 3 DS2= i H
~ GJT-707-00 HMAEk Elbow 4 DS2VY J g
- GIT-707-00 HM#Ek Elbow 5 DS2F v 1|
28 | TK000-16025 R4 & 16- ¢ 25 Clip 2

29 | GJT-13-00 HAA#Sk  Elbow 1
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Hydraulic pipeline
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WS

Hydraulic pipeline FDA0T-KLI

JF5 F5 F A4 FR o HE
Item Part No Description Q’ty Remark

1 TGLBII-08041-H55*) | 75 k& 811X 410 (3 1%) Hose H. P 2

2 TGIBII-08044*] 15 R8I X 440 (3 %) Hose H. P 2

3 GB/T93 F#E10 Washer,lock 1

4 | GB/T97.1 P10 Washer 1

5 GB/T5783 IZHM10X 25 Bolt 1

6 | A30C4-00100 URHELEN S KB Steel pipe ass’y 1

7 GJT-05-00 B Ak Elbow 4

8 GIT-18-00 LBk Nipple 2

9 | GIT-19-00 H Ak Elbow 1 PRtk 4

GJT-70-00 Hi##k Nipple 1 KR bR 4

10 A40A4-00001 Z P& I [F9H % Hose 1 —=/=/0 51
- | A40A4-00002 % % 18 81l Hose 1 1
11 | TGIBII-16117*G BRI 1611X 1170 Hose H. P 1

12 | GB/T5783 BEFEMI10X 16 Bolt 2

13 | JB/T8870 IS 50X 32 Clip 4

14 | A30BN4-00010 W2 EN 4 Oil absorption steel pipe 1

15 | A30BN4-00001 W1 Hose 1

16 | GJT-09-00 HZEFZL Oil pump connector 1

17 | A30BN4-00004 Hil$z3k Oil outlet joint 1

18 | A40R4-20000 W ZE Gear pump 1

19 | A30BN4-00002 W& 1T Hose 1

20 | GB/T5783 IEFEM6 X 20 Bolt 8

21 | GB/T93 #1#6 Washer,lock 8

22 | GIT-76-00 45° ffi4%3k Elbow 2

23 | TGIBI-08200*G SRR 81X 2000 Hose H. P 1

24 | TGIBI-08210*G SRR 81X 2100 Hose H. P 1

25 | A30BN4-00003 HEWEL Oil inlet joint 1

26 | GJT-08-00 Hi##k Nipple 1

27 | TG000-13150 {REBE & 13X1500 Hose L.P. 1

28 | GIT-350-00 H ¥k Elbow 1
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Hydraulic pipeline
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WS

Hydraulic pipeline FDA0T-KLI

JF5 F5 F A4 FR o HE

Item Part No Description Q’ty Remark
29 | GIT-173-00 LBk Nipple 1
30 | TGUBLOGOI7-H30M5*G | 7= B R EF 61X 170 Hose H.P. 1
31 | GIT-13-00 HMA#Lk  Elbow 1
32 | TGUBLOS030-H35MS*G | 7y K i 81X 300 Hose H.P. 1
33 | GIT-11-00 H Ak Elbow 1 P 1
- GJT-11-00 H Ak Elbow 2 = A
- GIT-11-00 H Mk Elbow 3 VY v 1
- GJT-11-00 HMA#EL Elbow 4 T 1 H
34 | GIT-12-00 HAMA#Sk  Elbow 2 P 1 H
- | GIT-12-00 HAEL Elbow 3 =i H
- GJT-12-00 HM#E) Elbow 4 VY v 1 FH
- GIT-12-00 HM#E) Elbow 5 T iR
35 | TK000-16025 R4 & 16- 025 Clip 2
36 | GIT-13-00 HAk Elbow 1
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FD40T-S5

WS

Hydraulic pipeline
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B
Hydraulic pipeline

FD40T-S5

JF5 F5 F A4 FR o HE
Item Part No Description Q’ty Remark

1 TGLBII-08041-H55*) | 75 k& 811X 410 (3 1%) Hose H. P 2

2 TGIBII-08044*] 15 R8I X 440 (3 %) Hose H. P 2

3 GB/T93 F#E10 Washer,lock 1

4 | GB/T97.1 P10 Washer 1

5 GB/T5783 IZHM10X 25 Bolt 1

6 | A30C4-00100 URHELEN S KB Steel pipe ass’y 1

7 GJT-05-00 B Ak Elbow 4

8 GIT-18-00 LBk Nipple 2

9 | GIT-19-00 H Ak Elbow 1 PRtk 4

GJT-70-00 Hi##k Nipple 1 KR bR 4

10 A40A4-00001 Z P& I [F9H % Hose 1 —=/=/0 51
- | A40A4-00002 % % 18 81l Hose 1 1
11 | TGIBII-16117*G BRI 1611X 1170 Hose H. P 1

12 | JB/T8870 IS 5032 Clip 4

13 | A40T4-00002 W 1T Hose 1

14 | GIT-76-00 45° fa#z3k Elbow 2

15 | TGIBI-08200*G R 81X2000 Hose H. P 1

16 | TGIBI-08210*G SRR 81X 2100 Hose H. P 1

17 A30BA4-00100 A% R Steel pipe ass’y 1

18 | GB/T3452.1 OR!E 25%3.55 O-ring 2

19 | A40T4-20000 WH % Gear pump 1

20 | GIT-151-00 H £k Oil outlet joint 1

21 | GIT-221-00 HEyh#zk Oilinlet joint 1

22 | A40T4-00001 W1 Hose 1

23 | GJIT-350-00 B Ak Elbow 1

24 | TG000-13150 RIERE & 13X 1500 Hose L.P. 1

25 | TGUBI-06017-H30h45*G| 51 K61 X 170 Hose H.P. 1

26 | GIT-174-00 HAA#:L Elbow 1

27 | TGUB08030-H35M5*G | 1o R 81X 300 Hose H.P. 1

28 | GIT-11-00 HA#k Elbow 1 P A 1
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FD40T-S5

WS

Hydraulic pipeline
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WS

Hydraulic pipeline FDA0T-55

JF5 F5 F A4 FR o HE

Item Part No Description Q’ty Remark
- | GIT-11-00 H A3k Elbow 2 =R
- GIT-11-00 H Ak Elbow 3 VY 1
- GJT-11-00 HM#k Elbow 4 T 1 A
29 | GJT-12-00 HAHL Elbow 2 P I FH
- GJT-12-00 Bk Elbow 3 =i H
- GIT-12-00 HM#E) Elbow 4 VY J 1 H
- GIT-12-00 HMHEk Elbow 5 T 1 H
30 | TK000-16025 R4 ¢ 16- ¢ 25 Clip 2
31 | GIT-13-00 HMA#:L Elbow 1
32 | GIT-173-00 Hi#E¥#k Nipple 1
33 | GB/T70.1 S A SLIBETM10 X 1.25X30 Screw| 8
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WO G

Hydraulic pipeline FY40T-KB4/KB1
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B
Hydraulic pipeline

FY40T-KB4/KB1

JF5 F5 F A4 FR o HE
Item Part No Description Q’ty Remark

1 TGLBII-08041-H55*) | 75 k& 811X 410 (3 1%) Hose H. P 2

2 TGIBII-08044*] 15 R8I X 440 (3 %) Hose H. P 2

3 GB/T93 F#E10 Washer,lock 1

4 | GB/T97.1 P10 Washer 1

5 GB/T5783 IZHM10X 25 Bolt 1

6 | A30AD4-00100 URHELEN S KB Steel pipe ass’y 1

7 GJT-05-00 B Ak Elbow 4

8 GIT-18-00 LBk Nipple 2

9 GJT-350-00 B AL Elbow 1

10 | JB/T8870 M4 50X 32 Clip 4

11 | A40A4-00001 % B 8[54 Hose 1 —=/=/PU i
- | A40A4-00002 % % 18 81l Hose 1 1
12 | TGIBII-16117*G B ERE 1611X 1170 Hose H. P 1

13 | A40U4-00200 [ 9 AN i Oil return steel pipe 1

14 | A40U4-00002 W1 Hose L. P. 1

15 | GJIT-08-00 Hi#E Bk Nipple 1

16 | GIT-09-00 135° ffi#k Elbow 1

17 | A40B4-20000 W % Gear pump 1

18 | GIT-76-00 45° fa¥zk Elbow 2

19 | TGIBI-08200*G i ERE 81X2000 Hose H. P 1

20 | TGIBI-08210*G SRR 81X 2100 Hose H. P 1

21 | A40U4-00100 W AN S ) Steel pipe 1

22 | A40U4-00001 Z M IR [FIJH AT Hose 1

23 | A40U4-00003 W1 Hose L. P. 1

24 | TG000-13150 RERE 13X 1500 Hose L.P. 1

25 | GIT-19-00 HfHk Elbow 1 FrifE 4
- GJT-70-00 BBk Nipple 1 KK bz 4
26 | TGUBI-08030-H35h45*G | = s K& 81X 300 Hose H.P. 1

27 | GIT-173-00 Hi##k Nipple 1

28 | TGUBI06017-H30h45*G| 1 [ IR B 61 X 170 Hose H.P. 1
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WO G

Hydraulic pipeline FY40T-KB4/KB1
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WS

Hydraulic pipeline

FY40T-KB4/KB1

JF5 F5 F A4 FR o HE

Item Part No Description Q’ty Remark
29 | GJT-174-00 HM#k Elbow 1
30 | GIT-11-00 H Mk Elbow 1 P A 1
- | GIT-11-00 H A3k Elbow 2 =R
- GJT-11-00 HM#Ek Elbow 3 VY v 1
- | GIT-11-00 B AL Elbow 4 T i H
31 | GIT-12-00 B MA#Lk  Elbow 2 PR 1
- | GIT-12-00 B AL Elbow 3 = F
- GJT-12-00 Bk Elbow 4 Y i F
- GJT-12-00 HM#) Elbow 5 T A
32 | TK000-16025 R4 ¢ 16- d25 Clip 2
33 | GIT-13-00 Bk Elbow 1
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LIFTING SYSTEM
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T2 RS (AR
Hydraulic system mast(Normal mast KM)

@
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T2 RS (AR
Hydraulic system mast(Normal mast KM)

Fr5 5 F AT 24 FR o &

Item Part No Description Q’ty Remark
1 TGIBII-13044*] R 1311 X 440 Hose H.P. 1 EX-B
- TGICII-13044%] T R 1311 X 440 Hose H.P. 1 EX-A
2 GIT-77-00 VIWi  Shut off valve 1 EX-B
- GJT-491-00 JIWriE  Shut off valve 1 EX-A
3 GJT-80-00 —E#EL B % Three way connector ass’y | 1 EX-B
- GJT-388-00 —IEHL E K Three way connector ass’y 1 EX-A
4 GIT-02-00-4 FRIE (3. 5T-4T) Flow regulator 1 EX-B
- | GIT-411-00 FRI# R (4T) Flow regulator 1 EX-A
5 | TGIBI-13050-GS*J | /& 1311X500 Hose H.P. 1 EX-B
- | TGICI-13050-GS*J | & B 1311X500 Hose H.P. 1 EX-A
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TRERAS (ZW2EHD
Hydraulic system mast(Full Free 2-Stage Mast KZM)
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g ARG (W EEH)

Hydraulic system mast(Full Free 2-Stage Mast KZM)

JF5 F5 F A4 FR o HE
Item Part No Description Q’ty Remark
1 GJT-26-00 FLiE#k Nipple 1
2 Z30K3-70100-XXX | HH%E Sk Steel Pipe ass’y 1
3 | Z30K3-70001 &+ Pipe clamp 1
4 | GB/T5783 IEFEMS8 X 20 Bolt 1
5 GB/T93 FE 8 Washer,lock 1
6 | TGLBI-13056-H45NL*J| 7= 8 1311X 560 Hose H.P. 1
7 | TGLBI-13100-H45GS*J | 75 5 IR 1311X 1000 Hose H.P. 1 EX-B
- TGLCII-13100-H45GS*) | 1= K AR 1311X 1000 Hose H.P. 1 EX-A
8 GJT-02-00-4 PR (3. 5ST-4T) Flow regulator 1 EX-B
- GJT-411-00 PRI & (4T) Flow regulator 1 EX-A
9 GJT-03-00C — Il #Ek A Three way connector ass’y 1 EX-B
- GJT-390-00 —E$%L B % Three way connector ass’y 1 EX-A
10 A35B4-10300-1 Pk Explosion proof valve 1
11 | TGIBII-13044*] R4 131X 440 Hose H.P. 1 EX-B
- | TGICII-13044*] T BB 1311 X 440 Hose H.P. 1 EX-A
12 | GIT-04-00 DIWii  Valve,check 1 EX-B
- | GIT-491-00 IWii®  Shut off valve 1 EX-A
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RERARG (ZWEEED
Hydraulic system mast(Full Free 2-Stage Mast KZM)

B ARG IEM M (Mast Piping Optional Parts)
AL Tt e B 2K H/E
Lifting Height Hose(mm) Remark

2000 725

2500 975 itk
3000 1225
3300 1375
3500 1475
3700 1575
4000 1775
4500 2025
5000 2275
5500 2575
6000 2825
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TRERASG (=W2EHD
Hydraulic system mast(Full Free 3-Stage Mast KZM)
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TRERASG (=W2EHD
Hydraulic system mast(Full Free 3-Stage Mast KZM)

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark
1 GIT-04-00 DIWTIE  Valve,check 1 EX-B
- | GIT-491-00 I Shut off valve 1 EX-A
2 | TGIBII-13039*] BB 1311X 390 Hose H.P. 1 EX-B
- | TGICII-13039*] R 131X 390 Hose H.P. 1 EX-A
3 GJT-26-00 Hid#Ek  Nipple 1 EX-B
- | GIT-242-00 FiE#L Nipple 1 EX-A
4 GJT-03-00C —E#L B K Three way connector ass’y 1 EX-B
- | GIT-390-00 — @ #Ek A Three way connector ass’y 1 EX-A
5 TGIBII-13054NL*J | & AR 1311X 540 Hose H.P. 1 EX-B
- | TGICH-13054NL*J | = EMRE1311X 540 Hose H.P. 1 EX-A
6 | TGLBI-13075-H45GS*J | 75 & /iR 1311X 750 Hose H.P. 1 EX-B
- | TGLCI-13075-H45GS*) | 1y K IR 1311X 750 Hose H.P. 1 EX-A
7 GJT-02-00-4 FRIEE(4T) Flow regulator 1 EX-B
- GJT-411-00 FRIEE [ (4T) Flow regulator 1 EX-A
8 | GIT-61-00 =i#4%3k Three way connector 1 EX-B
- GJT-241-00 —iE$%3k Three way connector 1 EX-A

9 GB/T5783 #2FM8 X 50 Bolt 2
10 | GB/T93 #H 8 Washer,lock 8
11 | TGIBII-13043*] BB 1311X 430 Hose H.P. 1 EX-B
- | TGICII-13043*] A 1311X 430 Hose H.P. 1 EX-A
12 | GB/T6173 VEIZREM22 X 1. 5 Nut 2
13 | S30J3-70004 23348 Bracket 1
14 | GB/T5783 B2 FEMS X 20 Bolt 6
15 | GIT-179-00 BBk Nipple 1 EX-B
- | GJT-237-00 BBk Nipple 1 EX-A
16 | TGIBII-13XXX*] 7 B 131IXX X Hose H.P. 1 EX-B
- TGICII-13XXX*] E B 131IXXX Hose H.P. 1 EX-A
17 | S30J3-70003 & Pipe clamp 1
18 | S30J3-70002 Bh Axis 1
19 | GB/T 276 TRV R 7% 6205 Bearing 1
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TRERASG (=W2EHD
Hydraulic system mast(Full Free 3-Stage Mast KZM)
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TRERASG (=W2EHD
Hydraulic system mast(Full Free 3-Stage Mast KZM)

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark
20 | S30J3-70001 1% Pulley 1
21 | GB/T893.1 FLHI 44 €52 Elastic ring for hole 1
22 | GB/T894.1 b P 3L RS 25 External Circlips 1
23 | GB/T5785 BZFEM16X1.5X 55 Bolt 1
24 | GB/T93 #1316 Washer,lock 1
25 | GB/T97. 1 “F#16 Washer 1
26 | S30J3-70100 N KUK Steel Pipe ass’y 1
27 | GB/T97. 1 F-448 Washer 2
28 | TGLBII-13040-H40NL*J | 5 % iR 1311X 400 Hose H.P. 1 EX-B
— | TGLCI-13040-H4ONL*J | 75 & Ji2E 1311X 400 Hose H.P. 1 EX-A

183




TRERASG (=W2EHD
Hydraulic system mast(Full Free 3-Stage Mast KZM)

B ARG IEM M (Mast Piping Optional Parts)
BTt 161 ik
Lifting Height Hose(mm) Remark

3700 2100
4000 2300
4350 2500
4500 2600

4800 2800 b HE
5000 2900
5500 3300
6000 3600
6500 4100
7000 4400
7500 4900
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e BB ARG (AR =HK
Hydraulic system attachments(Normal mast KM)
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B HRE B ARG (FEAAD

= F K

Hydraulic system attachments(Normal mast KM)

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark
1 GB/T5783 PE M8 X 25  Bolt 2
2 GB/T93 38 Washer,Lock 2
3 M30K3-90010 2 3k [H 52 R Joint fixing plate 1
4 GJT-571-00 H 1 #3% Elbow 2 EX-B
GJT-578-00 B fA# 3k Elbow 2 EX-A
5 M30K3-90006 % J¢ Band 2
6 GB/T70.1 WS A AR LR ETM6 X 30 Screw 2
7 GB/T93 3 #6 Washer,Lock 2
8 GB/T5785 BEFEM16X1.5X75 Bolt 1
9 GB/T93 #3316 Washer,Lock 1
10 GB/T97.1 *F-#16 Washer 1
11 SIM30A-0002 W% Pulley 2
12 M30K3-90002 #h%& Bushing 1
13 TGIBI-08XXX-J v JE &8I X XXX Hose H.P 2 EX-B
- TGICI-08XXX-J 7 B i 8T X XXX Hose H.P 2 EX-A
14 M30K3-90001 M [ %€ . Support 1 =4K H
15 M30K3-90006 & J¢ Band 2 =4KH
16 GB/T70.1 PN A B A SR B2 ETM6 X 30 Screw 2 =4K A
17 GB/T93 ##6 Washer,Lock 2 =4%H

186




JREE® ARG (AR
Hydraulic system attachments(Normal mast KM)

= F K

B AR LM (Mast Piping Optional Parts)
B TT PR3 ik
Lifting Height Hose(mm) Remark

2000 2600

2500 3100

2700 3300

3000 3600 it

3300 3900

3500 4100

3700 4300

4000 4600

4500 5100

4800 5400

5000 5600

5500 6100

6000 6600
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JBHRERARG (AR K
Hydraulic system attachments(Normal mast KM)
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B HRE B ARG (FEAAD

P A 1

Hydraulic system attachments(Normal mast KM)

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark
1 GB/T5783 PE M8 X 25  Bolt 4
2 GB/T93 38 Washer,Lock 4
3 M30K3-90010 $2 3k [ 7€ R Plate 2
4 GJT-571-00R H M #k Elbow 4 EX-B
GJT-578-00R B fA# 3k Elbow 4 EX-A
5 M30K3-90006 % Band 4
6 GB/T70.1 S A B A Sk 8 £TM6X30  Screw 2
7 GB/T93 3 #6 Washer,Lock 4
8 GB/T5785 BEFEM16X1.5X75 Bolt 4
9 GB/T93 #316 Washer,Lock 2
10 GB/T97.1 *F-#16 Washer 2
11 SIM30A-0002 W% Pulley 2
12 M30K3-90002 %% Bushing 4
13 TGIBI-08XXX-J | mM/EKRE ¢8XXXX Hose H.P 2 EX-B
- TGICI-08XXX-J 7 B B 0 8 X XXX Hose H.P 2 EX-A
14 TGIBI-08XXX-J | mM/EKRE ¢8XXXX Hose H.P 2 EX-B
- TGICI-08XXX-]J & B & 8 X XXX Hose H.P 2 EX-A
15 M30K3-90001 R [ E i Plate 2 =4k H
16 M30K3-90006 & J¢ Band 2 =4
17 GB/T70.1 S IR A S B 5TM6X 30 Screw 2 =4k H
18 GB/T93 ##6 Washer,Lock 4 =4 A
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JREE® ARG (AR
Hydraulic system attachments(Normal mast KM)

P A 1

B AR LM (Mast Piping Optional Parts)
[P =i H13K 14K #/E
Lifting Height Hose(mm) Hose(mm) Remark
2000 2600 2800
2500 3100 3300
2700 3300 3500
3000 3600 3800 P tE
3300 3900 4100
3500 4100 4300
3700 4300 4500
4000 4600 4800
4500 5100 5300
5000 5600 5800
5500 6100 6300
6000 6600 6800
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RAERAS (WHEAHRE) =/AR

Hydraulic system attachments(Full Free 2-Stage Mast KZM)
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BAERAG (W EEHE) =R
Hydraulic system attachments(Full Free 2-Stage Mast KZM)

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark
1 $30J3-90009 VUHzL[E sE AR Plate 1
2 GJT-571-00 Bk Elbow 2 EX-B
- GJT-578-00 HM#EL Elbow 2 EX-A
3 GB/T5783 IEFEMS8 X35  Bolt 2
4 GB/T93 3 #8 Washer,Lock 10
5 M30K3-90006 % Band 2
6 GB/T70.1 7S A IR S BB ETM6 X 30 Screw 2
7 GB/T93 ¥ 36 Washer,Lock 4
8 Z30K3-90200L M L E Steel pipe ass’y 1 EX-B
- Z30K3-90500L A BURE Steel pipe ass’y 1 EX-A
9 GB/T5783 B2 FEM8X 16 Bolt 6
10 TGIBI-08XXX-J F B & 8 X XXX Hose H.P 2 EX-B
- TGICI-08XXX-J EERE ¢ 8X XXX Hose H.P 2 EX-A
11 S30K3-90200 HEZH24E Pulley block frame 1
12 TGIBI-08XXX-J R & 8 X XXX Hose H.P 2 EX-B
- TGICI-08XXX-J IR & 8 X XXX Hose H.P 2 EX-A
13 Z30K3-90400R B B Steel pipe ass’y 1 EX-B
- Z30K3-90600R A SR Steel pipe ass’y 1 EX-A
14 GB/T 70.1 WS A IR A S BB ETM6 X 12 Screw 2
15 Z30K3-90600R A2 54 Guide groove right 1
16 TGIBI-08XXX-J BRI & 8 X XXX Hose H.P 2 EX-B
- TGICI-08XXX-]J F B & 8 X XXX Hose H.P 2 EX-A
17 Z30K3-90300R W12 5447 Guide groove right 1
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BAERAG (W EEHE) =R
Hydraulic system attachments(Full Free 2-Stage Mast KZM)

B AR LM (Mast Piping Optional Parts)
Tt ERIENES 12K 16K fE #TE
Lifting Height Hose(mm) Hose(mm) Hose(mm) Remark
2000 1300 1300 1100
2500 1550 1450 1200
3000 1800 1550 1350
3200 1950 1600 1400 P v
3300 1950 1600 1400
3500 2050 1650 1450
3700 2150 1700 1500
4000 2350 1750 1600
4500 2600 1850 1700
5000 2850 1950 1850
5500 3150 2100 1950
6000 3400 2200 2100
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BAERARG (W EEHE) WA R
Hydraulic system attachments(Full Free 2-Stage Mast KZM)
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BAERARG (W EEHE) WA R
Hydraulic system attachments(Full Free 2-Stage Mast KZM)

JF5 F5 F A4 FR o HE
Item Part No Description Q’ty Remark
1 S30J3-90009 V94K A EAR Plate 1
2 GJT-571-00 Bk Elbow 4
- GJT-578-00 HM#k Elbow 2
3 GB/T5783 2 M8 X35  Bolt 2
4 GB/T93 38 Washer,Lock 18
5 M30K3-90006 % ¢ Band 4
6 GB/T70.1 P 7S A A S MR ETM6 X 30 Screw 4
7 GB/T93 3 #6 Washer,Lock 4
8 Z30K3-90200R WE KA Steel Pipe ass’y 1 EX-B
- Z30K3-90500R W A Steel Pipe ass’y 1 EX-A
9 GB/T5783 I FM8X 16  Bolt 12
10 TGIBI-08XXX T B K B 8T X XXX Hose H.P 2 EX-B
- TGICI-08XXX 5 JE R8T X XXX Hose H.P 2 EX-A
11 TGIBI-08XXX 5 B IR 81X XXX Hose H.P 4 EX-B
- TGICI-08XXX = B iR B 8IX XXX Hose H.P 4 EX-A
12 Z30K3-90400R W A Steel Pipe ass’y 1 EX-B
- Z30K3-90600R W A Steel Pipe ass’y 1 EX-A
13 GB/T70.1 PN IR AR SR ETM6X 12 Screw 4
14 Z30K3-90100R SATIBEFHEL Guide 1
15 TGIBI-08XXX T JE I 81X XXX Hose H.P 4 EX-B
- TGICI-08XXX R 8T X XXX Hose H.P 4 EX-A
16 Z30K3-90300R NI SHREA  Guide 1
17 Z30K3-90200L W S E  Steel Pipe ass’y 1 EX-B
- Z30K3-90500L W A Steel Pipe ass’y 1 EX-A
18 Z30K3-90100L HMIZEFRE L Guide 1
19 S30K3-90500 JEH 4128 Pulley block ass'y 1
20 TGIBI-08XXX B 5 IR &8I X XXX Hose H.P 2 EX-B
- TGICI-08XXX 5 R 8T X XXX Hose H.P 2 EX-A
21 Z30K3-90400L L Steel Pipe ass’y 1 EX-B
- Z30K3-90600L M B Steel Pipe ass’y 1 EX-A
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BAERARG (W EEHE) WA R
Hydraulic system attachments(Full Free 2-Stage Mast KZM)
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RAERAS (WA mED AR

Hydraulic system attachments(Full Free 2-Stage Mast KZM)

JF5 F5 F A4 FR o e
Item Part No Description Q’ty Remark
22 Z30K3-90300L WITEEFMEL  Guide 1
23 GB/T5783 “F-#8 Washer 4
24 Z15C3-90002 141k Baffle 1
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BAERARG (W EEHE) WA R
Hydraulic system attachments(Full Free 2-Stage Mast KZM)

B ARGk H (Mast Piping Optional Parts)
ATt FFIOKE | PRI RIS | 20K E S
Lifting Height Hose(mm) Hose(mm) Hose(mm) Hose(mm) Remark
2000 1300 1300 1100 1400
2500 1550 1450 1200 1650
3000 1800 1550 1350 1900 i
3200 1950 1600 1400 2050
3300 1950 1600 1400 2050
3500 2050 1650 1450 2150
3700 2150 1700 1500 2250
4000 2350 1750 1600 2450
4500 2600 1850 1700 2700
5000 2850 1950 1850 2950
5500 3150 2100 1950 3250
6000 3400 2200 2100 3500
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REERAS (=ZWa2AHE =K
Hydraulic system attachments(Full Free 3-Stage Mast KZM)

Fr5 F5 F A4 FR o &
Item Part No Description Q’ty Remark
1 S30J13-90009 X %H Double pulley 1
2 GB/T5785 BZHEM16X1.5X60 Bolt 1
3 GB/T93 16 Washer,Lock 1
4 GB/T97.1 “F-#16 Washer 1
5 GB/T276 TRV BRI 7K 6205 Bearing 1
6 GB/T893.1 FLA 9% $4 52 Elastic ring for hole 1
7 GB/T894.1 b P8 £4 P8]25 External Circlips 1
8 S30J3-90002 B Axis 1
9 S30J3-90003 EFR Pipe clamp 2
10 GB/T70.1 7S A IR S BRETM8 X 50 Screw 2
11 GB/T93 538 Washer, lock 20
12 GJT-180-00 HIE#L  Nipple 2 EX-B
- GJT-236-00 BBk Nipple 2 EX-A
13 GB/T6171 BEEFM16X 1.5 Nut 4 EX-B
- GB/T6171 BZEIM14X 1.5 Nut 4 EX-A
14 $30J3-90006 W52 48 Bracket 1
15 GB/T5783 IEFEMS8 X 20 Bolt 12
16 TGIBI-08095*] BB 81X 950 Hose H.P 2 EX-B
- TGICI-08095%] R IR 81X 950 Hose H.P 2 EX-A
17 TGIBI-08XXX B R 8IX XXX Hose H.P 2 EX-B
- TGICI-08XXX B 8T X XXX Hose H.P 2 EX-A
18 S30J3-90100 M L Steel Pipe ass’y 1 EX-B
- S30J3-90100A M S Steel Pipe ass’y 1 EX-A
19 GJT-571-00 HAHE Elbow 2 EX-B
- GJT-578-00 HMA#:L Elbow 2 EX-A
20 | S30J3-90009 VUK [ B Plate 1
21 TGIBI-08XXX*] = ERE 81X XXX Hose H.P 2 EX-B
- TGICI-08XXX*J BB 8IX XXX Hose H.P 2 EX-A
22 TGIBI-08045*] = BB 81X 450 Hose H.P 2 EX-B
- TGICI-08045*] B JE B 81X 450 Hose H.P 2 EX-A
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REERAS (=ZWa2AHE =K
Hydraulic system attachments(Full Free 3-Stage Mast KZM)

JF5 F5 F A4 FR o HE
Item Part No Description Q’ty Remark
23 S30K3-90300 B R Steel Pipe ass’y 1 EX-B
- S30K3-90300A N M Steel Pipe ass’y 1 EX-A
24 S30K3-90200 WHEZH2ZE Pulley block ass'y 1
25 GB/T5783 IZFM8X 16 Bolt 4
26 GB/T97.1 P48 Washer 8
27 S15C3-90001 41 Baffle 1

202




R EERAG (=ZWEE B =R

Hydraulic system attachments(Full Free 3-Stage Mast KZM)

B AR LM (Mast Piping Optional Parts)
Tt PRI 214K B Yk
Lifting Height Hose(mm) Hose(mm) Remark
3700 2100 1300
4000 2300 1400
4350 2500 1550
4500 2600 1600 P tE
4800 2800 1700
5000 2900 1750
5500 3300 1900
6000 3600 2100
6500 4100 2250
7000 4400 2400
7500 4900 2550
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BREERAS (WA mED UK
Hydraulic system attachments(Full Free 3-Stage Mast KZM)

11,15,29
42
A-A
(30
9,10,11 f‘ 31,32,33,34,
1135,36,37,38
o\
27,28,29\
13 fj |
L. I\}Jfg;‘i’} ! %
| ‘ 39,40,41
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B AEER ARG (= W2AHE) WK
Hydraulic system attachments(Full Free 3-Stage Mast KZM)
JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark
1 S30J3-90001 XIE % Double pulley 1
2 GB/T5785 BZHEM16X1.5X60 Bolt 1
3 GB/T93 16 Washer,Lock 1
4 GB/T97.1 “F-#16 Washer 1
5 GB/T276 TRVE ER 1 6205 Bearing 1
6 GB/T893.1 FLH 3 E4FE 52 Elastic ring for hole 1
7 GB/T894.1 b P8 £4 P8]25  External Circlips 1
8 S30J3-90002 M Axis 1
9 $30J3-90003 &+ Pipe clamp 2
10 GB/T70.1 7S A IR S BRETM8 X 50 Screw 2
11 GB/T93 538 Washer, lock 28
12 GJT-180-00 FLiE#L  Nipple 2 EX-B
- GJT-236-00 BBk Nipple 2 EX-A
13 GB/T6171 ZREM16X 1.5 Nut 4 EX-B
- GB/T6171 12 EEM14 X 1.5 Nut 4 EX-A
14 $30J3-90006 W3k 4R Bracket 1
15 GB/T5783 IZFEM8 X 20 Bolt 10
16 TGIBI-08095*] = [ IR &7 81X 950 Hose H.P 2 EX-B
- TGICI-08095%] R IR 81X 950 Hose H.P 2 EX-A
17 TGIBI-08XXX*]J B R 8IX XXX Hose H.P 2 EX-B
- TGICI-08XXX*J =1 R 81 X XXX Hose H.P 2 EX-A
18 TGIBI-08XXX*J B 8IX XXX Hose H.P 2 EX-B
- TGICI-08XXX*] BRI X XXX Hose H.P 2 EX-A
19 TGIBI-08040*] 7 5B 7 81X 400 Hose H.P 2 EX-B
- TGICI-08040*] = B R 81X 400 Hose H.P 2 EX-A
20 TGIBI-08045*] 15 R BB 81X 450 Hose H.P 2 EX-B
- TGICI-08045*] BB 81X 450 Hose H.P 2 EX-A
21 $30J3-90300 VUiE#ek Four way joint 1
22 S30J3-90100 N M Steel Pipe ass’y 1 EX-B
- S30J3-90100A M S Steel Pipe ass’y 1 EX-A
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BREERAS (WA mED UK
Hydraulic system attachments(Full Free 3-Stage Mast KZM)

11,15,29
42
A-A
(30
9,10,11 f‘ 31,32,33,34,
1135,36,37,38
o\
27,28,29\
13 fj |
L. I\}Jfg;‘i’} ! %
| ‘ 39,40,41
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BREERAS (WA mED UK
Hydraulic system attachments(Full Free 3-Stage Mast KZM)

JF5 F5 F A4 FR o HE
Item Part No Description Q’ty Remark
23 GJT-571-00 HA#EL Elbow 4
- GIT-578-00 Bk Elbow 4
24 $30J3-90009 VUK [H FE M Plate 1
25 TGIBI-08XXX*]J R8I X XXX Hose H.P 4 EX-B
- TGICI-08XXX*]J R 8IX XXX Hose H.P 4 EX-A
26 S30J3-90100 B R Steel Pipe ass’y 2 EX-B
- S30J3-90100A N MK Steel Pipe ass’y 2 EX-A
27 S30K3-90500 THHC A28 Pulley block ass'y 1
28 GB/T5783 M8 X 16 Bolt 4
29 GB/T97.1 “F-#48 Washer 12
30 S30J3-90400 T 42 Pulley bracket 1
31 S30K3-90001 155 Pulley 1
32 GB/T5783 IZFEM10X20 Bolt 2
33 GB/T93 10 Washer, lock 2
34 GB/T97.1 P10 Washer 2
35 S30J3-90005 B Axis 1
36 GB/T276 IRV BRI 7K 6003 Bearing 1
37 GB/T894.1 B £ 45817 External Circlips 1
38 GB/T893.1 FLAI SRS P35 Elastic ring for hole 1
39 M30K3-90006 -+ Pipe clamp 2
40 GB/T70.1 P 7S A IR S IR ETM6 X 30 Screw 2
41 GB/T93 e Washer, lock 2
42 S15C3-90001 44 Baffle 1
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BREERAS (WA mED UK
Hydraulic system attachments(Full Free 3-Stage Mast KZM)

B AR LM (Mast Piping Optional Parts)
Tt PRI 18K 25K B #TE
Lifting Height Hose(mm) Hose(mm) Hose(mm) Remark
3700 2100 3100 1300
4000 2300 3300 1400
4350 2500 3500 1550
4500 2600 3600 1600 P v
4800 2800 3800 1700
5000 2900 3900 1750
5500 3300 4300 1900
6000 3600 4600 2100
6500 4100 5100 2250
7000 4400 5400 2400
7500 4900 5900 2550
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Fork
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1

/AR
Fork
Fr5 5 F AT 24 FR &= &
Item Part No Description Q’ty Remark
1 A40A3-90000 B XS Fork ass’y 2
2 A40A3-90001 % Spring 2
3 A40A3-90002 % Pin 2
4 A40A3-90003 1EZ84F  Pin, stopper 2
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fr X4 (FEAR)
Lift Bracket Normal Mast

211



20 (HEARA)
Lift Bracket Normal Mast

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark
1 M40L3-50000 TR Lifting fork ass’y 1
2 M40K3-60000 PUTR A R Backrest ass’y 1
3 M30A3-40301 F¥&%  EndRoller 6
4 GB/T894.1 FPETYESS  Snap,ring 6
5 M30K3-40001 BRI H  Shaft roller 2
6 GB/T5786 BEFEM16X 1.25X45 Bolt 4
7 GB/T93 F#i#16 Washer, lock 4
8 M30K3-40006 # A Shim 8
9 M30K3-40007 e Spacer 4
10 GB/T70.1 7S A I Sk BB ETM 12 X 25 Screw 1
11 M30K3-40200 &% Side roller 2
12 GB/T894.1 FPEF4FE25  Snap,ring 2
13 M30K3-40100 %% Side roller 2
14 GB/T5786 BZ2AEM12 X 1.25X 40 Bolt 4
15 GB/T93 FF12  Washer, lock 4
16 M30K3-40002 e Spacer 8
17 M30K3-40004 # K Shim 8
18 M30K3-40005 # A Shim 8
19 M30A3-40202-1 52 Side roller 2
20 M30A3-40203-1 1E¥AF Loose slice 2
21 M30A3-40302-1 WTTERET  Screw 2
22 M30A3-40205-1 Bi42 - Dust-Proof ring 2
23 GB/T5783 BZHM14 X 25 Bolt 4
24 GB/T93 #F14  Washer, lock 4
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X (2 E D
Lift Bracket Full Free 2-Stage Mast

23 24
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X (2 E D
Lift Bracket Full Free 2-Stage Mast

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark
1 Z40L3-50000 TR Lifting fork ass’y 1
2 M40K3-60000 PUTR A R Backrest ass’y 1
3 M30A3-40301 F¥&%  EndRoller 6
4 GB/T894.1 FPETYESS  Snap,ring 6
5 M30K3-40001 BRI H  Shaft roller 2
6 GB/T5786 BEFEM16X 1.25X45 Bolt 4
7 GB/T93 F#i#16 Washer, lock 4
8 M30K3-40006 # A Shim 8
9 M30K3-40007 e Spacer 4
10 GB/T70.1 7S A I Sk BB ETM 12 X 25 Screw 1
11 M30K3-40200 &% Side roller 2
12 GB/T894.1 FPEF4FE25  Snap,ring 2
13 M30K3-40100 %% Side roller 2
14 GB/T5786 BZ2AEM12 X 1.25X 40 Bolt 4
15 GB/T93 FF12  Washer, lock 4
16 M30K3-40002 e Spacer 8
17 M30K3-40004 # K Shim 8
18 M30K3-40005 # A Shim 8
19 M30A3-40202-1 52 Side roller 2
20 M30A3-40203-1 1E¥AF Loose slice 2
21 M30A3-40302-1 WTTERET  Screw 2
22 M30A3-40205-1 Bi42 - Dust-Proof ring 2
23 GB/T5783 BZHM14 X 25 Bolt 4
24 GB/T93 #F14  Washer, lock 4
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RS (= HE)
Lift Bracket Full Free 3-Stage Mast
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RS (= HE)
Lift Bracket Full Free 3-Stage Mast

JF5 F5 F A4 FR o HE
Item Part No Description Q’ty Remark
1 S40L3-50000 TR B E,  Lifting fork ass’y 1
2 M40K3-60000 TR 28 Backrest ass’y 1
3 M30A3-40301 F&#  EndRoller 6
4 GB/T894.1 FPER4ES5  Snap,ring 6
5 M30K3-40001 BRAZE S Shaft roller 2
6 GB/T5786 BEFEM16X 1.25X 45 Bolt 4
7 GB/T93 #I16  Washer, lock 4
8 M30K3-40006 # A Shim 8
9 M30K3-40007 L Spacer 4
10 GB/T70.1 P 7S A LR S BB ETM12 X 25 Screw 1
11 M30K3-40200 7 %e  Side roller 2
12 GB/T894.1 #PEP4 25 Snap,ring 2
13 M30K3-40100 M %e  Side roller 2
14 GB/T5786 BZFEM12X1.25X40 Bolt 4
15 GB/T93 FF12  Washer, lock 4
16 M30K3-40002 R Spacer 8
17 M30K3-40004 # A Shim 8
18 M30K3-40005 # KA Shim 8
19 M30A3-40202-1 MEE 20 Side roller 2
20 M30A3-40203-1 1IE#AF Loose slice 2
21 M30A3-40302-1 WTTERET  Screw 2
22 M30A3-40205-1 FfizR Fr Dust-Proof ring 2
23 GB/T5783 BZHEM14 X 25 Bolt 4
24 GB/T93 #I14  Washer, lock 4
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150 Gk A7)
Mast (Normal mast KM)
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12 (FEAT)

Mast (Normal mast KM)
JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark
1 M40L3-10000 AhTTZE Mast,outer 1
2 M30A3-00002 44t Bushing 2
3 M30A3-00001 Y PEH Cap 4
4 GB/T5785 BZFEM16X 1.5X 70 Bolt 4
5 GB/T93 416 Washer,lock 4
6 JB/T7940.1 HIE R FE#MAMI0X 1T Oil cup 2
7 M30A3-00100 WAL GLES # Pin axle 2
8 GB/T5786 BZFEM10X 1.25X 20 Bolt 2
9 GB/T93 FE10 Washer,lock 2
10 M30A3-40001 FRAZMEHe Slipper 2
11 M30A3-40002/3 WS Shim 4
12 M30A3-40201 F¥#%  EndRoller 2
13 GB/T894.1 #PERSE 55 Snap,ring 4
14 M30K3-40100 ¥R%:  Side roller 2
15 GB/T5786 BEAEM 12X 1.25X 40 Bolt 8
16 GB/T93 FE12  Washer, lock 8
17 M30K3-40002 R Spacer 16
18 M30K3-40005 A Shim 16
19 M30K3-40006 A Shim 16
20 M30A3-40301 F&#  End Roller 2
21 M30K3-40300 7% Side roller 2
22 M30K3-40004 # K Shim 16
23 M40L3-30000 WI12% Mast,inner 1
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R (A2 EH)
Mast (Full free 2-stage mast KZM)

23

}
|
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R (CHeEH)

Mast (Full free 2-stage mast KZM)

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark
1 Z40L3-10000 AhTTZE Mast,outer 1
2 M30A3-00002 44t Bushing 2
3 M30A3-00001 Y PEH Cap 4
4 GB/T5785 BZFEM16X 1.5X 70 Bolt 4
5 GB/T93 416 Washer,lock 4
6 JB/T7940.1 HIE R FE#MAMI0X 1T Oil cup 2
7 M30A3-00100 WAL GLES # Pin axle 2
8 GB/T5786 BZFEM10X 1.25X 20 Bolt 2
9 GB/T93 FE10 Washer,lock 2
10 M30A3-40001 FRAZMEHe Slipper 2
11 M30A3-40002/3 WS Shim 4
12 M30A3-40201 F¥#%  EndRoller 2
13 GB/T894.1 #PERSE 55 Snap,ring 4
14 M30K3-40100 ¥R%:  Side roller 2
15 GB/T5786 BEAEM 12X 1.25X 40 Bolt 8
16 GB/T93 FE12  Washer, lock 8
17 M30K3-40002 R Spacer 16
18 M30K3-40005 A Shim 16
19 M30K3-40006 A Shim 16
20 M30A3-40301 F&#  End Roller 2
21 M30K3-40300 7% Side roller 2
22 M30K3-40004 # K Shim 16
23 Z40L3-30000 WI12% Mast,inner 1
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R ETWEEH)

Mast (Full free 3-stage mast KZM)
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R ETWEEH)

Mast (Full free 3-stage mast KZM)

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark
1 S40L3-10000 AhTTZE Mast,outer 1
2 M30A3-00002 44t Bushing 2
3 M30A3-00001 Y PEH Cap 4
4 GB/T5785 BZFEM16X 1.5X 70 Bolt 4
5 GB/T93 416 Washer,lock 4
6 JB/T7940.1 HIE R FE#MAMI0X 1T Oil cup 2
7 M30A3-00100 WAL GLES # Pin axle 2
8 GB/T5786 BZFEM10X 1.25X 20 Bolt 2
9 GB/T93 FE10 Washer,lock 2
10 M30A3-40001 FRAZMEHe Slipper 2
11 M30A3-40002/3 P Shim 4
12 M30A3-40201 FR%  EndRoller 4
13 GB/T894.1 BPEF4PE 55 Snap,ring 8
14 M30K3-40100 7% Side roller 6
15 GB/T5786 BEAEM 12X 1.25X 40 Bolt 12
16 GB/T93 F#12  Washer, lock 12
17 M30K3-40002 R Spacer 32
18 M30K3-40005 A Shim 32
19 M30K3-40006 A Shim 32
20 M30A3-40301 F&#  End Roller 2
21 M30K3-40300 7% Side roller 2
22 M30K3-40004 # K Shim 8
23 S40L3-30000 WI12% Mast,inner 1
24 S40L3-20000 728 Mast,Middle 1
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TG (AR

Lift Cylinder(Normal Mast KM)
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TG (AR

Lift Cylinder(Normal Mast KM)

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark
A A35D4-10100L/R ML S Lift cylinder ass,y 2
1 A35A4-10103 b7 2R FEl50X 62X 7/10 Dust ring 2
2 A35A4-10104 4P 50X 60X 6 Ring 2
3 A35A4-10105 15 i 7K5040 Guide bushing 2
4 GB/T1235 O %5 £+ 75X 3. 1 O-ring 2
5 GB/T80 BZ4TM8 X 8  Screw 4
6 A35A4-10106 FET6X3 Plug 4
7 A35A4-10107 FEI60X 20X 2.5 Wearing 2
8 A35A4-10108 4 H63X53X3  Ring, back up 2
9 A35A4-10109 FLH % 41 163 X 53 X 6 Ring 2
10 A35A4-10110 W2 $518  Snap ring 2
11 A35A4-10111 fL35 Cap, lift cylinder 2
12 A35A4-10112 £  Sleeve 2
13 A35B4-10101 FI{& Cylinder 2
14 A35B4-10102 G %EFF  Piston rod 2
15 A35A4-10113 15 %E Piston 2
16 A35A4-10114 % Spacer 2
17 GB/T5786 B2 M20X 1.5X 50 Bolt 2
18 GB/T93 FE20 Washer,lock 2
19 M35A3-80100 5% Sheave 2
20 GB/T894.1 #VE P4 PE45 Snap ring 2
21 LH1634XN W4 EU8 Chain ass’y 2
22 GB/T119.1 F5D10X 26 Pin 2
23 S30A3-80001 A #E L Adjustable pad 2
24 M35K3-80100 MELH4E Oil cylinder hoop 2
25 M30A3-80002 WHHEEL Spacer 2
26 M30A3-80003 MELSCHE B Support 2
27 GB/T5786 BEFEM12 X 1.25X 50 Bolt 2
28 GB/T6171 BZHEM12 X 1.25 Nut 2
29 GB/T6170 BZREM10 Nut 4
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TG (AR

Lift Cylinder(Normal Mast KM)
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T L Gk A )

Lift Cylinder(Normal mast KM)

JF5 F5 F A4 FR o e
Item Part No Description Q’ty Remark
30 GB/T93 FE10 Washer,lock 4
31 GB/T97.1 *F-#410 Washer 4
32 GB/T5786 IEAEM12X 1.25 X 35 Bolt 2
33 GB/T93 FH12 Washer,lock 2
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AL TF T (=79 4 B
Front Lift Cylinder (Full Free 2-Stage Mast KZM)
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AT Ty i (1 4 )

Front Lift Cylinder (Full Free 2-Stage Mast KZM)

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark
A A35B4-10300 AT AR TF M LS % Front lift cylinder ass’y| 1
1 S35K3-80100 T 3k L % Sheave  Seat 1
2 S35K3-80200 BEF4H%  Stopper chain 1
3 GB/T93 248 Washer,lock 2
4 GB/T5783 #2244 M8X 16 Bolt 2
5 M35A3-80100 B %¢ Sheave 2
6 GB/T894.1 #PEY 40 Snap ring 2
7 LH1634 XN BEZ A Chain ass’y 2
8 735K3-80001 AL AR Support 1
9 GB/T5783 B2 M14X35 Bolt 2
10 GB/T93 #3414 Washer,lock 2
11 A35B4-10301 TG FEFF S Piston rod ass’y 1
12 A35B4-10302 RIHL4&  Cylinder 1
13 GB/T6190 WS AL R A SR B2 4TM6 X5 Screw 1
14 A30B4-10303 A Gasket 1
15 A35B4-10303 B 22 75X 85X 6/8 Dust ring 1
16 A35B4-10304 F4FEI85X 75X 3 Snap ring 1
17 A35B4-10305 4 FH %5 55 B 75 X 85X 6 Ring 1
18 GB/T1235 O35 51 fE[100X 3.1  O-ring 1
19 A35B4-10306 S m%E  Guide sleeve 1
20 GB/T1235 O3 %1 895X 3.1  O-ring 1
21 A35B4-10307 WNiF4hA& Guide bushing 1
22 A35B4-10308 B 22 4 Snap ring 1
23 A35B4-10309 75 %E Piston 1
24 A35B4-10310 37 K95 X 20X 2.5 Backup ring 1
25 A35B4-10311 F4E95X 85X 3 Stopper 1
26 A35B4-10312 FLE95X80X9  Sear ring 1
27 A30B4-10313 &  Spool 1
28 GB/T1235 OZY %% 4} 820X 2.4 O-ring 1
29 A30A4-10314 W% Spring 1
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AL TF T (=79 4 B
Front Lift Cylinder (Full Free 2-Stage Mast KZM)
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IS Ty (1 4 )

Front Lift Cylinder (Full Free 2-Stage Mast KZM)

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark

30 | A30B4-10315 &5 Spool 1

31 | A30B4-10316 i/ Catch 1

32 | A30B4-10317 & Stopper 1

33 A35B4-10300-01 Fjj 1% Explosion-proof valve 1

34 | GB/T5786 BEAEM12X 1.25X 35 Bolt 1

35 GB/T93 FE12 Washer,lock 1

36 | GB/T5786 IZAM16 X 55 Bolt 1

37 GB/T93 #E16 Washer,lock 1
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HIJ S THH L (=7 42 H )
Front Lift Cylinder (Full Free 3-Stage Mast KZM)
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HIJ S TH I L (=71 4 H H)

Front Lift Cylinder (Full Free 3-Stage Mast KZM)

JF5 F5 F A4 FR o HE
Item Part No Description Q’ty Remark
A A35B4-10500 HEE TH MBS A% Front lift cylinder ass’y 1
1 S35K3-80100 13k i S B Sheave  Seat 1
2 S35K3-80200 BES$4H  Stopper chain 1
3 GB/T93 38 Washer,lock 2
4 GB/T5783 B2 M8X 16 Bolt 2
5 M35A3-80100 BE% Sheave 2
6 GB/T894.1 M4 40 Snap ring 2
7 LH1634XN W4 % Chain ass’y 2
8 S35K3-80001 FUGL[E E MR Support 1
9 GB/T5783 1244 M14X35 Bolt 2
10 GB/T93 14 Washer,lock 2
11 A35B4-10501 TEZEAT SV Piston rod ass’y 1
12 A35B4-10502 HIHL{A  Cylinder 1
13 GB/T6190 W 7S FAETE [F A S R ETM6 X5 Screw 1
14 A30B4-10303 K Gasket 1
15 A35B4-10303 Bi 42 P8l 75X 85X 6/8 Dust ring 1
16 A35B4-10304 485X 75X3  Snap ring 1
17 A35B4-10305 Hih %% £+ 875 X 85X 6 Ring 1
18 GB/T1235 O % £ fE100X3.1  O-ring 1
19 A35B4-10306 5% Guide sleeve 1
20 GB/T1235 O %5 £ fE95X 3.1  O-ring 1
21 A35B4-10307 M 7K Guide bushing 1
22 A35B4-10308 W22 14508 Snap ring 1
23 A35B4-10309 i & Piston 1
24 A35B4-10310 K FR95X 20X 2.5 Backup ring 1
25 A35B4-10311 41895 X 85X 3  Stopper 1
26 A35B4-10312 FLE95X80X9  Sear ring 1
27 A30B4-10313 @£ Spool 1
28 GB/T1235 O 1 FE20X2.4 O-ring 1
29 A30A4-10314 % Spring 1
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HIJ S THH L (=7 42 H )
Front Lift Cylinder (Full Free 3-Stage Mast KZM)

2 1
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HIJ S TH I L (=71 4 H H)

Front Lift Cylinder (Full Free 3-Stage Mast KZM)

¥ TS ZHBA 44 Fr = S ES
Item Part No Description Q’ty Remark
30 A30B4-10315 it Spool 1
31 A30B4-10316 #H  Catch 1
32 A30B4-10317 4 Stopper 1
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Je kT (s 4 E H)

Rear Lift Cylinder (Full Free 2-Stage Mast KZM)
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Je kT (s 4 E H)

Rear Lift Cylinder (Full Free 2-Stage Mast KZM)

Fr5 F5 F A4 FR o &
Item Part No Description Q’ty Remark

A A35B4-10400L/R | J& 2 FHiM &L & % Rear lift cylinder ass’y| 2
1 GB/T5786 B2Fe M16X 1. 5X 45 Bolt 2
2 GB/T93 #E16 Washer,lock 2
3 S30A3-80001 PHEEH Spacer 2
4 A35B4-10401 T Spacer 2
5 GB/T1235 O35 45} 825 X 2.65 O-ring 1
6 A35B4-10402 B 22 BEl45X 57X 7/10 Dust ring 2
7 A35B4-10403 445X 55X 2 Ring, back up 2
8 A35B4-10404 %l %% £+ 45X 55X 6 Rring 2
9 A35B4-10405 FL#% Cap, lift cylinder 2
10 GB/T80 #24TM6 X 8 Screw 4
11 A30B4-10406 £  Plug 4
12 A35B4-10406 N1 #h&4530  Guide bushing 2
13 A35B4-10407 #f%  Bushing 2
14 GB/T1235 OFY % 4 B|54. 4X3.1 O-ring 4
15 GB/T119 #D10X 26 Pin 2
16 A35B4-10408 3G ZEFF Piston rod L.H. 1
17 A35B4-10409 KGR Cylinder L.H. 1
18 A35B4-10410 F G % Piston rod R.H. 1
19 A35B4-10411 A &L4A  Cylinder R.H. 1
20 A35B4-10412 W#E  Spacer 2
21 A35B4-10413 W AIR56X51X20 Backup ring 2
22 A35B4-10414 5 %E Piston 1
23 GB/T80 BE4TMS X6 Screw 2
24 A30B4-10416 B AN 22 $4P820  Stopper 1
25 A30B4-10417 H%  Spacer 2
26 A30B4-10418 W  Spring 2
27 A30B4-10419 22 P2 H: Bumper stud 2
28 GB/T5786 B4 M12 X 1.25X35 Bolt 2
29 GB/T93 FEL12 Washer,lock 2
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Je kT (s 4 E H)

Rear Lift Cylinder (Full Free 2-Stage Mast KZM)
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Je kT (s 4 E H)

Rear Lift Cylinder (Full Free 2-Stage Mast KZM)

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark
30 S30F3-80002 +4ii Clamp 2

31 S30F3-80004 e Ht Rubber block 2

32 M20F3-80001 4 JRE  Rubber pad 2

33 GB/T5786 B2FE M12X 1.25X 70 Bolt 2

34 GB/T93 F#12 Washer,lock 2

35 S30F3-80005 AR Bolster 2

36 S30F3-80003 £ Casing 2

37 GB/T6171 IZ2REM12 X 1.25 Nut 2
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Je R TG (=5 4 H H)

Rear Lift Cylinder (Full Free 3-Stage Mast KZM)

239



Je R TG (=5 4 H H)

Rear Lift Cylinder (Full Free 3-Stage Mast KZM)

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark

A A35D4-10600L/R | JE&CFHMELAL K Rear lift cylinder ass’y 2
1 GB/T5786 B2 4% M20X 1.5 X 40 Bolt 2
2 GB/T93 FAE20 Washer,lock 2
3 S30A3-80001 B Spacer 2
4 A35B4-10601 [ 22 FE[50X 62X 7/10 Dust ring 2
5 A35B4-10602 b % B BB50X60X6 Ring 2
6 A35B4-10603 HL#%  Cap, lift cylinder 2
7 GB/T80 BZ4TM8 X8 Screw 2
8 A30B4-10602 JE . #6X3  Nylon pad 2
9 A35B4-10604 W1 Hh %5027  Guide bushing 2
10 GB/T1235 O % &4 170X 3.5 O-ring 2
11 A35B4-10605 #f%  Bushing 2
12 A35B4-10606 /35 FEFF  Piston rod L.H. 1
13 A35B4-10607 A EL4A  Cylinder L.H. 1
14 A35B4-10608 F {5 FEF  Piston rod R.H. 1
15 A35B4-10609 FELE  Cylinder R.H. 1
16 A35B4-10610 ¥ £ Spacer 2
17 A30B4-10416 W22 424 X2  Stopper 1
18 A35B4-10611 FHKIR60X20X2.5 Backup ring 2
19 A35B4-10612 5 %€ Piston 1
20 A35B4-10613 4 H50X60X3  Ring, back up 2
21 A35B4-10614 FLH % £ FBl60X 50X 6  Ring 2
22 A30B4-10615 £1 Spacer 2
23 A30B4-10616 425 B26 X2 Stopper 2
24 A30B4-10617 £2 Spacer 2
25 GB/T119 fHD10X26 Pin 2
26 GB/T5786 B2 M12X1.25X 35 Bolt 2
27 GB/T93 F#12 Washer,lock 2
28 M35K3-80100 MELHE Oil cylinder hoop 2
29 M30A3-80002 WHE  Spacer 2
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Je R TG (=5 4 H H)

Rear Lift Cylinder (Full Free 3-Stage Mast KZM)
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Je A T G (= 4 E )
Rear Lift Cylinder (Full Free 3-Stage Mast KZM)

JF5 F5 F A4 FR o HE
Item Part No Description Q’ty Remark

30 M30A3-80003 MEL S YL Support 2

31 GB/T5786 IZHEM12X 1.25 X 45 Bolt 2

32 GB/T6171 2 REM12 X 1.25 Nut 2

33 GB/T6170 IZFEM10 Nut 4

34 GB/T93 FEL10 Washer,lock 4

35 GB/T97.1 SF-#410 Washer 4

36 M30A3-80100 HE%E Sheave 2

37 GB/T894.1 £ 40 Snap ring 2

38 LH1623 XN 4 M Chain ass’y 2
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fESU R VR o5
Tilt cylinder
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fESU R VR o5
Tilt cylinder

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark

1 A35A4-10200 W ARNMEL A B Tilt cylinder ass’y 2
2 A30C4-10201 HiEA W AEMEZ1/8 " Nipple grease 2
3 A30C4-10202 K54k 7K30 Bushing 2
4 GB/T893.1-1986 FLAI 447 Ring,snap 2
5 A30C4-10203 H-IX  Earring 2
6 GB5782-1986 B2 HM14 X 55 Bolt 2
7 GB/T6710-1986 IZREM14  Nut 2
8 GB/T93-1987 # 14 Washer,lock 2
9 A30C4-10217 # ' Shim 6
10 A35A4-10204 W E  Spacer 2
11 A30C4-10205 ¥ Plug 2
12 GB/T73-1985 LEI24TMI10X 10 Screw 2
13 A35A4-10206 B 2R 135X 47 X 7 Seal,dust 2
14 A35A4-10207 SH%E  Guide,sleeve 2
15 GB/T893.1-1986 FLA #5452 Ring,snap 2
16 A30C4-10208 4 Ring,snap 2
17 A35A4-10209 4 F35X45X3  Ring,snap 2
18 A30C4-10210 U %5 3 [E135X45X 10 U-ring 2
19 GB1235-1976 O %5 4 fE80 X 3.1 O-ring 2
20 A35A4-10211 X1y 4l %3530 Bushing 2
21 A3A4-10201 fL{&  Tube,cylinder 2
22 A35A4-10202 7% ZE1K piston body 2
23 A35A4-10214 UBI %5 3 80X 70X 6 U-ring 4
24 A35A4-10215 KRB0 X 75X 20 Wearing 2
25 A30C4-10216 N1 h %3038  Bushing 2
26 M30A3-00100 HAHHFL 445 Pin 2
27 GB/T5786-1986 BZFEM10X 1.25X20 Bolt 2
28 GB/T93-1987 # 10 Washer,lock 2
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W1 AR B E P G 77

Instrument assembly(Hydraulic transmission)

 ® © @ 6w O

T
;@ ®©© J O N

WATER TEMP on_ TEMP
FUEL H
o 0 HOUR METER
\NH

\/\/

4 N
- /
7S (Item) 2 #R(Name)
1 H7K 43 B 38 7R (Oil-water separation instructions)
¥ #4357 (Preheat instructions)

A FEEE$E7R(Not charging instructions)

H;A3IREEFE 7R (Oil alarm instructions)

1A ;38 7= (Feul instructions)

7K B 3R (Water temperature table)

;HIE 32(0il temperature table)
B 18] %2 (Schedule)

||| n B |[wWDN
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W AR Sk EAMNE N (RRAR 24 58D

Instrument assembly(Hydraulic transmission)

© @ ®@®@®@®6G @©® 0 @ @

5= (Item) 2 FR(Name)
1 1R ;38 7= (Feul instructions)

7K iR 3R (Water temperature table)

1448 7 ( Neutral instructions)

;H7K 93 B548 7R (Oil-water separation instructions)

¥ #3457 (Preheat instructions)
[ #35 FF 5% (Seat switch)

HIR R Z$E 7R (0il temperature alarm instructions)

H;AM3REEFE 7R (Oil alarm instructions)

O ([0 [ I[N ]| B ] W]

N FEEE$E 7R(Not charging instructions)
F#lBh3E 7~ (Hand brake instructions)

p—
-

/INBF 3 (Hour meter)

p—
—_
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Electric system

JF5 F5 F A4 FR o &
Item Part No Description Q’ty Remark

1 A30C2-20002 & Mt Battery 1

2 A30P2-01200 Ja T840 )R Harness 1

3 DT04G-LTD152 #R] Warning light 1 % F
4 DT03G-WG409SY | /Kifif&/& % Water temperature sensor 1 KRENHLE
5 DT05G-JK205A JEIHI BT 5% Foot brake switch 1

6 DT09G-DJB12B Bl ZE 1§45 Reversing buzzer 1

7 GB/T5783 IZ4M6 X 20 Bolt 1

8 GB/T96. 1 KEHJE6 Washer 2

9 GB/T93 #1346 Washer 1

10 GB/T6170 IZ-FEM6 Nut 1

11 A30C2-10500 N AR & Box 1

12 GB/823 T RGN IBETMS X 12 Screw 4

13 DT09G-DL124ED | HWilW\ Horn 1

14 GB/T5783 IZFM8 X 20 Bolt 1

15 GB/T97.1 448 Washer 1

16 GB/T93 FAELS Washer 1

17 DT04G-12WD2 AI#4T Head lamp ass’y 2

18 DT04G-12ZQX XL AT /NI Front combination lamp 2

19 A30C2-00400 FEPTEELE R Left head guard harness 1

20 DT02G-JK804 HETFFR Integral switch 1 FH Y% 155
- DT02G-JK802 HAFF% Integral switch 1 TR/ WU FH
21 A30C2-70300 {%Z% Combination 1 TR 7114 H
- A30C2-70200 X7 Combination 1 Bk
22 GB/T5783 244 M6 X 35 Bolt 4

23 GB/T96. 1 KHPE6 Washer 4

24 A30A6-00008 £4 bushing 4

25 A30C2-00500 FA TSR Right head guard harness 1

26 DT03G-YG262SY | #uhfL/&#s  Fuel sensor 1

27 GB/823 N S BATMS X 12 Screw 5

28 A30B2-00900 554k Fused link wire 1
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ARG FD40T-X & %
Electric system
Fr5 5 F A4 FR o #F
Item Part No Description Q’ty Remark
29 A30C2-00700 5126 (+) Cable 1
30 A30C2-00800 92k (=) Cable 1
31 A30C2-80140 L Vehicle harness 1 FEL VBRI S R T
- A30P2-80100 AW Vehicle harness 1 YR A SR E T
- A30C2-80130 HEEZE R Vehicle harness 1 ERUE N
- A30P2-80200 AL Vehicle harness 1 T A2 E T
- A30C2-80120 L Vehicle harness 1 HUBRHT S8 FE T
- A30P2-80300 AW Vehicle harness 1 HUAE 4> 2% E T
32 1807 AL Belt clip 1
33 DTO03G-R1/2SY MR ALK #S Temperature sensor 1 W 33%
34 | A30P2-00800 =R ST (/7)) Tri-color taillights (left) 1
35 A30P2-00900 =82 (47) Tri-color taillights (right) 1
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HARG

FD40T-W2
Electric system

75 5 T 44 R & HE

Item Part No Description Q’ty Remark
1 A30C2-20002 & M Battery 1
2 A30G2-00700 Hf 5] 2k (+) Cable 1| MU/ T/
- A30G2-80900 HLJf 5] 2k (+) Cable 1 | WRAR /3 e T 5%
3 A30C2-00800 M 51 4 (=) Cable 1
- A30C2-00801 Hf 5] 2k (=) Cable 1 BX b
- A30C2-00802 HLJfE 51 28 (-) Cable 1 KK A
4 A30B2-00900 5y ¥4k Fused link wire 1| MU/ 98/ F
- A30C2-80900 21548 Fused link wire 1 | BRAR /3 A T 5%
5 DT03G-YG262SY | MRIMALIEZS Fuel sensor 1
6 GB/823 AN IBETMS X 12 Screw 5
7 DT04G-12WD2 HIHEXT Head lamp ass’y 2 B S RS
8 DT04G-12ZQX XU AT /N Front combination lamp 2 B ERS RS
9 A30C2-00400 FEPTIELLE R Left head guard harness 1
10 A30C2-00500 FP TR Right head guard harness 1
11 A30C2-70200 H 4103 Combination instrument 1 LI
- A30C2-70300 HE10 £ Combination instrument 1 T/ B
- A30AE2-70100 #1414 Combination instrument 1 | WRAR /3 R e T 5K
12 GB/T5783 IZHM6 X 35 Bolt 4
13 GB/T96.1 K& 6 Washer 4
14 A30A6-00008 4% Bushing 4
15 DT02G-JK802 HEIFR  Integral switch 1 MU/ F T
- DT02G-JK804 HEIFK Integral switch 1 LR
- A30C2-60400 HAEFF%  Integral switch 1 | BRAs /7 A T 5%
16 DT09G-DLI124ED | HiMi|W\ Electric horn 1
17 GB/T5783 IZFM8 X 20 Bolt 4
18 GB/T97.1 P44 8 Washer 4
19 GB/T93 334 8 Washer,lock 4
20 A30C2-10300 XEFRHBEEE Box 1| WUBR/ T/
- A30C2-10400 XZEFREBEEGT Box 1 | BRAR /3 o e T 5%
21 GB/823 T RGN IBETMS X 12 Screw 4

259




FD40T-W2

Electric system

ARG

A& &R 1K

ARGty

il

[ ELS
SO -

1 [
. T %vn
O1—10 3= O 0}
o0 o0 O10] ¢
OO0 [O1T—0 O1O10| ¢
44
o10
O101
oo
o0 Oot0
O1010[O10

260



HARG

FD40T-W2
Electric system

JF5 F5 F A4 FR o HE
Item Part No Description Q’ty Remark

22 A30P2-01200 JEIT #4248 Rear lamp adapter 1

23 DT09G-DIB12B {8l -1 3% Back buzzer 1| B/ T/ B
- A30C2-80500 Bl 1S 3% Back buzzer U Wb/ 7 o ey I 5%
24 GB/T5783 M6 X 20 Bolt 1

25 GB/T96.1 K# &6 Washer 1

26 GB/T93 3% 6 Washer,lock 1

27 GB/T6170 IZFEM6 Nut 1

28 DT04G-LTD152 #R4T Warning light 1

29 DT05G-JK205A JEIfI B JF 5% Brake switch 1

30 A30G2-80100 LR Cabinet harness 1 IR

- A30G2-80200 ALK Cabinet harness 1 T

- A30G2-80300 LR Cabinet harness 1 HLK

- A30G2-80500 HEEELL N Cabinet harness 1 | BRER/ 7 AR T R
31 18071 AL Belt clip 15

32 DT03G-R1/2SY TR AL K 2S Temperature sensor 1

33 DT03G-WG409SY | 7Kiff&/&#s Water temp sending unit 1

34 A70S2-00900 K 2WHHFI¢ Emergency power off switch 1

35 A30P2-00800 — {6 /] Tri-color taillights 1

36 A30P2-00900 =4 24T Tri-color taillights 1
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HARG

FD40T-Y2/Y3/Y4/Y5
Electric system

JF5 F5 F A4 FR o HE
Item Part No Description Q’ty Remark

1 A30C2-20002 & Hijth Battery 1

2 A30C2-10100 NEPRBIEE Box 1

3 GB/823 AN K IBETMS X6 Screw 4

4 DT04G-12WD2 HIEY] Head lamp ass’y 2

5 DT04G-12ZQX XA ATV Front combination lamp 2

6 A30P2-00800 — {0 4] Tri-color taillights 1

7 A30P2-00900 — {0 4] Tri-color taillights 1

8 A30P2-01200 JE KT 422 Rear lamp adapter 1

9 DT04G-LTD152 R+ Warning light 1

10 A30C2-00400 JEAPTHARZE R Left head guard harness 1

11 A30C2-00500 FTRAEL K Right head guard harness 1

12 A30G2-00700 HLf 5] £k (+) Cable 1

13 A30C2-00800 HLfE 5128 (=) Cable 1

14 A30B2-00900 5y ¥4k Fused link wire 1

15 A30C2-00300 XKLL TR Harness 1

16 A30H2-00200 KENHLZEH Engine wiring harness 1

17 1807 JHALH Belt clip 15

18 DTO05G-JK205A R BT 9% Brake switch 1

19 DT09G-DIB12B {8 20N 2% Back buzzer 1

20 DT09G-DL124ED | HimilW\ Electric horn 1

21 DT02G-JK802 HAFFK  Integral switch 1 Wb/ Wi
- DT02G-JK804 HAEFFK  Integral switch 1 H
22 DT01G-ZC108 H&1Y 3£ Combination instrument 1 LA

- DTO01G-ZC108W H41XF Combination instrument 1 T/ B
23 GB/T5783 1244 M6 X 35 Bolt 4

24 GB/T97.1 P-4 6 Washer 4

25 GB/T93 44 6 Washer,lock 4

26 DT03G-R1/2SY TR AL %S Temperature sensor 1 A 3 AR 35 4
- DT03G-WG430 HHEAL S Temperature sensor 1 %] A 725 55 46
27 DT03G-YG262SY | MRihA%/E4: Fuel sensor 1

28 DT03G-WG430 KR %S Temperature sensor 1
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HARG

FD40T-YN2
Electric system

JF5 F5 F A4 FR o HE

Item Part No Description Q’ty Remark
1 A30C2-20002 & M Battery 1
2 A30P2-01200 JE KT #6452k Rear lamp adapter 1
3 DT04G-LTD152 %X4] Warning light 1 1% H
4 DTO05G-JK205A il 2 5¢ Brake switch 1
5 DT09G-DJB12B B 78409 2% Back buzzer 1
6 GB/T5783 #2HM6X 20 Bolt 1
7 GB/T96.1 KHPE 6 Washer 2
8 GB/T93 31 6 Washer,lock 1
9 GB/T6170 IZ-REM6 Nut 1
10 A30PP2-10100 N ZEFREEE Box 1
11 GB/823 AN IBETMS X 12 Screw 4
12 DT09G-DL124ED | HHijW\ Electric horn 1
13 GB/T5783 24 M8 X 20 Bolt 4
14 GB/T97.1 #JE 8 Washer 4
15 GB/T93 i3k 8 Washer,lock 4
16 DT04G-12WD2 HIHEXT Head lamp ass’y 2
17 DT04G-12ZQX XL HT/NT Front combination lamp 2
18 A30C2-00400 FAPTIAEZE R Left head guard harness 1
19 DT02G-JK802 HAFFR  Integral switch 1 WU
- DT02G-JK804 HETFFR  Integral switch 1 EERT
20 A30PP2-70100 414 Combination instrument 1
21 GB/T5783 IZ2H:M6X 35 Bolt 4
22 A30A6-00008 £ Bushing 4
23 GB/T96.1 K#AE 6 Washer 4
24 A30C2-00500 FHATILELL R Right head guard harness 1
25 DT03G-YG262SY | #AMILEK#E Fuel sensor 1
26 GB/823 AN IBETMS X 12 Screw 5
27 A30C2-80900 2 15 2% Fused link wire 1
28 A30C2-80800 MM 51 4 (+) Cable 1
29 A30C2-00800 HLIf 51 £k (-) Cable 1
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HARG

FD40T-YN2
Electric system
Fr5 5 F A4 FR o &
Item Part No Description Q’ty Remark
30 A30PP2-80100 FEALE I Vehicle harness 1 B
- A30PP2-80200 FEALE W Vehicle harness 1 T
- A30PP2-80300 B 28 K Vehicle harness 1 EER]
31 1807 JHALH Belt clip 1
32 DT03G-R1/2SY ML & JJ #5248 Oil pressure sensor 1 RN E
33 A30PP2-60100 TNE S Accelerator 1 RENHLH w7
34 A30P2-00800 =42 4] Tri-color taillights 1
35 A30P2-00900 — {1 E T Tri-color taillights 1
36 DT03G-R1/2SY HEAL S Temperature sensor 1 F R
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FY40T-R4
Electric system

JF5 F5 F A4 FR o HE

Item Part No Description Q’ty Remark
1 A30C2-20002 & M Battery 1
2 A30AE2-10100 X FEF e 45 & Box 1
3 GB/823 RN IBETMS X 12 Screw 4
4 DT04G-12WD2 HIE4T Head lamp ass’y 2
5 DT04G-12ZQX XL HF /NI Front combination lamp 2
6 A30P2-01200 Ja KT ¥ H:2% Rear lamp adapter 1
7 DT04G-LTD152 R+ Warning light 1 %
8 A30C2-00400 FAPTIAEZE R Left head guard harness 1
9 A30C2-00500 FA TSR Right head guard harness 1
10 A30C2-00800 HLf 5] £k (+) Cable 1 ¢S
- A30C2-00801/2 HIJ 51 £k (-) Cable 1 e AR TR
11 A30C2-80900 5y ¥k Fused link wire 1
12 A30AE2-80100 (R EZELE K Harness 1
13 1807 JHALH Belt clip 15
14 DTO05G-JK205A [ ZhH ¢ Brake switch 1
15 DT09G-DJB12B Bl 080928 Back buzzer 1
16 GB/T5783 244 M6 X 20 Bolt 1
17 GB/T96.1 KE#PE 6 Washer 2
18 GB/T93 JiE 6 Washer,lock 1
19 GB/T6170 #ZFM6 Nut 1
20 DT09G-DLI124ED | HiMi|W\ Electric horn 1
21 GB/T5783 IZFM8 X 20 Bolt 1
22 GB/T97.1 #4418 8 Washer 1
23 GB/T93 334 8 Washer,lock 1
24 A30C2-60400 HAEIFK Integral switch 1
25 A30AE2-70100 4 1XF Combination instrument 1
26 GB/T5783 #2HEM6 X 35 Bolt 4
27 GB/T96.1 K#E 6 Washer 4
28 A30A6-00008 £ Bushing 4
29 DT03G-R1/2SY THIRAE KA Oil temperature sensor 1
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HARG

FY40T-R4
Electric system
Fr 5 TS T HR AT 44 FR K #HIE
Item Part No Description Q’ty Remark
30 | A30AE2-00204 IE#S Accelerator 1
31 A70S2-00900 K ZWTH I Emergency power off switch | 1
32 A30G2-80900 B 5] 28 (+) Cable 1
33 A30AE2-50100 KIEAL % ZS Water temperature sensor 1
34 A30AE2-80200 KAWL R Tk Engine harness plug 1 AR KRB
35 DT06G-JD1914 HH E] 4K HL 2% Intermediate relay 1
36 | A15G2-00210 TRE 228 Fuse box 1
37 A30P2-00800 — 4T Tri-color taillights 1
38 A30P2-00900 —t& )2 /] Tri-color taillights 1

274




FY40T-R4

Vehicle harness

BELR

275

12-€2ALOLLIa o ° ® °
i Amm_ bzalp glecafeale
Liz-1z02ra Q%Nm ™ PepeaFea ©Nve [ voe V8 [0z LL-€Z°ALbOLra
e g61| V61|
€ °
\ leg-z-ieoLra vel|viz| 609]
. CEHEd
vy-izera
ooe
008 o5t 00z
oog/ R0
osz
vy-izera
® Ve
, @) (@ o5t ae
8 49 08-1§77A 09-TEVra os-Levra vi-1zera
12-€'9150201A2.  p/LE9ra poz )
vi-lzera vi-liera 1z-9-102ra
05z
12-£'9-18020Q
3
oLz a
\2-8'L-€4020Q B> 002 e
v/l €9ra
12-€°9-1502r1Q
o0z-z-sr
05
0z-z-sr
059 oo
0 A 88 [89¢{899 09
V6g3 > Woogaze €9] a6
0s 002
v eora 005 oou| 0%
00g|
po6
2]
V2-€'9-Lp0Lra
00z
Vi-l22ra vi-Liera

LL-€C-ALYOLra




—

X R MR | &

NCL/HV08 = -

FD40T-D3

ARG

Electric system

L]

ST

V09 W _

<

i
Y

<o ooww

o

276

|

9GP el b O 68L9Gh et I3 93 3 (303 413 073063 673113 063 03L0 o 13 663 13 13 1

fo
FO-

o
30
Lo

T HL

olo]ofo

olo[oFo
O[O[oo

4
%
i

G@ HE (e

TzHz

1

[
O[o

3 (4
N NN
vV VYV
200

o<z . =

1
N
[
s}

N
v
W 9

o<z

40|

(0]

[}
ol TRl 19T
SOl OO 010 o

QURIQ
o[o]o




HARG

FD40T-D3
Electric system

JF5 F5 F A4 FR o HE

Item Part No Description Q’ty Remark
1 A30C2-20002 & M Battery 1
2 A30P2-01200 Ja T #2428 Rear lamp adapter 1 ViR
- DT04G-12XHS8 JaHEX] Rear lamp 1 T/ WK
3 DT04G-LTD152 R+ Warning light 1 %
4 DTO05G-JK205A [z JF 5% Brake switch 1
5 DT09G-DJB12B Bl 7R8NS 2% Back buzzer 1
6 GB/T5783 24 M6 X 20 Bolt 1
7 GB/T96.1 KHJE 6 Washer 2
8 GB/T93 Ji# 6 Washer,lock 1
9 GB/T6170 IZREM6 Nut 1
10 A30KA2-10100 X e 45 & Box 1
11 GB/823 T RGNS IBETMS X 12 Screw 4
12 DT09G-DL124ED | HiMi{\ Electric horn 1
13 GB/T5783 1244 M8 X 20 Bolt 4
14 GB/T97.1 5 8 Washer 4
15 GB/T93 31 8 Washer,lock 4
16 DT04G-12WD2 HI#E4T Head lamp ass’y 2
17 DT04G-12ZQX XL AT /NI Front combination lamp 2
18 A30C2-00400 FEPTREELE R Left head guard harness 1
19 DT02G-JK802 HAEIFC Integral switch 1
20 A30PP2-70200 4 1XF Combination instrument 1
21 GB/T5783 24 M6 X 35 Bolt 4
22 A30A6-00008 £ % Bushing 4
23 GB/T96.1 KEJE 6 Washer 4
24 A30C2-00500 FPTHEELE R Right head guard harness 1
25 DT03G-YG262SY | JHiffE/E#s Oil temperature sensor 1
26 GB/823 T FHE /NS IBETMS X 12 Screw 5
27 A30B2-80900 ¥4k Fused link wire 1
28 A30C2-00700 Hf 5] 2k (+) Cable 1
29 A30C2-00800 HI 51 £k (-) Cable 1
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HARG

FD40T-D3
Electric system

¥ TS TR 24 PR s B

Item Part No Description Q’ty Remark
30 A30KA2-80100 AL H Vehicle harness 1 Bk
- A30KA2-80200 # A2 Vehicle harness 1 FM
- A30KA2-80300 HE 7 25 K Vehicle harness 1 FLR
31 1807%! HHFLA Belt clip 1
32 A30PW2-50100 WL & J14% 825 Oil pressure sensor 1
33 A30PW2-60100 hniE %% Accelerator 1
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HARG

FY40T-R6
Electric system
JF5 F5 F A4 FR o HE
Item Part No Description Q’ty Remark
1 A30C2-20002 & M Battery 1
2 A30G2-00700 HLfR 5] 2k (+) Cable 1
3 A30C2-00800 M 51 4 (=) Cable 1
4 A30B2-00900 5y ¥k Fused link wire 1
5 DT03G-YG262SY | MRIhA&IE#E Fuel sensor 1
6 GB/823 AN IBETMS X 12 Screw 5
7 DT04G-12WD2 AIFE4T Head lamp ass’y 2
8 DT04G-12ZQX XUHAT /NI Front combination lamp 2 1%
9 A30C2-00400 JEPTEELE R Left head guard harness 1
10 A30C2-00500 FHAPTIZELL R Right head guard harness 1
11 DTO01G-ZC108W H &1 Combination instrument 1
12 GB/T5783 IZF:M6X 35 Bolt 4
13 GB/T96.1 K#HJE 6 Washer 4
14 A30A6-00008 &% Bushing 4
15 A30C2-60400 HAETFR Integral switch 1
16 DT09G-DL124ED | HBi|W\ Electric horn 1
17 GB/T5783 IZHM8 X 20 Bolt 1
18 GB/T97.1 8 8 Washer 1
19 GB/T93 34 8 Washer,lock 1
20 A30C2-10300 X e 45 & Box 1
21 GB/823 RGNS IBETMS X 12 Screw 4
22 DT04G-12XHS JaHELT Rear lamp 1
23 DT09G-DJB12B B EWENE 28 Back buzzer 1
24 GB/T5783 BZFEM6 X 20 Bolt 1
25 GB/T96.1 K8 6 Washer 2
26 GB/T93 4% 6 Washer,lock 1
27 GB/T6170 BEEEM6 Nut 1
28 DT04G-LTD152 R4 Warning light 1
29 DTO05G-JK205A JEIZ ¢ Brake switch 1
30 A30E2-80700 A2 2 9 Vehicle harness 1
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HARG

. FY40T-R6
Electric system
JF5 F5 F A4 FR o #F
Item Part No Description Q’ty Remark
31 18071 WAL Belt clip 1
32 DT03G-WG430 MHEAL & ES Oil temperature sensor 1
33 DT03G-YG262SY | JAifE/%es Fuel sensor 1
34 DT06G-JD1914 Hh ] 4K L 25 Intermediate relay 1
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HARG

FD40T-KL1
Electric system
JF5 F5 F A4 FR o HE
Item Part No Description Q’ty Remark
1 A30BN2-20100 & Hth Battery 1
2 A30BN2-10100 Y FEF 45 & Box 1
3 A30BN2-10100 OPS#% il & OPS control box 1
4 GB/823 RGN IBETMS X 12 Screw 10
5 DT04G-12WD2 AIFE4T Head lamp ass’y 2
6 DT04G-12ZQX XUHAT /M Front combination lamp 2
7 DT04G-12XHS JaHET Rear lamp 1
8 DT04G-LTD152 ] Warning light 1 1%
9 A30C2-00500 FA TSR Right head guard harness 1
10 A30C2-00400 FEPTHEELE R Left head guard harness 1
11 A30BN2-80200 HLf 51 4 (+) Cable 1
12 A30BN2-80300 Hf 51 2k (=) Cable 1
13 A30C2-80900 554k Fused link wire 1
14 A20X2-80100 - 28 ] Vehicle harness 1
15 1807%! 3L Belt clip 15
16 DT05G-JK205A JHIHI B FF 5% Brake switch 1
17 A30C2-60500 Bl 04n9 28 Back buzzer 1
18 GB/T5783 IZ2F:M6 X 20 Bolt 1
19 GB/T96.1 KEHPE 6 Washer 2
20 GB/T93 F## 6 Washer,lock 1
21 GB/T6170 IZREM6 Nut 1
22 DT09G-DL124ED | HMiW\ Electric horn 1
23 GB/T5783 Z42M8 X 20 Bolt 1
24 GB/T97.1 #[E 8 Washer 1
25 GB/T93 i 8 Washer,lock 1
26 A30C2-60400 HAETIFK Integral switch 1
27 A30BN2-70100 H4E10 3£ Combination instrument 1
28 GB/T5783 1244 M6 X 35 Bolt 4
29 GB/T96.1 K#PE 6 Washer 4
30 A30A6-00008 % Bushing 4

287




T e

pEL Lyl

iE

Ll
gL

Wiy

% @@ @

& R 1

5 Yiles
e

¥Rl

ogEe —

{
39
33
S8

N owwo

NCT/HVOCT

- EEuRW 1SdY

T A hane L
ERYER Senar

£

#HK
553

FD40T-KL1
£

ARG

Electric system

®

EE&

288

R
- (v09)m%
ﬁolul
B
g
T¥HEH
EHZEE
@W%Onuo 000000 000
_ ¥ O H 0 4 O sA O 22z T _
%) = ] i g oo O[]
A%. (R Sioh ) ofol Tobfo Slol 7 @ ;
Jiv] HEL  wEE O o[ 4 dhgE 4§ OTOrO10—=0 O1010] of [ UEL HYR
FHEIL T
2028 5
NEL:S OO0
906 ofo
OO0 OO0
OO0 | 010

FHUBKY



HARG

_ FD40T-KL1
Electric system
55 E5 EHAF 4 R = &
Item Part No Description Q’ty Remark
31 DT03G-WG430 IR EES Oil temperature sensor 1
32 DT03G-YG262SY | #AMfL/E %S Fuel sensor 1
33 GB/823 A NS S BRATMS X 12 Screw 5
34 A30BN2-60100 I 2s Accelerator 1
35 A30BN2-80103 FHL T IR %% 12 2% Transfer line 1 B2 H i
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HARG

FD40T-DS2
Electric system
JF5 F5 F A4 FR o #F
Item Part No Description Q’ty Remark

1 A30BN2-20100 & Hth Battery 1
2 A30DL2-10100 X e 8 & Box 1
3 GB/823 TRl N SR IRETMS X 12 Screw 4
4 A15G2-40200 HI4T Head lamp ass’y 2
5 DT04G-LTD152 #R)] Warning light 1
6 A30C2-00400 FAPTIAEZE R Left head guard harness 1
7 A40S2-80400 HLJL 51 45 (+) Cable 1
8 A40S82-80500 R 512 (-) Cable 1
9 A30C2-80900 2152k Fused link wire 1
10 A40S2-80100 #E 2] Vehicle harness 1
11 1807%! I Belt clip 15
12 T20G2-60500 [ 5 FF 2% Brake switch 1
13 A30C2-60500 f#] ZE 18 2% Back buzzer 1
14 GB/T5783 #242M6X 20 Bolt 1
15 GB/T96.1 K#PE 6 Washer 2
16 GB/T93 JE 6 Washer,lock 1
17 GB/T6170 IZREM6 Nut 1
18 DT09G-DL124ED | HmiW\ Electric horn 1
19 GB/T5783 IZFEMS X 20 Bolt 1
20 GB/T97.1 #JE 8 Washer 1
21 GB/T93 3 8 Washer,lock 1
22 A30C2-60400 HAETFFK Integral switch 1
23 A40S2-70100 H&1XF Combination instrument 1
24 GB/T5783 IZFEM6 X 35 Bolt 4
25 GB/T96.1 K#HJE 6 Washer 4
26 A30A6-00008 £ Bushing 4
27 DT03G-R1/2SY IR EES Oil temperature sensor 1
28 DT03G-YG262SY | #AH{&/E2S Fuel sensor 1
29 | GB/823 TRl N SR IRETMS X 12 Screw 5
30 A30AB2-60100 hni##s Accelerator 1
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HARG

FD40T-DS2
Electric system
Fr5 5 F AT 24 FR o #F
Item Part No Description Q’ty Remark
31 A30P2-01200 J5i B NT #5248 Rear tail lamp adapter 1
32 A15R2-60300 F-#|5hFF5< Hand brake switch 1
33 A30C2-00500 FHPTIAELE R Right head guard harness 1
34 A30P2-00900 —ta 4] Tricolor tail lamp 1
35 A30P2-00800 —ta 4] Tricolor tail lamp 1
36 DT04G-12ZQX HI/N Front lamp 2
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HARG

FD40T-S5
Electric system

JF5 F5 F A4 FR & HE

Item Part No Description Q’ty Remark
1 A30C2-20002 & M Battery 1
2 A30C2-00700 Hf 5] 2k (+) Cable 1 F W/
- A30C2-00700 ML 51 4 (+) Cable 1 KK bR/ 22 4 Bk
3 A30C2-00800 M 51 4 (=) Cable 1
- A30C2-00802 Hf 5] 2k (=) Cable 1 X b
- A30C2-00801 HLJ 51 £k (<) Cable 1 /@)
4 A30B2-00900 5y ¥4k Fused link wire 1 FW/ B
- A30C2-80900 15 4% Fused link wire 1 K b/ 2 4= 8 1k
5 A30PI2-50100 PRIMAL 2% Fuel sensor 1
6 GB/823 AN IBETMS X 12 Screw 5
7 DT04G-12WD2 HIHEXT Head lamp ass’y 2
8 DT04G-12ZQX A/ Front lamp 2
9 A30C2-00400 FEPTILLLE R Left head guard harness 1
10 A30C2-00500 FPTRZEL R Right head guard harness 1
11 DT01G-ZC108W HE1X# Combination instrument 1
- A30AE2-70100 HE10 £ Combination instrument 1 KRR /42 4= 4 1
- A30AE2-70200 HE1F Combination instrument 1 KK A / 22 4= 1k
12 GB/T5783 IZFM6 X 35 Bolt 4
13 GB/T96.1 K#HJE 6 Washer 4
14 A30A6-00008 4 Bushing 4
15 DT02G-JK802 HAETFFK Integral switch 1 FW
- DT02G-JK804 AFF5% Integral switch 1 LI
- A30C2-60400 HAETIFK Integral switch 1 VR R/ 22 4= 8 1k
16 DT09G-DL124ED | HMIW\ Electric horn 1
17 GB/T5783 24 M8 X 20 Bolt 1
18 GB/T97.1 #JE 8 Washer 4
19 GB/T93 i 8 Washer,lock 4
20 A30C2-10300 N B #8 & Box 4
- A30C2-10400 Y JeH 45 & Box 1 Kb/ 22 4 Bk
21 GB/823 AN IBETMS X 12 Screw 1
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HARG

FD40T-S5
Electric system

Fr5 5 F A4 FR o &

Item Part No Description Q’ty Remark
22 A30P2-01200 J5i B NT #5248 Rear tail lamp adapter 1
23 DT09G-DIB12B AN 2% Back buzzer 1 T/ R
- A30C2-60500 #4405 2% Back buzzer 1 WK b/ 22 4 1L
24 GB/T5783 IZFM6X 20 Bolt 1
25 GB/T96.1 KEJE 6 Washer 2
26 GB/T93 34 6 Washer,lock 1
27 GB/T6170 B2 EEM6 Nut 1
28 DT04G-LTD152 54T Warning light 1
29 DT05G-JK205A JHIHIZhFF 5% Brake switch 1
30 A30BA2-80300 HLAE 2% ] Vehicle harness 1 T/ M
- A30BA2-80400 22871 Vehicle harness 1 MK b
- A30BA2-80100 25 Vehicle harness 1 Wik 22 4 1k
31 1807%! JHALH Belt clip 15
32 DT03G-R1/2SY MHRAR ISR Oil temperature sensor 1
33 DT03G-WG430 KiEAL % ZS Water temperature sensor 1
34 A30P2-00800 —ta 4] Tricolor tail lamp 1
35 A30P2-00900 —ta 4] Tricolor tail lamp 1
36 A70S2-00900 AT HITR Emergency power off switch | 1 €7
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HARG

FY40T-KB4/KB1
Electric system
JF5 F5 F A4 FR o HE
Item Part No Description Q’ty Remark
1 A30C2-20002 & M Battery 1
2 A30G2-80900 HLJ 5 42 (+) Cable 1
3 A30C2-00800 H 51 2k (=) Cable 1
4 A30C2-80900 5y ¥k Fused link wire 1
5 DT04G-12WD2 HIHEY] Head lamp ass’y 2
6 DT04G-12Z2QX HI/NT Front lamp 2
7 A30C2-00400 FEAPTIERZE R Left head guard harness 1
8 A30C2-00500 AP TREELE A Right head guard harness 1
9 A30BJ2-70300 H 4103 Combination instrument 1
10 GB/T5783 1244 M6 X 35 Bolt 4
11 GB/T96.1 K 6 Washer 4
12 A30A6-00008 £% Bushing 4
13 A30C2-60400 HAFFK Integral switch 1
14 DT09G-DLI124ED | Hi#|W\ Electric horn 1
15 GB/T5783 24 M8 X 20 Bolt 1
16 GB/T97.1 & 8 Washer 1
17 GB/T93 334 8 Washer,lock 1
18 A22E2-10100 N i3 & Box 1
19 GB/823 RN BBETMS X 12 Screw 4
20 A30C2-60500 Bl 0808 28 Back buzzer 1
21 GB/T5783 124 M6 X 20 Bolt 1
22 GB/T96.1 KEHJE 6 Washer 2
23 GB/T93 ik 6 Washer,lock 1
24 GB/T6170 125 M6 Nut 1
25 DT04G-LTD152 #R)] Warning light 1 b L'
26 DTO05G-JK205A JEIH B 2% Brake switch 1
27 A40U2-80100 28 W Vehicle harness 1
28 1807%! I Belt clip 15
29 DTO03G-R1/2SY MHRAL S Oil temperature sensor 1
30 A30P2-00800 =T Tricolor tail lamp 1
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HARG

_ FY40T-KB4/KB1
Electric system
Fr 5 TS T HR AT 44 FR & #HIE
Item Part No Description Q’ty Remark
31 A30P2-00900 —t&)24] Tricolor tail lamp 1
32 A30BN2-60100 JNIE#S Accelerator 1
33 | A30PI2-50100 WAL &S Fuel sensor 1
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AN

Decal
Fr 5 5 FHRAE AR K #HIE
Item Part No Description Q’ty Remark

1 GCI10040 “GOODSENSE” (H1)  Decal 2 41 Flgo abroad
2 GCI0001 AR EMR Decal, safety 2 M Flhomeland
- GCIY053 AR ERRRE  Decal, safety 2 [ 41 Ffl go abroad
3 GCI10022 CEFfrki Decal,sling 2 4h Fgo abroad
4 GCI0014 E PR Decal,sling 2 " Flhomeland
- GCIY 066 bR Decal,sling 2 4 Flgo abroad
5 GCI0006 X EAShr Decal,model 2

6 GCI10032 “40” “FF Decal 2

7 GCI0041 “GOODSENSE” (/\)  Decal 2

8 GCI0005 Jo B AT RS £ B4 Decal,caution 1 M Fihomeland
- GCIY057 Ja ST R A E 4 Decal,caution 1 [ 4 FH go abroad
9 GCI0008 mEeMitr# Decal,fuel 1 | EA%HHA homeland
- GCI0091 IR Decal,fuel 1 | EP7H homeland
- GCI0092 JMLPGHZIH  Decal,fuel 1 | A LPGHhomeland
- GCIY060 MR Decal,fuel 1 | [E5ME go abroad
- GCIY095 AR Decal,fuel 1| ESNSil go abroad
- GCIY096 JMLPGHR i Decal,fuel 1 | E4LPGHgo abroad
10 GCI0712 WP B A M Name plate 1 M fThomeland
- GCIY713 WA E A 84 Name plate 1 [ 4h FH go abroad
11 GCI0016 A% | FE N 149527 Decal, padlod mast space| 1 % Fihomeland
- GCIY068 251 EHENT 1454508 Decal, padlod mast space| 1 4 Hlgo abroad
12 GCI0017 ¥ EAF  Decal,notice thumb hand 1 N A homeland
- GCIY069 W= F Decal,notice thumb hand 1 4k Fgo abroad
13 GCI0013 ¥R Z et Decal,tyre safety 1 P Fhomeland
- GCIY065 ¥R et Decaltyre safety 1 4h FHgo abroad
14 GCI0015 ¥R AJE  Decal,air pressure 1 P Filhomeland
- GCIY067 ¥R AJE  Decal,air pressure 1 4hFlgo abroad
15 GCI0010 T 9 #5 i% Decal,adding hydraulic oil 1 P Fhomeland
- GCIY062 TR 1 #5 i Decal,adding hydraulic oil| 1 4+ go abroad
16 GCIY273 i GE 150 B 152 5 471 Read instructions warning] 1
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AN

Decal
Fr5 5 F A4 FR o #F
Item Part No Description Q’ty Remark
17 GCI0736 11 faf £k brhdi4t Decal,lubrication chart 1 W Flhomeland
- GCIY737 B g7 1 ZE PRk 4t Decal,Tubrication chart 1 4} go abroad
18 GCI10407 N4 5 F R Decal Parking brake adjustment| 1 " Flhomeland
- GCIY275 T %L EF-HDecal,Parking brake adjustment| 1 4} go abroad
19 GCI0412 FRIFR R Decal 1 P Flhomeland
- GCIY411 F R AR Decal 1 [ 4} FH go abroad
20 GCI0003 THIE &R St K brkE Decal,Iubrication chart 1 M Flhomeland
- GCIYO055 e RS B bR Decal,lubrication chart 1 4} go abroad
21 GCI0004 fE AU AR Decal 1 1 Filhomeland
- GCIY056 fE I ZURIAR R Decal 1 [¥14}-Fl go abroad
22 GCI0012 KB %4 Anf Decal,fan safety 1 P Hhomeland
- GCIY064 KR % 4= hn g Decal,fan safety 1 41 go abroad
23 GCI0009 Ik %E Decal,antifreeze liquid 1 M Flhomeland
- GCIYO061 TnBG bR % Decal,antifreeze liquid 1 4t go abroad
24 GCIY272 FAE R Fasten seat belts warning logo| 1
25 GCI0103 “HEHEXE” FHF Decal 1 1 Flhomeland
26 GCI0122 BB HRR Warning Logo 1 W Hlhomeland
- GCIY 124 L AR1H Warning Logo 1 4k Fgo abroad
27 GCI0121 H A5 F /iR Electrical warning logo 1 P Flhomeland
- GCIY125 HS 245 b7 Electrical warning logo 1 41l go abroad
28 GCI0409 2% E3 A bR Ban manned sign 1 P flhomeland
- GCIY410 281 F A5 Ban manned sign 1 M go abroad
29 GCIY408 e B HFRIE Weight lifting logo 2
30 GCI0768 HLEEFT 258 (1 3) Hood opening step sign 1 N Fhomeland
- GCIY769 HLEEFT P 3R (¥£32) Hood opening step sign 1 4k Fgo abroad
31 GCI0766 EE 5 BAERE (FH30) Tighten wheel nut plate 1 M Fhomeland
- GCIY767 E MR RE (F30) Tighten wheel nut plate 1 4} go abroad
32 GCI1065 LPG#:#:#r k% LPG conversion sign 1 LPG ] homeland
33 GCI1911 MRS EFRZE Environmental information label 1 " Fhomeland
34 GCI2157 HEsAE 2 Wi 1] Decal 1 P Fiihomeland
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Decal
55 E5 EHAF 4 R & %E
Item Part No Description Q’ty Remark
- GCIY2165 HEB Az #2910 Decal 1 [ #h FH go abroad
35 GCI2026 DPFHAE#/EUL  Decal 1 P Fhomeland
- GCIY2166 DPFHA#/EULEH  Decal 1 [ 4 go abroad
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